JOHN DEERE

440 |

INDUSTRIAL
WHEEL-TYPE TRACTOR

JOHN DEERE

PARTS CATALOG

JOHN DEERE 440 | INDUSTRIAL
WHEEL-TYPE TRACTOR

PC574 (01INOV63) English

JOHN DEERE DUBUQUE WORKS
PC574 (01NOV63)

LITHO IN THE U.S.A.
ENGLISH

C

01 NOVE6 3

PC574






Tractor -- 440 Industrial Wheel-Type 5-1

Right-hand view cf John Deere 440 Industrial Wheel-Type Tractor
Designaticn-1

Left-hand view of John Deere 440 Industrial Wheel-Type Tractor
Designation-I

PC=574-(11-63) Litho in U, 3. A,



5-2 . Tractor ~=- 440 Industrial Wheel-Type

EXPLANATION OF SUBSTITUTION INFORMATION

Part substitution information given on any page is applicable only to parts listed and illustrated on that page.

AN EXPLANATION OF SERIAL NUMBER LISTING

One serial number range is used for all Series "440" Tractors. An individual serial
number is assigned tc each tractor.

Serial number information given on any page is applicable only to parts listed and
illustrated on that page.

When the parentheses include only the dash ............... e tteea e cene { - )
the part is used on all machines except as noted in the
description column.

When a serial number appears before the dash ....... [P Cereeeeiitaees . (000000- )
the part was introduced beginning with that serial number
and is still being used.

When a serial number appears afterthe dash .........covuvunnunnnnn... cerean ( -000000)
the part was used up to and including that serial number ’
but was not used after that serial number.

When serial numbers appear both before and after the dash .......... et (000000-000000)

the part was used beginning with the first serial number,
but was not used after the second serial number.

SECTIONAL INDEX

Section 5-General Information Section 50-Instrument Panel and Steering
Section 10-Engine Wheel
Section 15-Engine Accessories Section 55-Hydraulic System
Section 20-Cooling System Section 60-Front Axle and Wheels
Section 25-Clutch, Flywheel, Center Case, Section 65-Brakes
and Directior Reverser Section 70-3-Point Hitch and Drawbar
Section 30-Transmission, Differential, Power- Section 75-Hood, Grille, Battery Box, Fend-
shaft, and Belt Pulley ers, and Footrests
Section 31-Transmission, Auburn Trencher Section 80-Seat
Section 35-Final Drive Section 85-Electrical Equipment
Section 40-Manual Steering Gear and Front Section 90-Gasket Sets
End Support Section 95-Numerical Index

Section 45-Power Steering

PACKAGED PARTS
For added protection and ease of handling between the factory, branch héuses, parts depots, and most
dealers, some parts which appear in this catalog, such as gaskets, are packed in packages which con-
tain more than one of the part. Dealers may order either the packages or the individual parts from the
branch houses. However, when possible the package or multiples of the package should be specified.

These parts should not be confused with the other packaged items which are packaged in certain quant-
ities but cannot be ordered individually.

Both types of packaged parts are identified by a statement which appears in the Description Column.
When the statement reads:

"Packed S5 in a pkg. " or "Packed 10 in a pkg. ", etc., dealers may order either the packages or the in-
dividual parts from the branch houses. The packages bear the same part number as the individual parts.

When the statement reads:

"Pkg. of 2" or '"Pkg. of 4", etc., the parts cannot be ordered individually. The number which appears
in the Parts Number Column is a "package' number and not the part number of the individual part.

PC-574-(11-63) Litho in 11, S, A,



Tractor -- 440 Industrial Wheel-Type

ALPHABETICAL INDEX

A
Aircleaner v..vvvrvnnn eeeibieees
All-fuel actachment .
Ammeter gauge .. ..ce.o000 feeearatessisaas
Anchor yore assembly ... . i,
Arm, steering, CEDLeT .. .viivrenrnerensaanns
AT, StCErINE o i vivvevnrrveivennraenoanasas
Auburn trencher ransSmission seeseeessoeaassas
Auburn Tencher transmission rear cover ....... ~
Auxiliary light socket .,
Axle, freat

asece0c0scsscscrssesse

B
Backrest, seat
Baffle, radi@tor ,eeececesssoccscccccncocsne
Battery cable secuicecoccctscascnccccoccsane
Battery mounting .eceecececscessssccccccsens
Bayonet gauge, engine @il ....ciceeeeececcens
Bearing, camshaft ............. . ... veee
Bearing CapP.cecesccsccccsscccsccceccssvons
Bearing. clutch throw-out .ieeeeeccrsccecces
Bearing, ccanecting@ TOd ceveeeccssccsscccces
Bearing, crankshaft.
Belt, fan L iieeeaeecscacossressccarocscncs

Belt, gereralor o .vvvvivnirrineneoonnonnanns

00000000000 0s00c00000000s000

10-2,

Page
15-4
15-8
85-7
30-3
40-2
60- 2
31-2
31-1
80-6
60-2

10-2, 4

204
85-8

Bel:, power steering pump drive .......... 45-10, 11

..........

Belt pulley .
Belt pulley shzfl:er assembly
Block, cylinder .veeeecescsccsscosscscnscons
Bracket, iender .c.ceceecscssccssossccscscces
Bracket, fuel tank .........
Bracket, radiatoOr teseesesesvscscsiessccsons
Bracket, seat
Brake 2ssemibly sevecesaceccsccacesccsosscces
Brake pedals veesescesvsscsssccscccccsococse
Breakaway coupling and coupling bracket .....
Bulb, dash !1ampPaecececscsascascscscscasscns
Bulb, front light..ciieeeeececececcescasscns
Bulb, rear lght cieeceecossesceccscacsecone
By-pass vaive, Touch-0-matic ...eceeecsssce

se0ccccvsvescsconse

tecesorsceee

X EEXE R R R RRRE ERE PR ER R RN N

Cable, choke ..... teecececceessrcenracnnna

Cable, speed-hour meter..... cecesecene cose
Cables, DATLAIY cieeeosnscosssscssscccvcsnse
Cables, dismibutor ... ..cvvvevrecacnses ceese
Cables, spark plug ...... evees teessceeseane
Cage, differential ............c.00aaen ces
Camshaft . i ieeeesaetcececcocacssonncsses

Camshaft 5ear siceicevssasceocscssocsccnns
Cap, air cleaner ......... I
Cap, all-fuel tank....... cieeecsosains cees
Cap, engine breather ...eeeeeceeeccssccoccsce
Cap, fueltank ..........
Cap, main bearing ..veceesiccccccscscsccee
Cap, radi2tOr veeeecesscccsesscscoascassane
Cap, wheal hub t.iieenrnrecreconcccscecans

sesevcscccs

seeeccsecacc v

Carburetor ....vviieiierienannn ceececsnnn
Carrier, clutch throw-out bearing ceceececcees
Case, Teverser-.......oe00veee cessases eee

Chains, a8y teieveeereseseseccccsscsssene
Check valve, Touch-0-matiC veeescceccccsss
Choke control ...c.vvvuvannnss ecesansans
Cigarette lighter............ Ceeeeee eeieenn
Clutch a: >n!"‘bl) R R R R R R
Clutch, conTol 1od cieieesacecssccoccsescae
Clutch, direction reverser .........ceeeeeaee
Clutch housing . ..evvveeeeiaee. cereencens

Clutchl PeCaleiesoessessoscsscesscsseaccsse

Clutch sleia tieiiieecscseccesosasscccscne
Coil, Ignition o iiieiieietiirenannnenannn
Connecting :0dS cevveensnenns cecececccescae
Cortol arm, anchor yoke ......... [
Control rod. Touch-0-mMatcC ceveeeecosecccne
Control valve, controls and linkage ..........

25-2, 4

70-2
55-8
15-6
85-4
25-6

- o052 -

25-3
25-1
25-2
25-6
85-8
10-4
30-3
55-6
55-5

Control valve, power steering ..........c.0vu.

Controls and linkage for control valve ........
Coupling, breakaway ..........coivnunn,
Coupling, hydraulicpump ..................
Coupling, propeller shaft .e.veeeeveeacoansns
Cover, bLattery
Cover, center case
Cover, clutch bearing .....................
Cover, direction reverser ............ouuu...
Cover, flywheel dust ...oeveeniininennnn.

DR A N N I WA AP e s cccee

Cover, front gear.vveeesessccsssscocencnces
Cover, fuel CAP ssedeseserecsrecrssoovaccscs
Cover, high speed drive tovuieeeceescoccacees

Cover,
Cover,

PUMP OPENING seesesescnsossscosaane
radiator CAP cssesvsascscesscsscsccoas

Cover, rear, auburn trencher transmission ....
Cover, rear powershaft drive «.vevieceeececoes
Cover, rocker arm .uveessseessssscsococasnes
Cover, timing hole ....... ettt
Cover, Touch-0-MatC.veeecescecacocacsescs
Cover, transmission shifting (five-speed)......

Cover, transmission shifting (four-speed) ......
Crank, leveling .eeveceecoscsssesceccccnees
Crankshaft.voeeeeceeessessnnssesceoccacens
Crankshaft driven mounting parts .......... .
Current-voltage regulator ...evvevevennrnnnns
Cushion, Seat ,4eessisceessossseccssnoccose
Cylinder and valve housing, Touch-o-matic .,
Cylinder block cseeeeesececscccescascanneas
Cylinder head .vuieeeeenecsscnccsosscoccaans
Cylinder, remote cONtrOl 4eeeeveesorcassens

D
Dash Jamp .icececesscscssoossecsssacsonnans
Decalcomanias, direction reverser ...........
Decalcomania kit....... Cetreeseeseasanaae
Differential assembly ..
Dip stick, engine 0il.icceeeevsccosesoccecccns
Direction reverser assembly .........c000uene
Direction reverser cover ....... Cecaseccesans
Disk brake ..eeeseseeecscassscoscscacasooes
Disk, clutchdriven........................
D!su'xbutor
Drawbar usembly teeeciescscccscsracsscnan
Drive shaft (iceieieoessscsccsccscscsascene

“ecsecersecceer s .o

----------- R R R R R I I I I I I )

Electrical SyStem sceieeeesssassccscoscasocns
Element, 0il filter,ceeeeeesccassccsccoasoas
Engine breather Cap.iicivececccesscscoccocs
Engine Oil PUMPeeseacccctcscssoscncsssscse
Engine overhaul gasket set seicceeicoesocsase
Engine tune-up gasket set.ceeeececssceccocscs
Exhaust valve .. eeiecctasccccccsssoocnccsns

F
Fan . ieieeeceesecsinoccosssccsscnccnoncans
Fender attachment.cveceeiiianesisassacescs
Fenders, regular,..iveisiossccciseccccncces
Filter, fuel
Filter, 01l siviececasesicvecascsaoccccoanne
Final drive assembly .i..0cceeecenn ceeeccase
Final drive gasket SCl ceeeeecocsccsscsaccane

sececoas seeecvoe @ereccecccooccee

‘Five-speed transmission gears and shafts ......

Five-speed transmissioh gears and shafts for
aubun Tencher .iceseessceacsocoreaninse

Float-ride seat i.iceeecscscocioecccnsocaace

Flywheel tiieiiceneasreosacecssccovacsanios

FoOrestS tvveacencessancscncoscenes

ececcee

Forks, directionreverser ............co.0vuus
Forks, transmission shifudng (five-speed) ......
Forks, transmission shifting (four-speed) ......

Four-speed transmission gears and shafts ......
Frame, side

Paze
45-3
55-5
55-15
55-14
25-%
75-1
25-1
25-1
25-3
25-1
10-2
75-4
30-2
10-2
754
31-1
30-2
10-6
25-1
55-6
30-11
30-8
70-2
104
75-5
85-18
80-2
55-8
10-2
10-6
55-12

804
90- 2
90-3
30-12
10-2
25-4
25-3
65-2
25-6
85-8
70-4
25-6

85-2
10-9
10-6
10-8
90-2
90-3
10-6

20-4
75-3
75-2
15-12
10-9
35-2
90-4
30-6

31-2
80-4
25-6
75-2
25-3.
30-11~
30-8

PC-574-(11-63) Litho in U.S. A,



5-4 Tractor -- 440 Industrial Wheel-Type

ALPHABETICAL INDEX -- Continued

. Page
Front end SUPPOTt cveestccococvsecoscvssccsces 40-2
Front lights ..... cerecttestrcssesssscsssces 85=5
Front main bearing ..v.oeeevvesceceseesss. 10-2, 4
Front wheel..ieeeceasscscocsassssscccnccess 00-4
Fuel filter ............ teeessesecsscscseass 15-12
Fuel line, all-fuel .....c.0cuvveeuncnncnne .. 15-8
Fuel line, gasoline .....c.c000vvv0vsvsvsces 15-12
FueltanK.....o.ovvevvneocsnnocnconesoseses 15-12
Fuse assembly ....... tececassassssascssesss 855

Gasket, cylinder head.eseeseeessacccscccsces 10-6
Gasker., manifold.eeeecscossessccsosccsccce 15-2
Gasket set, engine overh2ulicececesccscccsee 90-2
Gasket set, engine tune-uUpP.eeeeecccccsecceces 90-3
Gasketset, final drive e00eccssssscccncecnce 90-4
Gasketset, transmission ececnssvecsscssencse 90-4
Gasket, water manifoldieecececsvcccscoccsss 20-3
Gauge, ammeter .ooeeeuees. teseecssecscses 857
Gque, Oilpresure esecescccssencsccscsncoe 10-9
Gauge, Water temperatilre «veceeccessccecsss 89-9
Gears, belt pulley ...ccocvvevesvacaccvsesa. 30-10
Geaﬂ, camshaft e0sese0sc000c000000000000 0 10-6
Gearcover, front........-......;.......... 10-2
Gear, crankshaft ceeeecescececsavccssscecss 10-4
Gear, engine Oil PUMP veseceescssscscsccsss 10-8
Gear, final drive ¢ceeesecsesecsecsssssccese 35-2
Gear, fl\,’whce] n'ng.........-.............- 25-6
Gear, hydraulic pUmpP ce.cveveevcesasesaeses 5514
Gear, mansmission, aubum trencher (five-
Speed)........-.-..-.-o.-....-.-....;--. 31-2
Gear, transmission (five-speed) ceeeecceesees 30-6
Gear, transmission (fowr-speed).ccececccccsees 30-4
Generator «.v.eeevscans tececesescseesess 85-8, 16
GOVernor ¢ eovevvvceannns tesesecseseesaesss 15-5
Grille-oto.uoooooooo.-oboocoo.ooooo.oo.col 75-4
Guard, front mounted PUMP vevvvrvcrecvsnnes 79=5
Guard, powershaft .......... e ceveccves 30-11
Guide, transmission shift (five-speed) ........ 30-9
Guide, transmission shift (four-speed) ........ 30-8
Guide, valve sivceesessesccsnscsscessccces 10-6

H
Harness, WiriDg ceseecssocscccecsssssesacss 85-2
Head, cylinderesvsescsesccoscesecssssoncss 10-6
Hitch, 3-POINT cveeevesceccssscosccssrssces 70-2
Hood and grille assembly cceeccveoscecssccens 79-4
Hose, power steering hydraulic............ 45-4, 9
Hose, radiator ceeeeesecsssesvesassscsssass 20-3

How meter .......... Ceescensanan eeesessss B85-3
Housingbrake............................. 65-2
Housing, direction reverser .......... veeeees 25-4

Housing, instrument panel c..ceceecesocacsess 50-2
Housing, power steering .....vieveovonsaeess 45-2
Housing, rack and pinion . ...vvevneennns ee.. 45-2
Housing, transmission veeeesecsccscssescesss 30-2
Hub Cap.cseieeecreerestocesrocccrenceness 60-4
Hub, clutch pedal ceeeeceeccecssvsacosacsses 23-2
Hub, directionreverser ......cveveeeacoeenss 25-4

Hub, fan cveviesacsecossescsoesssssseseses 20-4
Hydraulicpump ..o vveviienninereninenennn. 55-14

Ignition coil .. ittt i s i 85-8
Ignition switch ... .vviiiinnen v ennennnne. 85-4-
Input shaft, auburn Tencher wransmission (five-

SPERU) tiieresenstcsnsrssacsascsssessass 31-2
Input shaft, transmission (five-speed)...... e.. 30-6
Input shaft, mansmission (fcur-spced)..eaeees. 30-4
Instrument panel ........ eeetecacccssseses 50-2
Intake valve L. veeveeeecesecceccoscassenas 10-6

Key switch oo ittt iiieeennanns 85-4

L Page
Lamp, dash ...oceeiveriiirieiencesocecnsss 85-5
Lamp, waming .....ccoeeveeecvceccocccsse. 85-19
Leveling crank c.cceecescescececccscesceses 70-2
Lever, direction reverser ........... ceeesess 25-3
Lever, remote control valve .......ccc0000e. 55-5
Lever, throttle .............. ceenns cecesses 15-6
Lever, transmission shaft................. 30-8, 9
Lift HnkS ceceeocecccsceacesccscscscscescass 70-2
Light, TE€AT cceccevoncvosccnccsccsccscoscscnconsos 85-6
Lighter, cigarette .......ce0cvveececeencsas 854
Lights, front ....coeeeiverieienereeneceees. 855
Lines, all-fuel .............. cieveceeraca.s 15-8
I-UbricaﬁngOilmeooo.....-.....o..o‘-a-c. 10"8

M
ManifO].d, gasoline....“-...........-...... 15-2
Manifold, “’atercnootnou.ocuo'c.."o.oa.olo 20"'3
Manual steering gear..c.ceececcesscscsccsesss 40-2
Mumlsteeringsha-ft R ey 50-2
Meter, electrichowr .........000le0iueo.e.. 55-10
Meter, speed-hour ......ccvvvevivenecenees. 15-9
Mounting, battery cccceceseseeoccccssscssee 75-1
MUffler eoeeeocncoeceocasoscscacacosseass 152, 3

N
Name plate............................... 75-4

o)
oilfilter-o-oo-oooos...u-ooooooooco.-ooocc 10'9
Gil li.'ne, engine...;...........‘a-cooo..... 10-2
Oil line, remote cylinder.ceeesecccscssesces 95-12
QOil line, Touch-0-matic by-pass ceeeecececees 55-6
Oil lines, power steering «.vccececeeccecss. 45-4, 5
Oil lines, remote control hydraulic ¢v.vee0veas 55-3
Oil lines, touch-0-matiC ...ovvvvevraseseascs 55-2
Oil pan, engine cveesessssesscoscscsscsncss 10-2
Oil pressure RaULE eececscocacscsssssccscsees 10-9
Oil pump, €NRINE seeccecosscosccsseesssees 10-8

P

Pan, engine Oil ceeeveeeossssscscasscacssss 10-2
Panel, inStrument teecessescocosescenceescee S50-2 -
Pedal, brake.ccvessccescrvesascasssnsscces 65-2
Pedal, clutch cevececcecscococsecrocrsessesc 25-2
Pilot bearing, Clutch..eeeevescosccascsscees 25-6
Pilot riDg cevveverecnncnennnans teeeecssnees 25-1
Pinion, differenmtial .......... cereececeasses 30-12
Pinion, final drive ccceeesscecscoscssscosass 35-2
Pins, piston o .eceviveneiinnieenannaan ves.. 10-4
PiStONS veveveeeasccccocossssrsssssssssncces
Pivot shaft, axle ceceeesssssssscscsssecsass 60-2
Plate, clutch PresSure coceeccsccccccsscssces 29-6
Plate, driven, direction reverser ............. 25-4
Plate, floating, directionreverser ............ 25-4
Plate, front oil seal.......u............... v
Plate, rear 0ilsealieeoceesvcscocoscssesocss 10-4
Platform.......................-.....-.... 75‘2
Powershaft attachment ........... ceeeessess 30-11
Powershaft shifter assembly..eeeeeseessecsess 30-2
Powershaft, transmission, auburn trencher (five-

SPEEA)e e e esoososecsscasssssssssssssasse 31-2
Powershaft, transmission (five-speed).eceececes 30-6
Powershaft, transmission (four-speed) csveceess 30-4

Power steering control valve ........... ceesas 45-3
Power steering gear .......... cererreeas ve.. 45-9
Power stecring oil lines ...... ereeecenans . 45-4, 5
Power steering pump ......... 45-4, 5, 6, 8, 10, 11
Power steering rack and pinion .............. 45-2
Power steering shaft ... ... oot 45-4, 5
Pre-clezner, air cleamer ............ ... 000 15-4
Pressure switch, hour meoter ..........ccne-ne 85-3

Propeller Shaft vvveecoeoceveccscsscsssesees 256
Pulley, DELE «ovuneennennensneneeneeencenes 30-10
Pump, €ngine Oil.eeeeceeccosescsscrsscccss 10-8

PC-574-(11-63) Litho in U. S. A.



Tractor -- 440 Industrial Wheel-Type

- . ALPHABETICAL INDEX --

Pumnp mounting parts, crankshait driven......
Pump, power steering . 45-4. S, 6, 8,
Pump, touch-o-matic ... oeueniieeniansnnns
Pwsh rods ...

evecoe

sess00cecsc0scseeserccsscote e

Q

Page
75-5
10, 11
55-14
10-6

Quadrant, TOUCH-C-MALC veeovevoccvsssoasss 53-5
Quill, differential .......iiieeiinnniiiaen, *30-12
Cuill, direction TeVerser ......cceveeueecaans 25-4

Rack and pinion, power steering ......v......

Radiator ceeseescsceccscascscsssccsccsccee

Rear, cover, aubwrn trencher transmission ..
Rear cover, transmisSion..cesecccssscccccces
Rear lights ceeceeesecocacscscsssssecccsccs

Rearmain bearing .....ccvvvecvccnses . 10-
Rear wheel cveecesncecosssssccccccncacscae
Regulator, current-voltage ............ cesen
Remote control cylinder assembly.cseaceeccee
Remote control hydraulic oil lines ...........
Remote control valve ......c00uennns
Rirg adjusting direction reverser .............

Ring, clutch pilot ....... ...
Ring gear and pinion transmission . 30 4, 6, 12,
Ring gear, final dnve......................
Ring gear, flywheel.ceeesooescscoscscoasens
Rings, piston seeecsscsceccsccsrcecsosesocec
RocCKer arm COVET cececesccccccscsvcasoanse
ROCKEr QIrmS seecovescsssecccssccsssccccses
Rockshaft assembly, touch-o-matic ..........
Rod, clutch cOntTOlieceesscececsscscscsssse
Rod, governor CODNeCting ceeeeveevecnancans
Rods, connecting cceceoscccessoccccrscacccas

S

Screen, grille.eceecesecescscsscssscscaccne
S_eatt.o-ooo-o.ononc-ocn-o--o-oooo-ooo-oo.
Seat, float-ride sseseescccccscsscocoscosscs
Sending unit, Oil pPressure ..ceecscccscscascce
Shaft, axle PiVOl teeeeectososesssscscscccane
Shaft, clutch cceecececocececcsscessscoccse
Shaft' final drive.noth....l.O'O0.0Q.I.'.CQ
Shaft, gOVernoOr ....ceveveernncnns
Shaft, manual Steering ccecececcccccccsccccs
Shaft, power steering .. teseavees 45
Shaft., pNPEIIET ceecess0ccs0sstecccessccen
Shaft, rear aXle ceeeeeeccocscssscesosscsnce
Shaft, transmission, auburn trencher (five-
Speed) 90000000 ecc000000000000000000 000
Shaft, transmission (five-speed)scececccccsacs
Shaft, transmission (four-speed) cceecccacecses
Shield, powershaft .................. chenean
Shifting collar, direction reverser ..... vosesee
Shifting parts, direction reverser ........ ceees
Shroud, 5 + A A
Side frameS.cceeecsccescecescsscccscoccces
Sleeve, clutCh ceveecececesscsccsoccscncons
Sccket, awxiliary light ceeceeccccccccccsccce
Spark plugs ..... ceeesecsscecssesscoocosone
Speed-hour meter .

---------

eeecsecscs

Spindle and knuckle assembly veeseseccsccces
Spring, gOVEINOT +..veverreeranccannancannn
Startercontrol ......... ..., Ceeeseeaenns
Starting mOWr «e.v.v.es Ceesetesecanaaas 85-

Steering IS cceeseccsnccccsssassascsannss
Steering gear, Manual .eceeecsccscacesccccs
Steering gear, POWer ....vvvuvrurseecnanenss
Strainer, engine Oil PUMP ceeeccococscssncas

00 0w

BBLHBBEBYG
|

U RN W t'\)

00

55-12
55-10
25-4
25-1
31-2
35-2
25-6
10-4
10-6
10-6
55-4
25-2
15-6
10-4

wn
w
w

75-4
80-2
80-4
10-9
60-2
25-2
35-2
15-5
50-2
-4, 5
25-6
60-5

31-2
30-6

10, 12
60-2

Support,

: -Support,

Continued

front end coeesecosecsscocrcasancas
grille 000000 sc00s0000sc0ssscsnccce

manual, steering g€al.cceececcceses

Support,
Support,
Support,
Support,
Support,

..............

power steering gear ..,
radiator sessesscocosoccoscccccossns
SUpPPOrt, SEAt veeececosccsscscosass
Support, steering shaft ceeceecscsceccooccces
Sway ChailS ceeeeecocncscsccacscocssocccce

Switch, ignition ...... Getvessocesssesccnans
Switch, key ecceveenrereeeneneeriennennann.

DRI

Tank, all-fuel .. ..c0eeiverenenenceenns
Tank, fuel voiveeeccenenenn. ceeeceacanena ..
Tappets e0c0c0000000c000000000000000000 0000
Then’nostat........-.......-.......-......
3-Point hitCh eesecesseccscsccasccccccsccss
3-Way valve, all-fuel ....c00veerninnennnns
Throttle control and lever coveeeavcvcanss v
Throw-out bearing, clutch ..eeeceescecsccoces
Tie mds...l.....I.....'.‘...C...‘..Ol‘...
Touch-o0-matic cylinder and valve housing....
Touch-o-matic front cover
Touch-o-matic oil lines ..
Touch-o-matic pump ..oovvevennen. ereaans
Touch-0-matic qUAArant .cceescocessaccocss
Touch-o-matic rockshaft assembly ...........
Transmission COVer, Iear sveceecescsccccscss
Transmission cover, rear, auburn trencher ....
Transmission gasket St ceecescscsceccccccss
Transmission housSing .ceeeecessccsscacsccccas
Transmission rear COVEr cceecssscsscscascsce
Transmission shifting parts (five-speed) .......
Transmission shifting parts (four-speed) ..... ..
Transmission top cover (five-speed)
Transmission top cover (four-speed) ..........
Tray, battery cecesecccccccecsssoocaccconcs
Trunnion, drawbalecececsescccscsecscscccsse
Turnbuckle, clutch (veeeeveccecsscesccsscene
Turnbuckle, upper linkeccececesecscscscescae

. U
Universal joint, steering shaft cececeecccesscs
Upper linKecceooecooceasscecscesssscsccccce

A%

..................

..........

Valve, control, linkage ...cov0eevecraes
Valve, control, remote ...cccvevececaecnens
Valves ccceecsccsccococccscsaccacanne PR
Valve, 3-way, all-fuel ...oce0evececcans e

Vent tube, fuel tank........ eeetsecarsacnns
Voltage regulator .

Warning lamp cccceveeeenenes Cereeseeenanas
Water manifoldiccecesoscecescrcsscccscsosas
Water pump assembly ceeeceeccesscesccssccens
Water temperature gauge ...ceveecocceocoess
Weight, rear wheel toeveeecocescaceccceocas
Weights, gOVernor .......ccieeeceeesionaas
Wheel, front ..ceeecccscccccccecsccosceses
Wheel, TEAT seecevccccsaceacccescscccacces
Wheel weight, Tear ceceeceresccoscscscoacens
Wiring harness ceeeecececccecscecccsccassnace

Y

R R N R R KR .

Yoke adjusting clutch

power steering, control valve .... %5-

power steering pump «........... 45-

Page
40-2
75-4
40-2
10, 11
45-9
10, 11
40-2
S0-2
50-2
70-2
85-4

20-3
70-2
15-8
15-6
25-6
60-2
55-38
55-6

30-2
31-1
90-4
30-2
30-2
30-9
30-8
30- 9
30-8
75-1
70-4
25-2
70-2

PC-574—11-63) Litho in UJ, S, A,



10-2 Tractor ~~- 440 Industrial Wheel-Type

CYLINDER BLOCK AND ASSOCIATED PARTS

PC-574-(11-63) Litho in 11, S, A,



Tractor -- 430 Industrial Wheel-Type 10-

w

‘Om\lam»wwuf ,
<

27
28
29
30
31
32
33

34
35
36
37

38
39

41
42

43
45

47
48
49

CYLINDER BLOCK AND ASSOCIATED PARTS -- Continued

Part No.
1SH 275A
M 762 T
M 108 T
19H 1820 A
12 301 A
14H 809 A
AM 3015T
AM 234 T
AM 238 T
19H 1805 A
M 1206 T
A 3910 R
AM 2780 T
M 111 T
L 4266 T
AM 902 T
L 4128 T
M 1068 T
M 1067 T
19H 2127 A
12H 303 A
19H 2284 A
12H 304 A
L 4129 T
M 761 T
AM 718 T
AM 719 T
AM 720 T
AM 3170 T
AM 3171 T
AM 756 T
12H 294 A
19H 1890 A
M 85 T
M 1746 T
T 13213 T
AM 1788T
AM 2137 T
19H 1900 A
M 98 T
1SH S66 A
AM 724 T
AM 725 T
AM 726 T
AM 3168 T
AM 3169 T
30H 6A
M 463 T
L 4121 T
T 10476 T
AT 10301 T
M 3298 T
M 3366 T
AT 10394 T
AM 292 T
30H 17 A
T 112357
T 1287 T

Serial No.
(. - )
( - )
{ - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
g - )
(-
( - )
( - )
( - )
( - )
% - )
¢
( - )
( - )
( - )
( - )
( - )
{ - )
( - )
N
E - )
(-
( -MSO(X))
.
2 -

¢ -
( - )
( - )
( - )
(( - )
¢ - )
S
( :445521)
( -445521)
( - )
( -448000)
(445522- )
(440567= )

‘Description

Plug, pipe, hex. ctsk., 1/4" (2 used)

Bushing, camshaft rear (sub. for AM682T)

Plug, cup

Screw, cap, 1/2" x 3" (2 used)

Washer, lock, 1/2" (6 used)

Nut, hex., 1/2" (2 used)

Line, with nuts :

Eltow, with nut

Comector, with nut

Screw, cap, 1/2" x 2-1/4" (4 used)

Plug, cup (3 used)

Plug, cup (sub. for L1196T)

Cock, drain

Gasket

Bushing, governor shaft

Cover, gear (sub. for AM931T)

Pin, dowel, short (2 used) (packed 3 in a pkg.)

Gasket, pump opening (tractors not equipped with hydraulic system)

Cover, pump opening (tractors not equipped with hydraulic system) (sub.
for AM1088T)

Screw, cap, 5/16" x 7/8" (3 used) (tractors not equipped with
hydraulic system)

Washer, lock, 5/16" (17 used)

Screw, cap, 3/8" x 7/8" (S used)

Washer, lock, 3/8" (5 used)

Pin, dowel, long

Bushing, camshaft, front (sub. for AM677T)

Bearing, insert, front main (standard) (2 halves)

Bearing, insert, front main (.003" undersize) (2 halves)

Bearing, insert, front main (.005" undersize) (2 halves)

Bearing, insert, front main (.030" undersize) (2 halves)

Bearing, insert, front main (.033" umdersize) (2 halves)

Cap, main bearing (M26T) with shims and set gauge

Washer, lock, 5/8" (4 used)

Screw, cap, 5/8" x 2-3/4" (4 used)

Gasket (packed 3 in a pkg.)

Plug, drain

Washer, aluminum (sub. for M1038T) (packed 2 in a pkg.)

Pan, oil, with drain plug (gasoline engine)

Pan, oil, with drain plug (all-fuel engine)

Screw, cap, 5/16" x 3/4" (14 used)

Pipe, oil returm

Plug, pipe, slotted, 1/8" (2 used)

Bearing, insert, rear main (standard) (2 halves)

Bearing, insert, rear main (. 003" undersize) (2 halves)

Bearing, insert, rear main (. 00S" undersize) (2 halves)

Bearing, insert, rear main (. 030" undersize) (2 halves)

Bearing, insert, rear main (.033" undersize) (2 halves)

Plug, expansion, 9/16" i

Nut, hex., special

Screw, set, 1/2" x 1-1/8"

Neck, filler (sub. one AT11968T and one T12752T)

Cap, filler, with dip stick (sub. one AT11968T and one T12752T)

Plug

Gasket

Block, cylinder (T10474T) with bayonet gauge bushing, front
and rear camshaft bushings, governor shaft rear bushings, camshaft
rear bearing seal, main bearing caps, plugs, filler neck, and dip
stick

Cock, drain (all-fuel engine)

é’tl:!xg, expansion, 1-1/4" (sub. for M3298T)

Gasket

PC-574~(11-63) Litho in U, S. A,



10-4 : Tractor -~ 440 Industrial Wheel-Type

CRANKSHAFT, CONNECTING RODS, PISTONS, AND ASSOCIATED PARTS

PC-574-(11-63) Litho in U, S, A.



Tractor -- 440 Industrial Wheel-Type 10-5

CRANKSHAFT, CONNECTING RODS,

Key
1

W N

R R I RRERREY SRS bR ER RN TR gy R R RRRRREK R
3
X
-]

10

12
13
14
15
16
17

18

19
20

21
22
23
24
25
26
27
28
29

31
33

35
36

Part No.
AM 3039 T
AT 119507 T

>
-
©
o
@
=)

B
w
(o]
»
>

19H 1732 A

(
(
(
(
(
{
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

Serizl No.

PISTONS, AND ASSOCIATED PARTS -- Continued

- Description

Rings, piston (set of 8) (standard) (includes all rings)

Rirngs, piston (set of 8) (.020" oversize) (includes all rings) (sub. for
AM3190T)

Rings, piston (set of 8) (. 040" oversize) (includes all rings) (sub. for
AM3191T)

Ring, snap (4 used) (packed 2 in a pkg.)

Pm pxston (2 used) (packed 2 in a pkg.)

szton ( 020" oversize) (2 used) (gasoline engme)
Piston (. 040" oversize) (2 used) (gasoline engine)
Piston, 4-1/4" diameter (standard) (2 used) (all-fuel eng‘—e)
Piston (. 020" oversize) (2 used) (all-fuel engine)
Piston (. 040" oversize) (2 used) (all-fuel engine)

Bushing (

2 used)

Rod, connecting (M1691T) with bolts, hex. nuts and bushizg (2 used)
Bolt, special (4 used)

Nut, hex.,

special, 7/16" (4 used) (packed 5 in a pkg.)

Crank, starting, with pin

Lock (S used) (packed S in a pkg.)
Screw, cap, 5/16" x 3/4" (5 used)
Seal, oil (sub. for AM727T)

Plare (sub. for AM728T)

Pin, dowel (2 used)

Gasket

Pin, dowel

Bearing,
Bearing,
Bearing,
Bearing,
Bearing,
Bearing,
Rearing,
Bearing,
Bearing,

Key, Woodruff,

Bearing,
Bearing,
Bearing,
Bearing,
Bearing,

insert,
insert,
insert,
insert,
insert,
insert,
insert,
insert,
insert,

insert,
insert,
insert,
insert,
insert,

rear main (standard) (2 halves)

rear main (, 003" undersize) (2 halves)

rear main (. 005" undersize) (2 halves)

rear main (. 030" undersize) (2 halves)

rear main (. 033" undersize) (2 halves)
connecting rod (standard) (2 halves)
connecting rod (. 003" undersize) (2 halves)
connecting rod (. 030" undersize) (2 halves)
connecting rod (. 033" undersize) (2 halves)
3/16" x 3/4"

front main (standard) (2 halves)

front main (. 003" undersize) (2 halves)
front main (. 005" undersize) (2 halves)
front main (. 030" undersize) (2 halves)
front main (. 033" undersize) (2 halves)

Crankshaft (M3114T) with gear, dowel pin, and Woodruff key
Gear (sub. for AM722T)

Thrower,

oil

Cover, gear (sub. for AM931T)

Gasket
Plate

Washer, plain, special (3 used)
Washer, lock, 5/16" (3 used)
Nut, hex., 5/16" (3 used)

Seal, oil

Key, Woodruff, 3/16" x 1"

Pin, roll, 5/16" x

Pulley

2"

Jaw, starting crank
Washer, lock, 3/8" (2 used)
Screw, cap, 3/8" x 1-1/4" (2 used)

PC-574-(11-63) Litho in U, S, A,



10-6 : Tractor -- 440 Industrial Wheel-Type

CYLINDER HEAD, VALVES AND OPERATING PARTS

PC-574-{11-63) Litho in U, S. A,



Tractor -- 440 Industrial Wheel-Type

10-7

BRR NN DI s e H S et ot pa o et
bWNHOmemmﬁwNHommummpmmwf '
<

E QKZZWEZZEEKZEEZKZ%

[SE SRS
Novn

28
29
30
31
32
33

35
36
37
38
39

41
42
43
45

47
48

CYLINDER HEAD, VALVES AND OPERATING PARTS -- Continued

Part No.
144 807 A
24H 1325 A
T 379 T
AM 669 T
AT 10416 T
M 3066 T
246 1219 A
M 284 T
14H 469 A
1161 A
328 T
3288 T

74 T
2845 T

271 T
81T
283 T
2347 T
237 A
3287 T
3299 T
2849 T
367 R
3284 T
102 T
3036 T
3058 T

3233 T
AT 10204 T
AT 11232 T
1SH 562 A

M 285 T
T 11170T

TN AN TNON TN NN SN i o SN o e P N . o S o N P s .

Serial No.

[
:
!

PUNTINTN LN O P P NP s TN P o, PO e, P P oy P

Nt Nl N St D N N sl s N P P P Sl D " ) ol St it "t s it P s

N N P e i P G e P Sl D D P P ‘gs " “aP i P

- Description
Nut, hex., 7/16" (4 used)
Washer, plain, 15/32" x 59/64" x . 060" (2 used)
Seal (2 used) (packed 2 in a pkg.)
Cap, breather
Cover, with breather pipe

Gasket (packed 3 in a pkg.) -
Washer, plain, 7/16" x 1" x . 075" (2 used)
Stud, rear

Nut, hex. jam, 7/16" (4 used)

Washer, plain, 13/16" x 1-1/2" x , 134" (2 used)
Stopper. cork (2 used) (packed 3 in a pkg.)
Spring (2 used)

Screw, adjusting, special (4 used)

Arm, rocker (No. 2 cylinder) (2 used)

Bracket (2 used) (sub. for AM683T)

Spring

Arm, rocker (No. 1 cylinder) (2 used)

Pin, cotter, 1/8" x 2" (2 used)

Shaft

Deflector, oil (2 used)

Rod, push (4 used)

Lock (8 used)

Cap (4 used)

Spring (4 used)

Guide, valve (4 used)

Head, cylinder (M3995T), with valve guides and pipe plug (gasoline
engine)

Head, cylinder (M3454T), with valve guides and pipe plug (all-fuel
engine)

Head, cylinder (M3995T), with valve guides and pipe plug (high
altitude gasoline engine)

Head, cylinder (M3995T), with valve guides and pipe plug (gasoline
engine)

Plug, pipe, sq. ctsk., 1"

Screw, cap, special (7 used) (packed 5 in a pkg.)

Washer, plain, special (7 used) (sub. for M3244T) (packed 7 in a pkg.)

Gasket, cylinder head

Valve, exhaust (2 used) (packed 2 in a pkg.)

Valve, intake (2 used) (packed 2 in a pkg.)

Tappet, valve (4 used)

Key, Woodruff, 3/16" x 3/4"

Plug, cup

Bushing, camshaft, rear (sub. for AM682T)

Camshaft .

Washer

Plate, thrust

Lock (2 used) (sub. for AM680T) (packed 3 in a pkg.)

Screw, cap, 3/8" x 7/8" (2 used)

Bushing, camshaft, front (sub. for AM677T)

Pin, dowel

Gear, camshaft (sub. for AM678T)

Ring, snap (packed 20 in a pkg.)

Coupling

Screw, cap, special (2 used)

PC-574~(11-63) Litho in U.S. A,



Tractor -- 440 Industrial Wheel-Type

10-8
LUBRICATING OIL PUMP
2
%/
l/ 3
(&4
&\ 5
&\6
7 -
8
49447
Key Part No. Serial No. Description
1 25H 52 A ( - Pin, groov-, 5/32" x 1"
2 T 186 T ( - Gear, drive
3 L 4122 T ( - ) Plug, regulating
4 L 754 T ( - ) Gasket
5 L 4232 T ( - ) Washer (approx. 2 used) (packed 3 in a pkg.)
6 L 752 T ( - ) Spring
7 L 4233 T ( - ) Piston
8 AM 730T ( - ) Body
9 AM 229T ( - ) Shaft, drive, with pumping gear (sub. for M71T and AM731T)
10 M 73T ( - ) Gear, idler (sub. for AM732T)
11 M 39T { - ) Cover (sub. for AM733T)
12 12H 302 A ( - ) Washer, lock, 1/4" (4 used)
13 19H 1914 A ( - ) Screw, cap, 1/4'" x 1" (4 used)
14 AM  220T ( - ) Strainer (sub. for AM734T)
15 M 80T ( - ) Lock
16 19H 2020 A ( - ) Screw, cap, 5/16" x 1/2"
.. AM 3014 T ( - )} Oil pump assembly, complete

PC-5374-(11-63) Litho in U, S. A.



Tractor -- 440 Industrial Wheel-Type

10-9

N el el ol R T T Ay =
OQYvo NoOWwn B W OWVENO VIR WN -
~<

[
-

Part No.
M "94 T
M 93 T
AM 236 T
M 91T
M 90T
M 293 T
AH 1111 RT
M 88T
M - 95T
M 96 T
M 97 T
M seT
1SH 604 A
1SH 1820 A
19H 1800 A
12H 304 A
AP 17671 H
AT 10415 T
AT 11326 T
T 11235 T
14 812 A
M 1304 T

21
17
Serial No.

( - )
( - )
(-
( 2
(-
(-
( - )
( - )
( - )
( - )
( -445066)
(445067~ )
( - )
( - )
( - )
( - )
(445067~ )
(445067 - )
( - )
( - )

OIL FILTER AND OIL PRESSURE GAUGE

Gasket

Case, oil filter, complete (sub. for AM738T)

Washer (packed 2 in a pkg.)

Spring

Plate, upper sealing (sub. for AM735T)

Element, filter (pkg. of 4)

Plate, lower sealing

Stud

Gasket (packed 3 in a pkg.)

Gasket

Base (sub. for AM736T)

Plug, pipe, sq. hd., 1/4"

Screw, cap, 3/8" x 1-1/2" (3 used)

Screw, cap, 3/8" x 1-1/2"% (2 used)

Washer, lock, 3/8" (3 used)

Sending unit, oil pressure

Gauge, oil pressure (North America)

Gauge, oil pressure (Export)

Stud

Nut, hex., 3/8"

Washer (packed 2 in a pkg.)

Wire, lead, 4-1/2" (make from R32007R wire, R32016R spade, and
R32018R eyelet from wire repair kit) (sub. for AT10437T)

l\

-

PC-574-(11-63) Litho in U, S. A,



15-2

Tractor -- 440 Industrial Wheel-Type

—————

[SESES - e el ol
N=O VN OUbh W, O VNGOV -bwm»f
~<

[ ]
w

[N
NS

o

N
(o))

16

Part No.
AM 3101 T
144 813 A
19H 1900 A
T 10369 T
T 10732 T
19H 1740 A
24H 1303 A
19H 1732 A
19H 1666 A
M 3993 T
12H 304 A
19H 1731 A
M 3994 T
AT 10285 T
24H 1136 A
12H 303 A
AT 10522 T
AM 3246 T
AT 10523 T
AM 3246 T
AT 10611 T
AT 567 T
AT 10646 T
AT 10523 T
AT 10899 T
18H 1789 A
M 3403 T
12H 303 A
144 785 A

——
&
\

MUFFLERS AND MANIFOLD

( ~442886)
( - )
( - )
( - )
( —448000)
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( -442886)
(442887~

( -442886)
(( -442 886))
(442887- )
(442887- )
(442887~ )
{ - )
( - )
( - )
( - )
( - )

19

&

Description

Muffler, with mounting flange, reguiar

Nut, hex., 7/16" {2 used)

Screw, cap, 5/16" x 3/4"

Manifold (gasoline cnagize

Manifold (all-fuel engine)

Screw, cap, 7/16" x 1-3/4" (2 used)

Washer, plain, 13/32" x 11/16" x . 050" (4 used)
Screw, cap, 3/8" x 1-1/4" (3 vscd)

Screw, cap, 3/8" x 3-5/8"

Gasket (packed 3 in a prg.)

Washer, lock, 3/8" (2 used)

Screw, cap, 3/8" x 1" (2 used)

Gasket

Baffle, heat

Washer, plain, 11/32" x 11/16" x . 060" (2 used)
Washer, lock, 5/16"

REDUCED NOISE LEVEL MUFFLER (ATTACHMENT)
REDUCED NOISE LEVEL MUFFLER (ATTACHMENT)
Pipe, exhaust

Muffler, reduced noise ievel

Cap, weather

Cap, weather

Muffler, with clamp, regular

Pipe, exhaust

Muffler, horizontal

Screw, cap, 5/16" x 1-3/8"

Deflector .

W asher, lock, 5/16"

Nut, hex., 5/16"

-
@\

Capital letters indicate an attachment. Attachments must be listed on serarate order &ra:n replacoment order.

PC-574=(11-63) Litho in U, S. A.



Tractor -- 440 Industrial Wheel-Type

MUFFLER ATTACHMENT

15

N

16

Key Part No. Serial No. Description
1 M 3957 T ( - } Manifold (gasoline engine) (sub. for M3435T)
M 3799 T ( -448000) Manifold (all-fuel engine)
2 24H 1303 A ( - ) Washer, plain, 13/32" x 11/16" x .060" (4 used)
3 1SH 1678 A ( - ) Scew, cap, 3/8" x 3-3/8" (2 used)
4 1SH 1732 A ( - ) Sub. one 14H812A, one 19H1732A, and one M3438T
5 M 3438T ( - ) Stud (gasoline and all-fuel)
6 14H 812 A ( - ) Nut, hex., 3/8"
7 14 849 A ( - Nut, hex., jam, 7/16" (2 used)
8 AM 3224 T ( - f Muffler, with flange
9 19H 1740 A ( - ) Screw, cap, 7/16" x 1-3/4" (2 used)
10 1SH 1789 A ( - ) Screw, cap, 5/16" x 1-3/8"
11 12H 303 A ( - ) Washer, lock, 5/16"
12 144 785A ( - ) Nut, hex., 5/16"
13 M 3403 T ( - ) Deflector, exhaust
14 M 4098 T ( - ) Gasket (packed 2 in a pkg.)
15 M 1093 T ( - ) Screw, slotted head sheet metal (3 used)
16 T 11970T ( - ) Cover, muffler hole
.. AT 10974 T ( - ) MUFFLER ATTACHMENT (GASOLINE ENGINE)

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement order.

PC-574<11-63) Litho in U.S. A.



15-4 : Tractor -- 440 Industrial Wheel-Type

AIR CLEANER ASSEMBLY

Key Part No. Serial No. Description
1 AT 16842 T ( -448000) Cover assembly
AF 3583 R (448001~ ) Cover assembly
2 AM 3772T ( -448000) Bowl assembly
R 28794 R (448001~ } Bowl assembly
3 AT 16843 T ( -448000) Sleeve assembly
AH 13770 H (448001~ ) Sleeve assembly
4 AT 16838 T ( -448000) PRE-CLEANER ATTACHMENT
AT 15955 T (448001~ ) PRE-CLEANER ATTACHMENT
S AM 371 T ( ~-448000) Cap (sub. for AM467T)
AT 525T (448001~ ) Cap
6 12H 303 A ( - ) Washer, lock, 5/16" (4 used)
7 19H 1813 A ( - Screw, cap, 5/16" x 5/8" (4 used)
8 AT 10254 T ( -448000) Air cleaner assembly
AT 11228 T (448001~ )  Air cleaner assembly
9 AB 1629 R ( -448000) Clamp
AT 1058 T (448001~ ) Clamp
10 AM 3172 T ( -448000) Cup
AT 11515 T (448001 - ) Cup

11 AR 21840 R ( ) Clamp (4 used) (sub. for AM3010T)
12 T 10431 T ( } Hose, upper -

13 T 10430 T ( - )  Tube . :

14 M 3285 T ( ) Hose, lower

15 AT 11900 T ( } Extension, with cap screw and hex. nut (used when equipped with

crankshaft driven hydraulic pump)

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement order.

PC-374-(11-63) Litho in U, S, A,



Tractor -- 440 Industrial Wheel-Type 15

GOVERNOR ASSEMBLY

23 AM 3577 T

2
T 472
Key Part No. Serial No.
17 AM 1791 T ( -
2 L 4129 T ( -
3 M 276 T { -
4 L 4128 T { -
S L 4266 T ( -
6 L 4177 T ( -
7 M 1817 T { -
8 M 1683 T ( -
9 30H 7A ( -
10 AL 2691 T ( -
11 L 4158T { -
12 25H SO A ( -
13 AM 1792 T ( -
14 L 4265 T ( -
15 30H 9A ( -
16 12H 304 A ( -
17 19H 1732 A ( -
18 L 4176 T ( -
19 L 4183 T ( -
20 AM 295T ( -
21 AM 3451 T { -
22 M 1883 T ( 44
T 11527 T (448001-
(

Nt St P Nt P et W i Nt Nl Nt Pt v s St P Sl s St P ) 2

Description
Shafz (M273T) with weight carrier, thrust washer, gear, and weights
Pin, dowel, long
Gasket (packed 2 in a pkg.)
Pin, dowel, short (packed 3 in a pkg.)
Bushing
Washer, thrust (packed 3 in a pkg.)
Pin (2 used) (packed 2 in a pkg.)
Weight (2 used) ’
Plug, expansion, 5/8" (2 used)
Bearing, thrust, with bushings
Fork .
Pin, groov-, 5/32" x 3/4"
‘Case, governor (M1709T) with bushings and front expansion plug
Bushing
Plug, expansion, 3/4"
Washer, lock, 3/8" (3 used)
sSc:lew, cap, 3/8" x 1-1/4" (3 used)
e

Retainer

Lever

Lever and shaft assembly

Spring

Spring

Case, governor (M1709T) with lever assembly

PC-574-(11-63) Litho in U, S, A,



15-6 ’ Tractor -~ 440 Industrial Wheel-Type

THROTTLE, CHOKE AND STARTER CONTROL

PC-574-(11-63) Litho in U, S, A,



Tractor -- 440 Industrial Wheel-Type

15-7

o
<

BB P ABRDARANWVULURWWERENNDNONODNN NN e
8 mm\lsmxwu.-.S\om\lmmngn—-o\om\lmmhw N»—-OG& \IO\a ::x't:; :5\000\10\ (¢ IS

[TYXe))
W -

B ASE- SR §

THROTTLE, CHOKE AND STARTER CONTROL -- Continued
Part No. Serial No. Description
T 10342T { - © ) Knob
T 10294 T ( -443841)  Sub. onme T11010T, one T11011T, and one 22H736A
T 1i010T* ( -—443841) Lever, speed control
2ZH 736 A* ( -443841)  Screw, set, 5/16" x 5/16"
24H 1325 A ( -443841)  Washer, plain, 15/32" x 59/64" x . 060"
T 10293 T ( ~4+43841)  Sub. ome T11010T, one T11011T, and one 22H736A
T 11011 T* ( -443841)  Shaft, control lever
T 10374 T ( —141851)  Spacer
34H 58 Ax* ( -443841)  Pin, roll, 5/32" x 7/8" (2 used)
34H 28 A* ( —443841 Pin, roll, 3/32" x 7/8" (2 used)
AT 1018 T ( «443841 Joint, universal
T 11009 T* ( -443841)  Bushing
T 10295 T ( -457258) Rod, cortrol
T 12609T (457259~ ) Rod, governor control
1SH 2044 A ( - ) Screw, cap, 5/16" x 4" (2 used)
12H 303 A ( - )  Washer, lock, 5/16" (2 used)
T 10244 T* ~443841)  Bracket
T 10896 T (443842~ Bracket
AT 10794 T* ( ~443841) Spool, with thrust washer and plam washer (sub. for T10296T)
M 1860 T ( - ) Disk, friction (2 used) (packed 4 in a pkg.)
M 1859 T* ( -443841) Washer, thrust (used wben AT10794T friction disk spool or AT10838T
governor control kit has been installed)
T 10297 T ( - ) Plate, friction
34 102 A* ( =443841)  Pin, roll, 1/4" x 1-1/8"
M 1858 T ( —443841) Spring
M 1857 T ( -443841) Washer, retaining
M 1853 T ( =457258)  Spring
T 12608 T (457259~ ) Spring
24H 1325 A* ( -443841) Washer, plain, 15/32" x 59/64" x . 060"
T 10298 T ( -443841) Anchor, spring
11H 236 A ( -443841) Pin, cotter, 1/8" x 1"
24H 1325 A ( - Washer, plain, 15/32" x 59/64" x .060" (2 used)
T 13883 T ( - ; Rod, governor connecting (sub. for M3123'l')
12H 302 A ( - ) Washer, lock, 1/4"
144 860 A ( - ) Nut, hex., 1/4" (2 used)
14H 611A ( - ) Nut, hex., jam, 5/16"
22H 684 A ( - ) Screw, set, 5/16" x 1-3/4"
14H 631 A ( - ) Nut, hex., No. 10
L 987 T ( - ) Yoke
L 985 T ( - ) Pin (packed 2 in a pkg.)
11H 231A ( .- Pin, cotter, 1/16" x 1" (2 used)
T 10733 T ( - ; oci carburet or connecting (sub. for M3295T)
AL 209 T ( - ) Joint, ball
11H 233 A ( - ) Pin, cotter, 3/32" x 1/2" (2 used)
34H S8 A* ( -443841)  Pin, roll, 5/32" x 7/8"
34H 28 Ax* ( -443841) Pin, roll 3/32" x 7/8"
14H 774 A ( - ) Nur, hex. , jam, 3/8"
AM 1799 T ( - ) Control, choke, with jam nut (sub. for AT 10529T)
M 2544 T ( - ) Knob
T 10610T ( - ) Grommet
T 10437 T ( - ) Rod, starter
1880254 ( - ) Pin (furnished by John Deere Waterloo Tractor Works)
M 1863 T ( - ) Lever
M 3057 T (443842~ ) Screw, cap, special, 5/16" x 1-1/2"
T 11113 T (443842-457258) Lever, speed control
T 12607 T (457259~ ) Lever, speed control
T 11148T (443842~ ) Washer, thrust
T 10905T (443842- ) Shaft, universal joint
34H 104 A (443842- ) Pin, roll, 1/4" x 1-3/8"
T 10903 T (443842-457258)  Spring (packed 2 in a pkg.)
T 12606 T (457259~ ) Spring
M 1359 T (443842~ ) Washer, thrust (2 used)
T 11534T 443842- Pin, groov-, special (sub. for 34H10SA)
AT 10737 T (443842« ; Joint, universal
344 28 A (443842~ ) Pin, roll, 3/32" x 7/8"
34H 58 A (443842~ ) Pin, roll, 5/32" x 7/8"
T 18339 T ( - ) Loom, choke cable
AT 1733 T ( «443841)  Governor control kit, includes all part numbers followed by an

asterisk (%*).

PC-574—(11-63) Litho in U.S. A.



15-8 ’ Tractor -~- 440 Industrial Wheel-Type

ALL-FUEL ATTACHMENT
Serial No. (440001-448000)

14

14 15 16 17

16 14H 786 A

22
10
24
10—
9/

Key Part No. Serial No. Description

1 19H 2127 A ( . -448000) Screw, cap, 5/16" x 7/8"

2 T 10742 T ( -448000) Brace

3 12H 303 A ( -448000) Washer, lock, 5/16"

4 14H 785A ( -448000) Nut, hex., 5/16"

5 14H 12A ( -448000) Nut, hex., 3/8" (2 used)

6 24H 1307 A ( -448000) Washer, plain, 13/32" x 1" x . 060"

7 12H 304 A ( -448000) Washer, lock, 3/8" -

2 T 10743 T ( -448000) Connector

9 L 587 T ( -448000) Sleeve

10 L 588 T ( —448000) Nut (packed 5 in a pkg.)
11 AT 105883 T ( -4+48000) Line, fuel, with sleeves

12 T 10741 T ( -448000) Pad
13 AT 10580T ( -448000) Tank, starting
14 19H 2036 A ( -348000) Screw, cap, 1/4" x 7/6" (2 used)

5 12H 302 A ( -44800C) Washer, lock, 1/4" (4 used)

(

-448000) Nut, hex., 1/4" (2 used)

PC-574-(11-63) Litho in U, S, A,



Tractor -- 440 Industrial Wheel-Type

1S-9

- ALL-FUEL ATTACHMENT -- Continued
Serial No. (440001-448000)

Key Part No. - Serial No. Description
17 AT 10581 T -448000) Strap (2 used)

18 AT 307 T -448000) Cap, filler

19 AT 10579 T «448000) Support, starting tank

20 AT 10578 T -448000)  Bracket, fuel tank front

21 2iH 1018 A -448000) Screw, mach., 1/4" x 3/8" (2 used)
22 AT 10582 T -448000) Line, fuel, with sleeves
23 AT 10577 T -448000) Valve, 3-way

24 AM 2142 T -448000) Line, fuel, with sleeves
25 L 1144 T -448000) Rivet (8 used)

26 T 10738 T -$48000) Webbing (2 used)

P e T T Sy

SPEED-HOUR METER ATTACHMENT
Serial No. (440001-448000)

Key - Description

1 AM 3132 T ( -448000) Tachometer (4-speed transmission) (miles per hour)
AM 3715 T ( -448000) Tachometer (4-speed transmission) (kilometers per hour)
AM 3492 T ( —448000) Tachometer (S-speed transmission) (miles per hour)
AM 3716 T ( ~448000) Tachometer (5-speed transmission) (kilometers per hour)

2 F 1977 R ( -448000) Clamp

3 1ZH 246 A ( =448000) Washer, lock, No. 10 (2 used)

4 144 631 A ( —448000) Nut, hex., No. 10 (2 used)

S M 632 T ( ~448000) Clip (2 used)

6 AM 3131 T ( «448000) Cable and sheath assembly

7 AM 358 T ( -448000) Cable core assembly

8 AM 3130T ( -448000) Coupling

9 M 3366 T ( ~448000) Gasket

PC-574~(11-63) Litho in U, S, A,



15-10 : Tractor -~ 440 Industrial Wheel-Type

CARBURETOR

25 % T 2788

PC-574~(11-63) Litho in U.S. A.



Tractor -- 440 Industrial Wheel-Type

00\20\01.::(»&»5

15
16
17

18
19

20
21

22
23
24

25

26
27
28
29

31

33
34

35
36
37

38
39

41
42
43
45

47
48

<

Part No.
19H 1731 A
12H 304 A
M 3993 T

15-483 *§°

14-273

15-A8S

80-171
AT 10888 T
AT 11917 T
AT 1080 T

49-101-L*%°

55-261 *§°
R 10104 R
21IH 977 A

16-654 *f°
AT 10181 T
AT 11158 T
AT 10576 T
AT 10630 T*§°

44-68 *¢°

45-258
T 12652 T°

16-A41

46-A12
T 12654 T

30-739

10-4075

10-4125
R 10150R

95-78
R 10i60R
AR 10075 R

43-699
AT 11916 T

43-678

55-285

44-51

47451
T 12653 T

47-455
R 10211 R¥f°

44-28 *f°

29-538
21H 996 A
12H 29 A

24-A3  *¢°
AT 10631 T
21H 971 A
12H 315 A

2849
R 10185 R
R 10188R
H 22551 H

27-121
AH 11982 H
AT 17437 T*}°

43-33  *¢°

24-340 *4°
R 10133 R*}°

49-289
AT 10889 T
AT 10891 T
AT 11915 T

CARBURETOR -- Continued

Serial No.

-448000)

(448001~ )

)
)
).
)
)
)
)

- Description

Screw, cap, 3/8'" x 1" (2 used)

Washer, lock, 3/8" (2 used)

Gasket {packed 3 in a pkg.)

Screw, with lock washer, No. 6 x 1/4" (4 used)

Fly, throttle

Screw. with lock washer, No. 12 x 3/4" (4

Plug, drill

Body. carburetcr assembly (gasoline engine)

Body, carburetor assembly (gasoline ergine)

Body, carburetor assembly (all-fuel engine)

Jet, idle

Retainer (packed 2 in a pkg.)

Spring (sub. for 24-262)

Screw, mach., No. 8 x 3/4"

Gasket set for carburetor

Carburetor, complete (gasoline engine)

Carburetor, complete (gasoline engine)

Carburetor, complete (all-fuel engine)

Shaft, throttle

Packing

Jet, economizer

Jet, economizer

Gasket (packed 5 in a pkg )

Venturi

Venturi

Float and lever assembly

Bowl, carburetor (gasoline engine)

Bowl, carburetor (all-fuel engine)

Plug, choke shaft (sub. for 80-169)

Strainer

Plug (gasoline engine)

Cock, drain (all-fuel engine) (sub. for 87-3A)

Needle main adjusting, with seat, packing, and retainer assembly
(gasohne engine)

Needle, main adjusting, with seat, packing and retainer assembly
(gasoline engine)

Needle, main adjusting and seat assembly (all-fuel engine)

Retainer

Packing

Gasket, load needle seat, order No. 16-654 gasket set

Nozle (gasoline engine)

Nozle (gasoline engine)

Nozle (all-fuel engine)

Gasket, main nozle, order No. 16-654 gasket set

Shaft (sub. for 32-16) :

Packing (packed S in a pkg.)

Choke, bracket assembly

Screw, mach., No. 8 x 3/8" (sub.for 15-A93 and AR10303R)

Washer, lock, No. 8

Spring, choke return

Shaft, choke

Screw, mach., No. 8 x 5/16" (2 used)

Washer, lock, No. 8

Swivel

Cotter, hair pin (sub. for 82-16)

Clip, choke bracket (sub. for 29-81)

Spring (sub. for 24-292)

Flapper, choke fly

Choke, fly assembly (sub. for 27- 548)

Float valve, seat and gasket assembly (sub. for 233-543)

Needle, idle adjusting

Spring

Cup, throttle shaft

Jet, power (all-fuel engine)

Kit, carburetor, repair, includes all part numbers followed by an
asterisk (*) (gasoline engine)

Kit, carburetor, repair, includes all part numbers followed by a
dagger () (all-fuel engine)

Kit, carburetor, repair, includes all part numbers followed by a
circle (°) (gasoline engine)

used)

PC-574-(11-63) Litho in U.S. A,

15-11



15-12 ) Tractor -- 440 Industrial Wheel-Type

FUEL TANK, FUEL FILTER AND ASSOCIATED PARTS

&~ 43 37
~— 44
7!/39

T €090 ?\ ? {

PC-574=(11-63) Litho in U.S. A,



Tractor -- 440 Industrial Wheel-Type

0 e o‘U‘J*UJNH?
<

- s
W N0

14
15
16
17
18
19
20

21

22
23
24

26
27
28

30
31
32
33
34
35
36
37
38
39
40
41

43

FUEL TANK, FUEL FILTER AND ASSOCIATED PARTS -- Continued

Part No. Serial No. Descripticn

BP 12232 E -(455130- )  Nut, stop, 5/16" (2 used) (sub. for M376T)

T 12191 T (455130~ ) Washer, plain, special (4 used) (packed 4 in a pkg.)

24H 1294 A (455130~ Washer, flat, 11/32" x 1-1/8" x . 060" (4 used)

M 4404 T ( - ; Clamp

M 2308 T - ) Screw, sheet metal, No. 8 x 1/2" (2 used)

T 10518 T ( -456551) Tube, vent

T 12828 T (456552~ ) Tube, vent

19H 2117 A (455130~ ; Screw, cap, 5/16" x 1-1/8" (2 used)

AF 2914 R ( - Cap, filler

AM 234 T ( - ) Elbow, assembly

AT 11577 T ( - )  Tank, fuel (sub. for AT10288T)

M 2308T (456552~ ) Screw, sheet metal, No. 8 x 1/2"

M 4404 T (456552~ ) Clamp

1S9H 1813 A ( 444127y Scew, cap, 5/16" x 5/8" (4 used)

19H 1813 A (444128-455129)  Screw, cap, 5/16" x 5/8" (3 used)

19H 1813 A (455130- Screw, cap, 5/16" x 5/8" (1 wsed)

T 12829 T (456552~ ; Support, vent tube

12H 302 A (456552~ ) Washer, lock, 1/4"

19H 1227 A (456552~ ) Screw, cap, 1/4"x 1/2"

19H 1936 A ( - ) Screw, cap, 3/8" x 3/4" (2 used)

12H 304 A ( - ) Washer, lock, 3/8" (2 used)

AT 10738 T - )  Bracket, fuel tank, rear (sub. for T10308T)

12H 303 A ( -455129) Washer, lock, 5/16" (4 used)

12H 303 A (455130~ ) Washer, lock, 5/16" (2 used)

14H 785 A ( -455129) Nut, hex., 5/16" (4 used)

144 785 A (455130~ Nut, hex., 5/16" (2 used)

AL 2730T ( - ; Elbow

AT 10464 T ( - ) Line, fuel

R 27182 R ( ~456551) Screw, sheet metal, No. 8 x 1/2" (sub. for T251T)
67-523 ( - ) Strainer assembly

L S87 T ( - ) Sleeve (2 used)

L 588 T ( - } Nut (2 used) (packed 5 in a pkg.)

AT 10244 T ( - } PBracket, fuel tank, front

T 10611 T ( - ) Grommet

19H 1731 A ( - ) Scew, cap, 3/8" x 1" (2 used)

12H 304 A ( - Washer, lock, 3/8" (2 used)

AM 3100 T ( - i Fuel filter assembly

AM 2608 T ( - Body

AM 2607 T ( - ) Valve, shut-off

L 885 T ( - ) Sceen

L 886 T ( - ) Gasket (packed 10 in a pkg.)

M 3340T ( - ) Bowl

M 2773 T ( - ) Nut, thumb

AM 2606 T ( - ) Clamp, with stud

R 10188 R ( - }  Clip, choke cable (sub. for 29-81)

AM 3995 T ( -456551) Union

M  4400T ( «456551) Tube, vent drain

AM 394 T ( -456551) Clamp, tube, with speed nut

M  4402T ( ~456551)  Bracket, tube support

PC-574~(11-63) Litho in U.S. A,



20-2 ’ Tractor -- 440 Industrial Wheel-Type

RADIATOR, THERMOSTAT AND ASSOCIATED PARTS

PC-574-(11-63) Litho in U.S. A,



Tractor -- 440 Industrial Wheel-Type

RADIATOR, THERMOSTAT AND ASSOCIATED PARTS -- Corntinued

Key Part No. Serial No. " Description
1 M 3109T ¢ - - ) Gasket (2 used)
2 M 3106 T ( - ) Manifold, outlet
3 12H 303 A { - )  Washer, lock, 5/16" (10 used)
4 19H 2320 A ( - } Scew, cap, 5/16" x 1-7/8"
S 19H 1904 A ( - ) Scew, cap, 5/16" x 3"
6 19H 2044 A ( - ) Screw, cap, 5/16" x 4" (2 used)
7 M 3218T ( - ) Nipple
8 AR 21837 R ( - ) Clamp, hose (2 used) (sub. for T439T)
9 T 582 T ( - ) Hose (sub. for M3108T)
10 AT 313 T ( - ) Thermostat, 160° (gasoline engine)
AT 10239 T ( ~448000) Thermostat, 180° (all-fuel engine)
AT 10906 T ( ~448000) Thermostat, 195° (all-fuel engine)
11 T 437 T ( - ) Gasket (packed 2 in a pkg.)
12 T 421 T ( - ) Cover
13 AR 21840R ( - ) Clamp, hose (4 used) (sub. for T271T)
14 M  3107T ( - ) Hose
15 AA S757R ( - ) Cap
16 AT 10299 T ( - ) Radiator (sub. for AM2959T)
17 AM 298T ( - ) Bracket, with cushion (2 used)
18 AM 640T ( - ) Cushion, with rivets (4 used)
19 12H 302 A { - ) Washer, lock, 1/4" (4 used)
20 16H 173 A ( - ) Rivet, 5/32" x 3/8" (16 used)
21 19H 1791 A { - ) Screw, cap, 1/4" x 1-1/4" (4 used)
22 19H 1900 A ( - Screw, cap, 5/16" x 3/4" (4 used)
23 M 3120T ( - ; Hose
24 M 1093 T ( - ) Screw, metal, No. 10 x 5/8" (9 used)
25 AM 1766 T ( - ) Shroud
26 T 10554 T ( - ) Baffle, right
27 144 786 A ( - ) Nut, hex., 1/4" (2 used)
28 AM 2852T ( - )  Support, upper radiator, with. mounting cushions
29 19H 1905 A ( - Screw, cap, 5/16" x 1" (2 used) ’
30 M 3059 T ( - ; Bracket, radiator support
31 14H 812A ( - ) Nut, hex., 3/8" (2 used)
32 12H 304 A ( - ) Washer, lock, 3/8" (4 used)
33 19H 1732 A ( - ) Screw, cap, 3/8" x 1-1/4" (2 used)
34 19H 1731 A ( - Screw, cap, 3/8" x 1" (2 used)
35 M 18S5T ( - ; Grommet (packed 2 in a pkg.)

PC-574~(11-63) Litho in U, S. A,



20-4 ’ Tractor -- 440 Industrial Wheel-Type

FAN AND WATER PUMP ASSEMBLY

Key Part No. Serial No. Description
1 21H 1023 A ( - ) Screw, mach., 1/4" x 5/8" (S used)
2 12H 302 A ( - ) Washer, lock, /4" (5 used)
3 M 3047 T ( - ) Gasket (packed 2 in a pkg.)
4 M 3048 T { - )} Shim
S M 3045 T { - 3 Cover
6 M 3046 T ( - ) Gasket
7 T 418T ( - ) Impeller
8 R 32622 R ( - ) Seal (sub. for AT312T and AF2057R)
9 M 3038 T ( - ) Housing
10 M 3218T ( - ) Nipple
11 M 3055T ( - ) Belt, fan
12 R 1529 R ( - ) Retainer (sub. for T429T)
13 M 3057 T ( - ) Screw, cap, special, 5/16" x 1-1/2"
14 AM 2780 T ( - ) Cock, drain
15 JD 8549 T ( - ) Bearing and shaft assembly
16 M 3061 T ( - ) Hub
17 22H 812 A ( - ) Screw, set, 5/16" x 3/4"
18 14H 611 A ( - Nut, hex., jam, 5/16"
19 M 3111 T ( - ; Flange, adjustable
20 AM 2840T ( - ) Blade, fan
21 12H 303 A ( - ) Washer, lock, 5/16" (4 used)
22 1SH 1900 A ( - ) Screw, cap, 5/16" x 3/4" (4 used)
3 AR 21840 R ( - ) Clamp, hose (2 used) (sub. for T271T)
24 M 3120 T ( - ) Hose
25 M 3056 T ( - ) Screw, cap, special, 5/16" x 1" (4 used)
26 M 3219 T ( - 7 Gasket
7 M 3039 T ( - } Elbow, inlet -
.. AM 3060 T ( - ) Water. pump assembly, complete

PC-574-(11-63) Litho in U. S, A,



Tractor -- 440 Industrial Wheel-Type

25-1

<

00 NO AW N R

Part No.
AT 10193 T

T 10401 T

19H 1425 A
12H 236 A
12H 304 A
19H 1731 A
T 10309 T
12H 303 A

19H 2117 A

14 812 A
12H 304A
M 3636 T
AT 10463 T
M 28T
1ZH  302A
19H 1227 A
19H 1768 A
L 689 T
21H 1144 A
T 10179 T
12H 316 A
21H 1163 A
19H 1681 A
12H 294 A
M 2133 T
AM 1935 T

FONN LN S TN o, PN S o o, PN P o o, o~ P PN o o~

Serial No.

L T R I S R O T O I T T T I B R

CLUTCH HOUSING AND CASE

D N e W e sl et o Wt o St S S o e P -~ P Pt P P P

Description
Case, reverser, with clutch shaft bushing
Cover (used when not equipped with direction reverser)
Screw, cap, 3/4" x 2-3/4" (4 used)

Washer, lock, 3/4" (8 used)

Washer, lock, 3/8" (10 used)

Screw, cap, 3/8" x 1" (10 used)

Ring, pilot (used when not equipped with direction reverser)

Washer, lock, 5/16" (6 used) (used when not equipped with direction
reverser)

Screw, cap, 5/16" x 1-1/8" (6 used) (used when not equipped with
direction reverser)

Nut, hex., 3/8" (2 used)

Washer, lock, 3/8" (2 used)

Stud (2 used)

Clutch housing with studs

Cover

Washer, -lock, 1/4" (3 used) .

Screw, cap, 1/4" x 1/2" (2 used)

Screw, cap, 3/4" x 2" (4 used)

Cover

Screw, mach., 1/4" x 1/2" .

Cover (2 used)

Washer, lock, No. 12 (2 used)

Screw, mach., No. 12 x 1/2" (2 used)

Screw, cap, 5/8" x 3-1/4" (2 used)

Washer, lock, 5/8" (2 used)

Gasket :

Plug, with gasket

PC-574~11-63) Litho in U.S, A,



25-2 ’ Tractor -- 440 Industrial Wheel-Type °

CLUTCH PEDAL AND ASSOCIATED PARTS

2

3 \/ &
10 ~ 14
(’ 1516

!

64381

Key Part No. Serial No. Description
1 L 357 T ( - ) Ring, snap (2-used)
2 L 308 T ( - ) Washer (2 used)
3 M 1945T ( - ) Shaft, clutch pedal
4 T 10403 T ( - ) Pedal, clutch
5 12H 304A ( - ) Washer, lock, 3/8" (3 used)
6 T 10402 T ( - ) Hub, clutch pedal
7 M 219 T ( - ) Bushing
8 M 788 T ( - ) Key, Woodruff, special
9 M 335T ( - ) Spring
10 AT 10111 T ( - ) Shaft, clutch
11 19H 1765 A ( - )} Screw, cap, 3/8" x 1-3/4" (3 used)
12 11H 211 A ( - ) Pin, cotter, 1/8" x 3/4" (2 used)
13 T 10187 T ( - )  Pin (2 used)
14 T 10399 T ( - ) Yoke, adjustable
15 144 856 A ( - } Nut, hex., jam, 1/2"
16 T 10400T ( - )  Turnbuckle
17 14H 881 A ( - ) Nut, hex. jam, 1/2"
18 AT 10101 T ( - } Rod, clutch control

PC-574~(11-63) Litho in U. S. A,



Tractor -- 440 Industrial Wheel-Type

25-3

- DIRECTION REVERSER COVER AND SHIFTING PARTS

K\o

T 220
Key Part No. Serial No
1 AM 1935 T ( - )
2 M 2133 T ( - )
3 A 3910 R ( - ;
4 AT 11129 T (
5 20H 483 A ( —443209)
T 11008 T (443210~ )
6 L 4411 T ( ~443209)
11H 231 A (443210~
7 T 10211T  ( - ;
8 M s23T - )
9 12H 304 A ( - )
10 1SH 1731 A ( -
11 L 1584 C ( -44412
AT 10907 T (444128~
12 T 10206 T ( -444127)
T 11093 T (444128~
13 T 10354 T ( -444127)
T 11094 T (444128- )
14 T 10345T  ( - )
15 T 10344T ( - )
16 AT 10227 T ( - )
17 34H 171 A ( - )
18 34H 88 A ( - )
19 14 "774A ( -
20 L 324T - ;
2t T 10208T  ( - )
22 34H 188 A ( -
23 T 10207 T ( - ;
24 L 4658 T ( - )
25  11H 206A  ( - )
26 T 13257 T ( - )
27 T 10343 T ( - )
28 T 10341T  ( - )
29 T 10601 T ( - )
30 T 10560T  ( - )
31 JD 7797 ( -144128)
32 AM 292 T (444808~ )

21 2 g
3
J
O>—u—19

l
\ ¢A\\18
M\@&\ 17

16
15
Description
Plug, with gasket
Gasket
Plug, special (sub. for L1196T
Cover (sub. for T10205T and T11092T)
Sub, ome 11H231A and one T11008T
Breather
Sub. one 11H231A and one T11008T
Pin, ocotter, 1/16" x 1"
Gasket (packed 2 in a pkg.)
Plug, special (2 used)
Washer, lock, 3/8" (10 used)
Screw, cap, 3/8" x 1% (10 used)
Seal, oil (2 used) (sub. for AT 10110T)
Seal, oil (2 used)
Sub. one T11093T and one T11094T
Rail, shifter
Pin, special
Pin, special
Screw, cap, special
Lever
Rod, control
Pin, roll, 3/8" x 1"
Pin, roll, 7/32" x 1"
Nut, hex., jam, 3/8"
Yoke, adjustable
Fork, front
Pin, roll, 5/16" x 1-3/4" (2 used)
Fork, rear
Pin
Pin, cotter, 3/32" x 3/4"
Lever (sub. for T10346T)
Shaft, control
Lever, control
Knob
Pin, groov-, special (3 used)
Fitting, grease
Cock, test

PC-574—-(11-63) Litho in U.S. A.



25-4 : Tractor -- 440 Industrial Wheel-Type

DIRECTION REVERSER ASSEMBLY

PC-574~11-63) Litho in U, S, A,



Tractor -- 440 Industrial Wheel-Type

25-5

oy =
OV KNOUIHLWNM R .
<

Pl ol
W N =

et ol
oNOAWns

19

21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39

41
42
43

45
47

48

S1
52
53

55
56
57
S8
59

Part No.
19H 2117 A
12H 303 A
T 10189 T
T 10190 T
AM 253 T
JD 7681 H
AT 10113 T
T 10185 T
T 10186 T
1SH 1722 A
T 10581 T
T 10582 T
AT 10439 T
AT 10952 T
T 11130T
11H 233 A
11H 233 A
AT 10486 T
T 10585 T
T 10587 T
T 11133 T
AT 10485 T
10951 T
10583 T
10586 T
10580 T
10579 T
10578 T
10438 T
10214 T
10591 T
10584 T
10201 T

8839 T
10107 T
10196 T
10200 T
JD 8851 T
AT 1010S T
T 10199 T
100 A
T 10197 T
T 10217 T
M 17T
T 10198 T
AT 10106 T
JD 8852 T
AT 11492 T
AT 10108 T
26H 82 A
AT 10953 T
T 11131 T
AM 1935 T
M 2133 T
1SH S84 A
AM 292 T
1SH 604 A
AM 3432 T
T 10203 T
T 10218 T
M 219 T
AT 10193 T
1SH 584 A
AT 10112 T
T 10201 T
AT 10104 T

3

HAPEHAAA > A
25+ B

DIRECTION REVERSER ASSEMBLY -- Continued

Serial No.
(o)
¢
( - )
( - )
( - )
( - )
( - )
2 - )
SR
( - )
( - )
( -442737)
(442738- )
( - )
( - )
.

«442737)
442738~ )

=442737)
442738~

vas‘uvvvvwvvvvwwwvvvwvwvuvv

TN PN AN TN EIEN S FINITN TN TN CIN TN SN O TN TN 5N 5N PN o, TN PN LN o, N o, P N Py oy o, P o, P
~N
w .
|?§|llIlll'llll'll'!llllllllll
N
X
w

442 )
)
-440485)
(444128-444807)
(444808~ g
( -
( - )
( - )
( - )
( - )
( - )
( - )
( - )
{ - )

. Description
Screw, cap, 5/16" x 1-1/8" (6 used)
Washer, lock, 5/16" (6 used)
Quill
Gasket (packed 2 in a pkg.)
Seal, oil
Ball, bearing
Reverse clutch assembly, complete
Shim, .020" (packed 2 in a pkg.)
Shim, .010" (packed 2 in a pkg.)
Screw, cap, 1/4" x 2" (2 used)
Nut, hex., 1/4" special (2 used)
Shim, 1/16" special (2 used)
Cellar, shifting, with shims, cap screws, and hex. nuts
Sleeve, sliding, with links, pins and rollpins (sub. for T10577T)
Sleeve, sliding
Pin, cotter, 3/32" x 1/2" (12 used)
Pin, cotter, 3/32" x 1/2" (6 used)
Pin, with cotter pin (6 used) (sub, for T10589T)
Lever (6 used)
Link (12 wed) (packed 6 in a pkg.)
Link (12 used)
Pin, with rollpin (pkg. of 6) (2 pkgs. used) (sub. for T10588T)
Pin, with rollpin (pkg. of 6) (2 pkgs. used)
Ring, adjusting (2 used)
Pin, lock (2 used)
Spring (2 used)
Plate, floating (2 used)
Plate, driven (8 used) (packed 4 in a2 pkg.)
Plate, driving (10 used) (packed S in 2 pkg.)
Hub, forward clutch )
Screw, mach., special, No. 10 x 3/4" (6 used)
Key, drive (6 used)
Washer, thrust (2 used) (packed 4 in a pkg.)
Bearing, needle (2 used)
Cover, housing, with needle bearing
Gear, bevel (2 used)
Washer, thrust (4 used) (packed 4 in a pkg.)
Bearing, needle (4 used)
Pinion, bevel, with needle bearing (4 used)
Spider
Pin, groov-, 1/4" x 2" (3 used)

‘Shaft, pinion (2 used)

Screw, cap, special, 3/8" x 1-1/4" (8 used)
Pin, dowel (2 used)

Shaft, pinion .

Housing, gear, with needle bearing

Bearing, needle

Seal, oil (sub. for AT10253T)

Hub, reverse clutch, with needle bearing and oil seal
Key, Woodruff, 1/4" x 7/8" (3 used)

Sleeve, sliding, with links, pins and rollpins (sub. for T10580T)
Sleeve, sliding

Plug, with gasket

Gasket

Plug, pipe,.sq. hd., 1/2"

Cock, test

Plug, pipe, sq. hd., 1/4"

Seal, oil

Lock -
Nut, hex., jam, special, 1-7/8"

Bushing

Case, reverser, with clutch shaft bushing
Plug, pipe, sq. hd., 1/2"

Forward clutch assembly, complete

Washer, thrust (2 used)

Housing assembly, gear

PC-574~(11-63) Litho in U, S. A,



25-6 : Tractor -- 440 Industrial Wheel-Tvpe

CLUTCH, PROPELLER SHAFT, AND FLYWHEEL ASSEMBLY
1/’0\4“____

2
1

X —3

w—

7| T402e

PC-574—11-63) Litho in U. S, A,



Tractor -- 440 Industrial Wheel-Type

- CLUTCH, PROPELLER SHAFT, AND FLYWHEEL' ASSEMBLY -- Continued

Key Part No. Serial No. - Description

Bearing, throw-out

Screw, cap, special (6 used)

Washer, lock, S5/16" (6 used)

Plate, pressure (sub. for AM650T)

Disk, driven, with facings

Screw, cap, 1/2" x 1-3/8" (4 used)

Lock (2 used) (packed 2 in a pkg.) (sub. for AM646T)

Bearing, ball, clutch pilot

Retairer, grease

Gear, ring (sub. for AM648T)

Flywheel, with ring gear

Pin, pivot (3 used) (packed 3 in a pkg.)

Lever, clutch (3 used) (packed 3 in a pkg.)

Bracket and lever service kit

Spring, pressure (3 used) (packed 3 in a pkg.)

Screw, adjusting cap (3 used)

Nut, jam (3 used)

Washer, adjusting screw (3 used)

Spring, pressure plate retwrn (3 used) (packed 3 in a pkg.)

Plate, pressure

Clip, clutch, installation tool (3 used) (use to install replacement
parts listed under key No. 20) (packed 3 in a pkg.)

17 AM 3983 T
18 L  372T
19  12H 303A
20 AM 2576 T
21 AM 3791T
22 19H 1262A
23 M 23T
24 JD 8S1IT
25 M 1511 T
26 M 21T
27 AM 3123 T
28 T 11700T
29 T 11701 T
.30 AT 11354 T
51 T 11694 T
32 T 11695T
33 14 882A
34 T 11697 T
35, T 11696 T
3 T 11698T
37 T 11699 T

1 34H 82 A A - Pin, roll, 3/16" x 1-5/8" (used when not equipped with direction
reverser) .
2 M 3665 T - Coupling (used when not equipped with direction reverser)
3 M 1509 T - Spring (used when not equipped with direction reverser)
4 T 10383 T - Shaft, propeller (used when not equipped with direction reverser)
T 10184 T - Shaft, propeller (used when equipped with direction reverser)
AT 10753 T - Shaft, propeller (used when equipped with Auburn Trencher)
5 19H 1731 A - Screw, cap, 3/8" x 1" (3 used)
6 12H 304 A - Washer, lock, 3/8" (3 used)
7 144 778A - Nut, hex., No. 10 (2 used)
3 12H 246 A - Washer, lock, No. 10 (2 used)
9 T 10473 T - Sleeve
10 T 10180 T - Eye, rod (2 used)
11 T 10178T - Yoke
12 25H 125 A - Pin, groov-, 5/16" x 1-3/4"
13 T 10177 T - Shaft
14 M 226 T - Spring (2 used)
15 JD 7763 - Fitting, grease
16 T 10472 T - Carrier

PC-574—(11-63) Litho in U.S. A,



30-2 ' Tractor -- 440 Industrial Wheel-Type

TRANSMISSION HOUSING AND REAR COVER ASSEMBLY

Key Part No. Serial No. Description
1 M 3318 T ( - ) Lever, shifter
2 25H S0A ( - Pin, groov-, 5/32" x 3/4"
3 M 121 T ( - } Washer, felt
4 M 115 T ( - ) Bushing
5 M 119 T ( - ) Shaft
6 M 124 T ( - ) Holder, poppet
7 L 754 T ( - ) Gasket
8 L 468 T ( - ) Spring
9 405 R ( - ) Ball (sub. for L467T)
10 M 3874 T ( - ) Fork
11 M 123 T ( - ) Lock
12 14H 611 A ( - )} Nut, hex., jam, 5/16"
13 M 3413 T ( - } Screw, set, special
14 14H 760A ( - ) Nut, hex., 5/8" (2 used)
15 12H 294 A ( - ) Washer, lock, 5/8" (2 used)
16 M 14T ( - ) Dowel, hollow (2 used)
17 M 3209 T ( - ) Stud (2 used)
18 M 4258 T ( - ) Case, transmission
19 1SH 585A ( - ) Plug, pipe, sq. hd., 3/4" (2 used)
20 L 4126 T ( ) Pin, dowel (2 used)
21 T 12840 T ( - }  Gasket (sub. for M174T) (packed 3 in 2 pkg.)
22 JD  8818H ( ) Rearing, needle
23 AT 15561 T ( ) Seal, oil (sub. for AF1934R)
2 M 3143 T { ) Cover, rear
25 M 2347 T ( - ) Cover, powershuft drive

PC-574-(11-63) Litho in U.S. A,



Tractor -- 44C Industrial Wheel-Type

TRANSMISSION HOUSING AND REAR COVER ASSEMBLY -- Continued

Key Part No. Serial No. *  Description

26 M 2346 T -( - . ) Gasket

27 M 2345 T ( - ) Cover, high-speed drive

28 19H 1731 A ( - ) Screw, cap, 3/8" x 1" (3 used)

29 12H 304 A ( - ) Washer, lock, 3/8" (12 used)

30 19H 1821 A ( - ) Scew, cap, 7/16" x 1-1/4" (3 used)
31 12H 293 A ( - ) Washer, lock, 7/16" (3 used)

32 1SH 1833 A ( - ) Screw, cap, 5/8" x 1-1/4"

33 1SH 1697 A ( - ) Scew, cap, 3/8" x 4" (9 used)

34 M 2018T ( - ) Bushing (2 used) (sub. for M2038T)
35 1SH 275A ( - )

Plug, pipe, hex. ctsk., 1/4"

ANCHOR YOKE ASSEMBLY

20 22

64380

9 12
Key Part No. Serial No. Description
1 M 2679 T - i snap (2 used) (packed 10 in a .
! Mo I (( _ g Pngin , smap ( ) (P pkg.)
3 JD 7797 ( - ) Fitting, grease
4 M 2071 T ( - ) Pin
5 A 3581 R ( - ) Pin, ing locking
6 M 3144 T ( - ) Yokefp;nchor
7 M 2203 T ( - ) Nut, hex., special, S/8"
8 M 2023 T ( - ) Nut, stop, 5/8"
9 12H ™ 304 A ( - ) Washer, lock, 3/8" (15 used)
10 19H 1732 A ( - } Scew, cap, 3/8" x 1-1/4" (2 used)
11 19H 1801 A ( - ) Scew, cap, 3/8" x 2"
12 M 3171 T ( - ) Arm, control
13 M 2212T { - ) Spring
14 19H 1821 A ( - ) Screw, cap, 7/16" x 1-1/4" (3 used)
1S 12H 293 A ( - ) Washer, lock; 7/16" (3 used)
16 M 2347 T { - ) Cover, powershaft drive
17 1SH 1731 A ( - ) Screw, cap, 3/8" x 1" (3 used)
18 M 2345 T ( - ) Cover, high-speed drive
12 M 2346 T ( - ) * Gasket )
20 M 2200 T ( - ) Sud
21 19H 1662 A ( - ) Screw, cap, 5/8" x 2-1/4"
22 19H 1697 A ( - ) Screw, cap, 3/8" x 4" (9 used)
25 M 3143 T ( - ) Cover, rear
24 AT 15561 T ( - ) Seal, oil (sub. for AF1934R)
25 JD 8818H ( - ) Bearing, needle

PC-574~(11-63) Litho in U. S. A,



30-4 . Tractor -- 440 Industrial Wheel-Type

FOUR-SPEED TRANSMISSION GEARS AND SHAFTS

e //ﬁ% v

PC-574~(11-63) Litho in U. S, A,



Tractor -- 440 Industrial Wheel-Type 30-5
FOUR-SPEED TRANSMISSION GEARS AND SHAFTS -- Continued
Key Part No. Serial No. Description
1 11H 222 A ( - g Pin, cotter, 3/16" x 2"
2 M 2343 T ( - Coupling, input shaft
3 JD 8225 A ( - ) Cup, bearing (3 used)
4 JD 8187 A ( - ) Cone, bearing (3 used)
5 T 10222 T ( - }  Shaft, input
6 26H 82 A ( - Key, Woodruff, 1/4" x 7/8" (2 used)
7 T 11993 T ( - ; Washer, rear (sub. for T10247T)
8 M 4268 T ( - ) Gear, first-speed cluster (27 and 37 teeth)
9 JD 7938T ( - ) Bearing (2 used)
10 M S71 T ( - )  Washer, front
1 M 555 T ( - ) Washer, spring
12 M 143 T ( - g Gear, fourth-speed (27 teeth) (sub. for AM654T)
13 M 144 T ( - Spacer
14 M 168 T ( - ) Gear, third-speed (16 teeth)
15 M 3584 T ( - ) Spacer
16 M 147 T ( - ) Shim, .002" (use quantity required) (packed 6 in a pkg.)
M 148 T ( - ) Shim, .00S" (use quantity required) (packed 6 in a pkg.)
M 149 T ( - ) Shim, .010" (use quantity required) (packed 6 in a pkg.)
17 M 3505T ( - ) Quill
18 12H 304 A ( - ) Washer, lock, 3/8" (11 used)
19 19H 1139 A ( - Screw, cap, 3/8" x 1-1/8" (4 used)
20 AL 2122 T ( - g Seal, oil .
21 JD 830T ( - ) Cup, bearing
22 JD 8194T ( - ) Cone, bearing
23 T 11400T ( - ) Washer, spacer (sub. for M135T)
24 AT 16530 T ( - Gear, cluster (19, 26, and 43 teeth) (sub. for M4205T and AT10746T)
25 J 7939 T ( - } Bearing (2 used)
26 M 122 T ( - ) Spacer (sub. for AM658T)
27 M 1926 T ( - ) Washer, front
28 M 4278T ( - ) Shaft, power
29 M  3590T ( - ) Coupling
30 JD 5124 T ( - ) Cone, bearing
31 JD 7443 T ( - ) Cup, bearing
32 M 136 T ( - ) Shim, ,002" (use quantity required) (packed 10 in a pkg.)
M 137 T ( - ) Shim, .00S" (use quantity required) (packed 10 in a pkg.)
M 138T ( - ) Shim, .010" (use quantity required) (packed S in a pkg.)
33 M 234 T ( - ) Cover
34 19H 1731 A ( - ) Screw, cap, 3/8" x 1" (4 used)
35 AT 16608 T ( - ) Shaft, output pinion (T18450T) (7 teeth); gear, ring, differential
(T18451T) (32 teeth) (matched set) (sub. for AM3912T)
36 JD. 8907 T ( - ) Cone, bearing
37 JD 840T ( - ) Cup, bearing
38 M 4260T ( - ) Shim, .002" (use quantity required) (packed 10 in a pkg.)
M 4261 T ( - ) Shim, .00S" (use quantity required) (packed 10 in a pkg.)
M 42€2T ( - ; Shim, .010" (use quantity required) (packed 10 in a pkg.)
39 M 4209 T ( - Gear, second-and reverse-speed sliding (31 and 38 teeth)
40 M 4202T ( - ) Gear, first-and fourth-speed sliding (24 teeth)
41 M 4206 T ( - ) Gear, third-speed sliding (35 teeth)
42 M 4263 T ( - ) Washer, spacer
43 M 2056T ( - ) Shim, .002" (use quantity required) (packed 10 in a pkg.)
M  2057T ( - ) Shim, .005" (use quantity required) (packed 10 in a pkg.)
M 2058T ( - Shim, .010" (use quantity required) (packed 10 in 2 pkg.)
44 M 4259 T ( - g Washer
45 14H 534 A ( - ) Nut, hex., slotted, 3/4"
46 M 159 T ( - } Gasket
47 M 160T ( - ) Cover
48 19H 1936 A ( - ) Screw, cap, 3/8" x 3/4% (3 used)
49 11H - 227 A ( - ) Pin, cotter, 1/8" x 2"

PC-574-{11-63} Litho in U.S_A.



30-6 : Tractor -- 440 Industrial Wheel-Type

FIVE-SPEED TRANSMISSION GEARS AND SHAFTS

PC-574—~(11-63) Litho in U.S. A,



>

Tractor -- 440 Industrial Wheel-Type

30-7

v mﬂamﬁwmuﬁ
<

P e el ol
W= O

15
16
17
18
19
20
21
22
23
24
25
26
27
28

30
31

32
33

34

36

37
38
39

41

FIVE-SPEED TRANSMISSION GEARS AND SHAFTS -- Continued

Part No.
11H 222 A
M 2343 T
JD 8225 A
JD 8187 A
T 10221 T
26H 82 A
T 11999 T
M 4195 T
T 12001 T
JD 8823 N
JD 7927 R
M 4197 T
M 4271 T
M 144 T
M 4270 T
M 147 T
M 148 T
M 149 T
M 3505 T
AL 2122 T
19H 1139 A
12H 304 A
JD 8230T
JD 8194 T
T 11400T
AT 16550T
JD 7939 T
M 132 T
M 1926 T
M 4278 T
M 3580 T
JD 8124 T
JD 7443 T
M 136 T
M 137 T
M 138°T
M 234 T
19H 1731 A
AT 16608 T
JjD 8907 T
JD 8240T
M 4260 T
M 4261 T
M 4262 T
M 4209 T
M 4202 T
T 17608 T
M 4263 T
M 2056 T
M 2057 T
M 2058 T
M 4259 T
14 524 A
M 1S9 T
1SH 1936 A
M 160 T
118 -237 A
T 1809 T

P e Tl

Serial No.

L I T I e I e R T I I T I I I R N R A I B A I I

st s

N St VPP P P i vt il N2t P P P Pt P P o it i vvvv\'Vvkuvvvvvvvvvvvvvvvvsv

Description
Pin, cotter, 3/16" x 2"
Coupling
Cup, bearing (3 used)
Cone, bearing (3 used)
Shaft, input
Key, Woodruff, 1/4" x 7/8" (3 used)
Washer, rear (sub. for T10247T)
Sub. one T12001T, one T11999T, one T18609T, and two JD7927R
Gear, first speed cluster (27 and 37 teeth)
Bearing, needle (2 used)
Bearing, roller (2 used)
Gear, fifth-speed (27 teeth)
Gear, fourth-speed (19 teeth)
Spacer
Gear, third-speed (16 teeth)
Shim, .002" (use quantity required) (packed 6 in a pkg.)
Shim, .005" (use quantity required) (packed 6 in 2 pkg.)
Shim, .010" (use quantity required) (packed 6 in a pkg.)
Quill
Seal, oil
Screw, cap, 3/8" x 1-1/8" (4 used)
Washer, lock, 3/8" (11 used)

. Cup, bearing

Cone, bearing

Washer, spacer (sub. for M135T)

Gear, cluster (19, 26, and 43 teeth) (sub. for M4205T and AT10746T)
Bearing (2 used)

Spacer (sub, for AM658T)

Washer, front

Shaft, power

Cowpling

Cone, bearing

Cup, bearing

Shim, .002" (use quantity required) (packed 10 in a pkg.)
Shim, .00S" (use quantity required) (packed 10 in a pkg.)
Shim, .010" (use quantity required) (packed S in a pkg.)

Cover

Screw, cap, 3/8" x 1" (4 used) )
Shaft, output pinion (T18450T) (7 teeth); gear, ring, differential

(T18451T) (32 teeth) (sub, for AM3912T)

Cone, bearing

Cup, bearing

Shim, .002" (use quantity required) (packed 10 in a pkg.)
Shim, .005" (use quantity required) (packed 10 in a pkg.)
Shim, .010" (use quantity required) (packed 10 in a pkg.)
Gear, second-and reverse-speed sliding (31 and 38 teeth)

Gear, first-and fifth-speed stiding (24 teeth)

Gear, third-and fourth-speed driven (32 and 39 teeth) (sub. for
AM3898T and AT15106T)

Washer, spacer

Shim, .002" (use quantity required) (packed 10 in a pkg.)

* Shim, .00S" (use quantity required) (packed 10 in a pkg.)

Shim, ,010" (use quantity required) (packed 10 in a pkg.)
Washer

Nut, bex., slotted, 3/4"

Gasket

Screw, cap, 3/8" x 3/4" (3 used)

Cover

Pin, cotter, 1/8" x 2"

Washer, thrust (sub. for T12000T)

PC=574-(11-63) Litho in U. S, A,



30-8 Tractor -- 440 Iddﬁstr;al Wheel-Type
FOUR-SPEED TRANSMISSION TOP COVER AND SHIFTING PARTS

@ 10
j @ 11——.\;% i.____-——-la

5 16 13 .
15 14 a>—11
11—y 4 20
Al .
17 19 .
14
13

18&14

Key Part No. Serial No. Description
1 M 4337T ( - ) Knob
2 L 4022 T ( - } Boot (sub. for AL4022T)
3 L 4035 T ( - Ring, snap
4 L 4027 T ( - ) Bearing
5 M 4284 T ( - ) Lever, shift
6 19H 1731 A ( - ) Screw, cap, 3/8" x 1" (7 used)
7 12H 304 A ( - )} Washer, lock, 3/8" (7 used)
8 M 3958 T 4 - ) Cover
9 M 186 T ( - ) Gasket (packed 5 in.a pkg.)
10 T 15756 T ( - ) Shifter, third-speed (sub. for M4266T)
11 25H 903 A ( - Pin, groov-, 7/32" x 1-1/8" (4 used)
12 M 4111T ( - g Shaft, third-speed shift
13 L 468 T ( - ) Spring (3 used)
14 405 R ( - )  Ball (7 used) (sub. for L467T)
15 M 4210T ( - )  Fork, first-and fowrth-speed shift
16 M 4112T ( - ) Shaft, first-and fourth-speed shift
17 T 16267 T ( - )} Fork, second-and reverse-speed shift (sub. for M3967T)
18 M  4128T ( - ) Shaft, second, and reverse-speed shift
19 M 180 T ( - ) Pin, inter-lock
20 M 4211 T ( - ) Fork, third-speed shift
21 M 3985 T ( - ) Spring
22 M 1970 T ( - ) Pin, lock
23 12H 303 A ( - ) Washer, lock, 5/16" (4 used)
24 19H 1813 A ( - Screw, cap, 5/16" x 5/8" (4 used)
25 M 3977 T ( - ; Guide, shifter

PC~574~(11-63) Litho in U. S, A.



Tractor ~- 440 Industrial Wheel-Type

30-9

FIVE-SPEED TRANSMiSSION TOP COVER AiJD SHIFTING PARTS

13

Part N: Serial No.

DB D) 1A 4 s b b b bbbt s s
Nwowmumm&wwwowmqmmﬁwmwﬁ
<
-3
)
00
wn
Yo}
N YN

33 12H 3C:

3
' . (Y]]
W oA e e A D o B e

By
ES
w»
N
8

W P Pt "t g Wt sl D "l st Nl P i P W “wat i) “tvat P

Description
Knob
Boot (sub. for AL4022T)
Ring, snap
Bearing

Lever, shift

Screw, cap, 3/8" x 1" (7 used)

Washer, lock, 3/8" (7 used)

Cover

Gasket (packed S in a pkg.)

Shifter (sub. for M4266T)

Pin, groov-, 7/32" x 1-1/8" (4 used)

Shaft, thrid-and fourth-speed shift (sub. for M4264T)
Spring (3 used) .

Ball (7 used) (sub. for L467T)

Fork, first-and fifth-speed shift (sub. for M4204T)
Shafr, first-and fifth-speed shift

Fork, second-and reverse-speed shift (sub. for M3967T)
Shaft, second-and reverse-speed shift

Pin, inter-lock .

Fork, third-and fourth-speed shift

Spring

Pin, lock

Washer, lock, 5/16" (4 used)

Scew, cap, 5/16" x 5/8" (4 used)

Guide, shifter

PC-574411-63) Z.™0 in U, S, A,



30-10 Tractor -- 440 Industrial Wheel-Type
BELT PULLEY
1
Key Part No. Serial No. Description
1 19H 1721 A ( - ) Screw, cap, 1/2" x 1-1/2" (4 used)
2 12H 301 A ( - ) Washer, lock, 1/2" (S used)
3 AT 12542 T ( - ) Seal, oil (sub. for AM1977T)
4 M 1784 T ( - ) Quill
5 M 2050 T { - ) Shim, ,002" (approx. 2 used) (packed 2 in a pkg.)
M 2051 T ( - ) Shim, .005" (approx. 1 used) (packed 2 in a pkg.)
M 2052 T ( - Shim, .010" (approx. 6 used) (packed 2 in a pkg.)
6 JD 8220T ( - g Cup, bearing
7 JD 8179 T ( - ) Cone, bearing
8 AM 1978 T ( - ) Gear, drive, assembly
9 M 2206 T ( - ) Plug, cup
10 JD  7438R ( - ) Cup, bearing
11 JD  8135R { - ) Cone, bearing
12 M 2053 T ( - ) Shim, .002" (approx. 2 used) (packed 2 in a pkg.)
M 2054 T ( - ) Shim, .005" (approx. 2 used) (packed 2 in a pkg.)
M 2055 T ( - } Shim, .010" (approx. 3 used) (packed 2 in a pkg.)
13 M 1996 T ( - ) Shaft
14 AM 1979 T ( - ) Case (M1785T) with shaft
15 15SH 623 A ( - ; Plug, pipe, sq. hd., 3/8"
16 M 1696 T ( - Shaft
17 26H 23 A ( - ) Key, Woodruff, 5/16" x 1"
18 11H 222 A ( - ; Pin, cotter, 3/16" x 2"
19 Jb 8180 T ( - Cone, bearing
2 jD 8221 T ( - ) Cup, bearing
21 M 2089 T ( - ) Shim, inner bearing, .002" (approx. 2 usedj (packed 3 in 2 pkg.)
M 2060 T { - ) Shim, inner bearing, .005" (approx. 2 used) (packed 3 in a pkg.)
A 2061 T ( - ) Shim, inner bearing, .010" (approx. 3 used) (packed 3 in a pkg.)
22 M 2123 T ( - ) Spacer

PC-574~(11-63) Litho in U, S, A,



Tractor -- 440 Industrial Wheel-Type

30-11

Key
23

25
26
27
28

30
31

Part No.

M 2056 T
M 2057 T
M 20588 T
JD 7449D
jD 8134D
14H 5S40 A
24H 1452 A
M 1786 T
M 2521 T
1717 T

809 A
698 A
1947 T

14H
AM

Serial No

11y

LI I S I T B A}

BELT PULLEY -- Continued

.

- Description
Shim, outer bearing, .002" (approx. 2 used) (packed 10 in a pkg.)
Shim, outer bearing, .005" (approx. 3 used) (packed 10 in a pkg.)
Shim, outer bearing, .010" (approx. 5 used) (packed 10 in a pkg.)
Cup, bearing
Cone, bearing
Nut, hex., 1"
Washer, plain, 1-1/32" x 1-3/4" x , 105"
Pulley, belt, dia., 9"
PULLEY, BELT, DIA., 5-5/8"
Seal, oil
Nut, hex., 1/2"
Rivet, 1/4" x 1" (5 used)
BELT PULLEY (ATTACHMENT)

.
N~ O 0 oo Oy Ul-lszHf
<

—
v

bl i
w4

3]

.-
RS

Part No.
AM 253 T
JD 8819 T
AM 2553 T
M 2017 T
AM 2750 T
L]? 7198 T

2354 T
M 2353 T
M 2916 T
M 2746 T
3sH- 200A
19H 1821 A
1SH 566 A
12H 301 A
14H 809 A
M 1800 T
AT 10664 T
AM 2745 T

AM 2748 T

R e A L e e T e P e oy

(

T 2577

Serial No.

| I T I I I |

POWERSHAFT ATTACHMENT

e N et N N it ) P I o gt P " P P

15 14

Description
Seal, oil
Bearing, needle
Seal, oil
Stud
Housing (M2915T) with stud
Bearing, ball
Ring, snap
Ring, snap
Shaft
Coupling
Pin, roll, 1/4" x 1-3/4"
Screw, cap, 7/16" x 1-1/4" (3 used)
Plug, pipe, slotted, 1/8" ]
Washer, lock, 1/2"
Nut, hex., 1/2"
Guard
Shield, powershaft (sub. for AM1959T)
POWER TAKE-OFF ASSEMBLY (INCLUDES KEYS 1 THRU 11 AND KEY
13)
POWER TAKE-OFF (WITH GUARD AND SHIELD ATTACHMENT)

Capital istters 'ndicute an artachment.  Attachments must be listed on separate order from rerlacement order.

PC-574-(11-63) Litho in U. S. A.



30-12 Tractor -- 440 Industrial Wheel-Type
DIFFERENTIAL ASSEMBLY

Key Part No. Serial No. Description

1 M 164 T ( - )  Washer (brome) pinion, thrust (2 used)

2 M 163 T ( - Pinion (2 used) (sub. for AM664T)

3 M 1682 T { - ; Gear (2 used)

4 M 1948 T { - ) Washer (brome) gear, thrust (2 used)

S M 1711 T ( - ) Quill (2 used)

6 AM 253 T ( - ) Seal, oil (2 used)

7 JD 8205T ({ - ) Cup, bearing (2 used)

8 JD 8144 T ( - ) Cone, bearing (2 used) .

9 M 808 T { - ) Shim, ,002" (approx. 4 used) (packed 4 in a pkg.)

M 809 T ( - ) Shim, .005" (approx. 6 used) {packed 6 in 2 pkg.) -
M 810 T ( - ) Shim, .010" (approx. 12 used) (packed 12 in 2 pkg.)
10 AT 16608 T ( - ) Shaft, pinion (T18450T) (7 teeth); gear, ring (T18451T) (32 teeth)
(matched set) (four-and five-speed transmissions) (sub. for AM3912T)
11 12H 304 A ( - ) Washer, lock, 3/8" (12 used)
12 19H 1139 A ( - ) Screw, cap, 3/8" x 1-1/8" (12 used)
13 25H 100A ( - ) Pin, groov-, 1/4" x 2"
14 AT 10444 T ( - ) Cage, differential (T10592T), with attaching cap screws, cap screw
locks and dowels

1S M 165T ( - ) Shaft, pinion
16 M 254 T ( - ) Lock, double (6 used) (packed 6 in a pkg.)
17 M 4062 T { - ) Screw, cap, special, 3/8" x 1-1/8" (10 used)
18 M 4339T ( - ) Dowel (2 used)

PC-574~(11-63) Litho in U. S. A.



_Tractor -- 440 Industrial Wheel-Type

TRANSMISSION REAR COVER
(Auburn Trencher Transmission)

N
S
ﬁ___ 1 T 5502

Key Part No. Serial No. Description
1 19H 1821 A ( - ) Screw, cap, 7/16" x 1-1/4" (3 used)
2 1ZH 293 A ( - ; Washer, lock, 7/16" (3 used)
3 M 2347 T ( - Cover .
4 M 2348°T ( - )} Seal
5 T 11424 T ( - ) Cover, transmission, rear (sub. for M285S6T)
6 12H 304 A ( - ) Washer, lock, 3/8" (9 used)
7 19H 1731 A ( - ) Screw, cap, 3/8" x 1" (9 used)

FC~574—(11-63) Litho in U, S. A,



31-2 . ’ Tractor -- 440 Industrial Wheel-Type

FIVE-SPEED TRANSMISSION GEARS AND SHAFTS
(For Tractors Equipped with Auburn Trencher)

PC-574~(11-63) Litho in U.S, A.



.Tractor -- 440 Industrial Wheel-Type

FIVE-SPEED TRANSMISSION GEARS AND SHAFTS

-- Continued

(For Tractors Equipped with Auburn Trencher)

Key Part No. . Serial No. Description
1 AM 3535T ( - )  Seal, oil
2 JD 8225 A (. - ) Cup, bearing (4 used)
3 JD 8187 A ( - ) Cone, bearing (4 used)
4 M 3534T ( - )  Shaft, input
5 26H 82 A ( - ) Key, Woodruff, 1/4" x 7/8" (3 used)
6 T 11999 T ( - ) Washer, rear (sub. for T10247T)
7 M 4195 T ( -453018) Sub. one T12001T, one T1199ST, one T18609T, and two jD7927R
T 12001 T (452019~ Gear, first speed cluster (27 and 37 teeth)
3 jD 8323 N ( -453018)  Bearing, needle (2 used)
JD 7927 R (453019~ ) Bearing, roller (2 used)
9 M 4197T ( - ) Gear, fifth speed (27 teeth)
10 M 4271 T ( - ) Gear, fourth speed (19 teeth)
11 12H 304 A ( - ) Washer, lock, 3/8" (3 used)
12H 304 A ( - ) Washer, lock, 3/8" (1 used)
12 M 144 T ( - ) Spacer
13 M 4270 T ( - )  Gear, third speed (16 teeth,
14 M 2502T ( -455849) Screw, cap, socket head, 3/8" x 3/4" (1 used) (sub. for M3651T)
M 2502T (455850~ ) Screw, cap, socket head, 3/8" x 3/4" (3 used)
15 JD 8839 T ( - ) Bearing, needle
16 M 2152T ( - ) Dowel, hollow (2 used)
17 M 3659 T ( - ) Gasket
18 M 3502 T ( - ) Housing .
19 M 3660 T ( - ) Screw, cap, socket head, 3/8" x 2" (5 used)
20 M 147 T ( - ) Shim, .002" (use quantity required) (packed 6 in a pkg.)
M 148 T ( - ) Shim, .005" (use quantity required) (packed 6 in a pkg.)
M 149 T ( - ) Shim, .010" (use quantity required) (packed & in 2 pkg.)
21 T 15996 T ( - )  Quill (sub. for M3500T and T10815T)
22 19H 1139 A ( -455849)  Screw, cap, 3/8" x 1-1/8" (3 used)
19H 1129 A (455850~ ) Screw, cap, 3/8" x 1-1/8% (1 used)
23 AM 3491 T - ( ) Seal, oil
24 M 3546 T ( - ) Gear, powershaft drive (13 teeth)
25 M 3649 T ( - ) Ring, snap
26 JD 8568T ( - )  Bearing, ball
27 M 3648 T ( - )} Ring, snap (2 used)
28 AM 3572 T ( - ) Seal, oil
29 JD 8230 T ( - ) Cup, bearing
30 JD 8194 T ( - ) Cone, bearing
31 T 11400T ( - ) Washer, spacer (sub. for M135T)
32 AT 16550 T ( - Gear, cluster (19, 26, and 43 teeth) (sub. for AT10746T)
33 JD 7939 T ( - ; Bearing, roller (2 used)
34 M 132 T ( - )  Spacer (sub. for AM658T)
35 M  1926T ( - )  Washer (2 used)
36 34H 200 A ( - ) Pin, roll, 1/4" x 1-3/4"
37 M 2746 T ( - ) Coupling, powershaft
38 T 16006 T ( - ) Shaft, power (sub. for T10897T) (also order one T16005T)
39 T 16005 T ( - Coupling (sub. for M3590T) (also order one T16006T)
40 T 10878T ( - g Ring, snap
41 T 10877 T ( - ) Gear, powershaft driven (43 teeth)
42 M 3658T ( - ) Washer, spacer
43 L 279 T ( - ) Shim, .010" (use quantity required) (packed 4 in a pkg.)
L 280 T ( - ) Shim, .005" (use quantity required) (packed 4 in a pkg.)
L 281 T ( - Shim, .002" (use quantity required) (packed 4 in a pkg.)
44 M 3501 T ( - ; Cover
45 M 112 T ( - ) Lock, screw (3 used) (packed 3 in a pkg.)
46 19H 1731 A ( - ) Screw, cap, 3/8" x 1" (3 used)
47 AT 16608 T ( - )  Shaft, output pinion (T18450T) (7 teeth) gear, ring, differential
(T18451T) (32 teeth) (sub. for AM3912T)
48 JD 8907 T ( - ) Cone, bearing
49 JD 8240T ( - ) Cup, bearing
S0 M  4260T ( - ) Shim, .002" (use quantity required) (packed 10 in a pkg.)
M 4261 T ( - ) Shim, .0C5" (use quantity required) (packed 10 in a pkg.)
M 4262 T ( - ) Shim, .010" (use quantity required) (packed 10 in a pkg.)
S1 M 4209 T ( - )  Gear, second and reverse speed sliding (31 and 38 teeth)
S2 M 4:02 T ( - )  Gear, first and fifth speed sliding (24 teeth)
55 AM 38398 T ( - ) Gear, third and fourth speed driven (32 and 35 teeth)
54 M 4263 T ( - )  Washer, spacer
S5 M 2056 T\ ( - ) Shim, .002" (use quantity required) (packed 10 in a pkg.)
M 2057 T ( - ) Shim, .00S" (use quantity required) (packed 10 in a pkg.)
M 2058T ( - ) Shim, .010" (use quantity required) (packed 10 in a pkg.;
55 1tH 237 A ( - ) Pin, cotter, 1/8" x 2"
57 M 4259 T ( - )  Washer
58 14H 3534 A ( - ) Nut, hex., slotted, 3/4"
59 T 12471 T (455162~ ) Washer, copper (2 used)
60 T 1S609 T (453019~ )  Washer, thrust (sub. for T12000T)

PC-574~(11-63) Litho ia U.S. A,



Tractor -- 44U Industrial Whee!-Type

35-2

FINAL DRIVE ASSEMBLY

PC-574-(11-63) Litho in U, S. A,



Tractor -- 440 Industrial Wheel-Type

35-3

Kev

1
2
3
4

QOQwWwogOHW»

12
13
14
15
16

17
18
19
20
21

22
23
24
25
26

28
29
30
31

33

35
36

37
38
39
41
43

45

47
48
49

Part No.
19H 1905 A
12 303 A
M 3129 T
M 994 T
M 99s T
M 996 T
JD 8230 T
jD 8194 T
M 4440 T
M 3159 T
30H 1S A
AT 10772 T
M 2671 T
AM 2924 T
M 3127 T
JjD 7589 T
JD 8315T
M 1002 T
M 1003 T
M 1004 T
AM 939 T
M 1001 T
12H 293 A
19H 1978 A
M 3210 T
A 1892 R
M 3210 T
M 1554 T
14H 760 A
14H 636 A
24H 1542 A
M 3419 T
T 10384 T
1SH 624 A
19H 1801 A
1ZH 304 A
M 3132 T
M 3133 T
M 3124 T
M 2152 T
AM 4008 T
3H 11A
M 3489 T
12H 294 A
M 100S T
JD 7590T
JD 8314 T
M 2363 T
M 2370 T
1SH 1741 A
M 3126 T
M 3583 T
M 3724 T
19H 1731 A

NN NN TN N N S~

— ST TN TN AN AN AN SN AN AN NS o N o o o~ LT e T . s iy

FINAL DRIVE ASSEMBLY -- Continued

Serial No.

LI I A R I I I B I B R I |

LI W I I I I I T I R R |

S N N N i N St NP N P et gt e P et P P P P P e P P N NI P P Nl P P P P gt P P P P

Description

Screw, cap, 5/16" x 1" (4 used)
Washer, lock, 5/16" (4 used)
Quiil

Shim, .002" (approx. 2 used) (packed 4 in a pkg.)

Shim, .00S" (approx. 2 used) (packed 4 in a pkg.)

Shim, .010" (approx. 2 used) (packed 4 in a pkg.)

Cup, bearing (2 used)

Cone, bearing (2 used)

Shaft, with pinion (21 and 13 teeth)

Gasket

Plug, expansion, 1-1/8" (2 used)

Housing, final drive (T10917T, T10918T, and T10919T%, with
expansion plugs (sub. for AM3047T, M3449T, M3450T, and
M3451T)

Scew, cap, special, 5/8" x 3-3/4" (4 used)

Seal, oil

Stud, front

Cone, bearing

Cup, bearing

Shim, .002" (gpprox. 2 used) (packed 4 in a pkg.)

Shim, .005" (approx. 2 used) (packed 4 in a pkg.)

Shim, .010" (approx. 2 used) (packed 4 in a pkg.)

Seal, oil

Quill (sub. for AM972T)

Washer, lock, 7/16" (4 used)

Screw, cap, 7/16" x 1-1/2" (4 used)

Stud (4 used)

Nut, hex., special (6 used) (carton of 25)

Stud, rear

Washer, special (2 used)

Nut, hex., 5/8"

Nut, hex., 1-1/2%

Washer, plain, 1-17/32" x 3" x 5/16"

Hub

Shaft, axle

Plug, pipe, hex. ctsk., 1/2" (2 used)

Screw, cap, 3/8" x 2" (8 used)

Washer, lock, 3/8" (11 used)

Pan, left housing

Pan, right housing

Gasket -

Dowel, hollow (4 used)

Gear assembly (M3125T and M4439T) (64 teeth)

gﬁ' expansion, 7/8" (used in replacement final drive housing only)

Washer, lock, 5/8"

Washer

Cone, bearing

Cup, bearing

Retainer

Lock, cap screw

Screw, cap, 1/2" x 1-1/4" (2 used)
Gasket

Cover

Ring, sealing
Screw, cap, 3/8%" x 1" (3 used)

PC-574~11-63) Litho in U.S. A,



40-2 ‘ Tractor -- 440 Industrial Wheel-Type

MANUAL STEERING GEAR AND FRONT END SUPPORT

63715 N —38 )

PC-574-(11-03) Litho in U, S, A,



Tractor -- 440 Industrial Wheel-Type

40-3

‘OOONIO\UIu“wN'-Az:
<

MANUAL STEERING GEAR AND FRONT END SUPPORT -- Continued

Part No.
M 937 T
14H 469 A
M 735 T
M 728 T
12H 303 A
M 2838 T
M 2839 T
AM 2684 T
AM 1514 T
AM 2683 T
AM 2724 T
P 44271 H
AM 906 T
19H 1800 A
T 10553 T
12H 304 A
14H 812 A
1SH 604 A
M 933 T
M 932 T
R 26552 R
M 2573 T
M 720 T
M 721 T
M 722 T
AM 3669 T
19H 2127 A
D 19 R
19H 1899 A
12H 304 A
M 7T
M 4377 T
M 2669 T
T 10417 T
144 826 A
2ZH 692 A
R 35645 R
M 2670 T
AT 10274 T
T 11330T
12H 245 A
M 2837 T
M 285 T
M 434 T
M 3244 T

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
{
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

Serial No.

LI I I W |

)
3
)
)
)
)
)
)
)
)
)
)
)
)
)
)
?
)
)
)
)
).
)
)
)
)
)
)
)
)
)
)
)
?
)
)
l
)
)
)

. Description
Screw, adjusting
Nut, hex., jam, 7/16"
Screw, cap, special (4 used)
Washer, copper {5 used)
Washer, lock, 5/16" (2 used)
Cover, top - ’
Gasket
Seal, oil
Stud, lever shaft (1 pkg. of 2) (1 pkg. used)
Lever shaft assembly
Housing, with bushings and oil seals
Bushing, trunnion (2 used)
Seal, oil, with cork washer
Screw, cap, 3/8" x 1-1/2"
Support, steering gear
Washer, lock, 3/8"
Nut, hex., 3/8"hd /
Plug, pipe, sq. hd., 1/4"
mﬁ‘é, gng; (Zs’qused) !
Cup, ball bearing (2 used)
Ball bearing (22 used) (sub. for M719T)
Worm, steering :
Shim, .002" (use quantity required) (packed S in a pkg.)
Shim, .003" (uwse quantity required) (packed S in a pkg.)
Shim, .010" (use quantity required) (packed 3 in a pkg.)
Cover, front, with washers and cap screws
Screw, cap, 5/16" x 7/8" (3 used)
Bolt, special
Screw, cap, 7/16" x 2% (3 used)
Washer, lock, 7/16" (3 used)
Dowel, hollow
Washer
Support, radiator (2 used)
Bar, grille mounting
Nut, hex., jam, 1/2" (2 used)
Screw, set, 1/2" x 1-1/2" (2 used)
Seal, oil (2 used) (sub., for AM2555T)
ushing

Support, front end (T10367T), with radiator supports, oil seals,

and bushing
Arm, steering (sub. for M3315T)
Washer, lock, 7/8"
Nut, steering arm
Screw, cap, special, upper left screw (packed 5 in a pkg.)

-Screw, cap, special (3 used)

Washer, plain, special (4 used) (packed 4 in a pkg.)

PC=-574-(11-63) Litho in U, S, A,



45-2 : Tractor -- 440 Industrial Wheel-Type

POWER STEERING RACK AND PINION ASSEMBLY

27
& ——26
25

Key Part No. Serial No. Description
1 M 4244 T ( - )  Support, steering gear
2 19H 339 A ( - )} Screw, cap, 7/16" x 1-3/8" (3 used)
3 12H 293 A ( - Washer, lock, 7/16" (6 used)
4 M 827 T ( - g Dowel, hollow (2 used)
S M 4246 T ( - )} Coupling
6 JD 7191 R ( - ) Bearing, ball
7 M 4226 T ( - ) Pinion
8 M 4231 T ( - ) Washer, thrust
9 12H  245A ( - ) Washer, lock, 7/8"
10 M 2837 T ( - ) Nut, hex., special
11 M 4245 T ( - ) Gasket .
12 M 4242 T ( - ) Cover :
13 19H 1919 A ( - ) Screw, cap, 1/4" x 5/8" (4 used)
14 12ZH 302 A ( - ) Washer, lock, 1/4" (4 used)

PC-574~(11-63) Litho in U, S. A.



Tractor -- 440 Industrial Wheel-Type 45-3

POWER STEERING RACK AND PINION ASSEMBLY -- Continued

Key Part No. Serial No. - Description
15 M 4243 T ( - ) Gasket
16 M 42237 ( - } Housing, rack and pinion
17 M 4228T ( - ) Shim, ,002" (packed 2 in a pkg.)
M 4229T ( - )  Shim, .005" (packed 2 in 2 pkg.)
M  4230T { - ) Shim, .010" (packed 2 in a pkg.)
18 M 4227 T ( - ) Pad, thrust
19 M 4225 T ( - ) Plug, cupped :
20 M 331 T ( - ) Ring, snap (packed 2 in a pkg.)
21 M 4234 T ( - ) Ring, snap
22 JD 8820T { - )}  Bearing, needle
23 AM 253 T { - } Seal, oil
24 19H 1899 A ( - ) Scxew, cap, 7/16" x 2" (3 used)
25 1SH 1100 A ( - ) Screw, cap, 3/8" x 1-3/8" (4 used)
26 12H 304 A ( - Washer, lock, 3/8" (4 used)
27 M 4241 T ( - ; Housing, cylinder
28 AM 3762T ( =460563) Union, 45°
A 4925 R (460564- ) Comnector (2 used)
29 M 4224T ( - ) Plug, cupped
30 15H 253 A ( - Plug, pipe, sq. hd., 1/8"
31 M 4247 T ( - ; Nut, special
32 M 4240T ( - ) Ring, piston (2 vsed) (packed 2 in a pkg.)
33 M 4239T { - ) Piston .
34 M 284T ( - ) Washer
35 M 4237 T ( - ) Ring, "O"
36 M 4235T ( - ) Head, cylinder
37 M 4236 T ( - ) Ring, "O"
38 P 48347H ( - Ring, "O" (sub. for M4238T)
39 M 4233T ( - } Rod, piston
40 M 4232T ( - ) Rack
POWER STEERING CONTROL VALVE ASSEMBLY
4
3
2
| \
\le
@9\%‘ 12 Tr3;
Key Part No. Serial No. Description
1 19H 3914 A { - ) Screw, cap, 1/4" x 1" (6 used)
2 12H 302 A ( - )} Washer, lock, 1/4" (6 used)
3 T 10785 T ( - ) Cap, end (2 used)
4 T 16318T ( - ) Ring, "O" (2 used) (sub. for M4118T) (packed 10 in a pkg.)
S T 16316T ( - } Ring, "O" (2 used) (sub. for M4119T and T15478T) (packed 10 in a2 pkg.)
6 M 4122T ( - )  Spring (2 used)
7 M 4121 T ( - )  Ball (4 used) (packed 2 in a pkg.)
8 el ( - ) Sub. AT17759T
9 M 4125T ( - ) Ring, "O"
10 M 4126 T ( - )  Body, control valve
11 T 10784 T ( - )  Shaft, follow
12 T 10567 T ( - )  Pin (2 used)
13 M 4124 T ( - ) Pin
.o AT 17759 T ( - ) Contol valve assembly, complete (sub. for AT10537T)

PC-574=(11-63) Litho in U, S. A,



45-4 Tractor -- 440 Industrial Wheel-Type
POWER STEERING OIL LINES AND STEERING SHAFTS
Serial No. ( -455701)
10
4
I
T 2794 ‘. /(@@
Key Part No. Serial No. Description .
1 26H 77 A ( -455701) Key, Woodruff, 3/16" x 1/4" ~
2 340 104 A ( -455701)  Pin, roll, 1/4" x 1-3/8"
3 A 4925 R ( -455701) Connector (2 used)
4 AM 3762 T ( —455701)  Union, 45° (2 used)
5 AT 12095 T ( -455701) Line, oil (sub. for AP22690H) (also order one AT12096T and two
A4925R)
AT 12096 T ( ~455701) Line, oil (sub. for AP22690H) (also order one AT12095T and two
A4925R)
6 AT 10308 T -455701) Pump, power steering
7 AT 11970 T «455701). Linpe, oil, pump to valve, pressure (sub. for AT10419T and
AT10617T)
8 AT 10420 T ( -455701) Line, oil, valve to pump, return
9 AR 21837 R ( -455701) Clamp, hose (2 used) (sub. for AT10473T)
10 T 10567 T ( «455701)  Pin (3 used)
11 M 5%4 T ( -455701) Screw, cap, socket head, 1/4" x 1-1/8" (packed S in a pkg.)
12 T 10564 T ( -455701) Hose, oil, valve to pump, returm
13 T 10566 T ( -455701) Coupling
14 T 10674 T ( -455701)  Coupling
15 T 10675 T ( -455701)  Shaft, steering
16 T 10676 T ( -455701) Coupling
17 T 10747 T ( «455701) Key, Woodruff, special )
18 AT 17759 T ( -455701) Control valve assembly, complete (sub. for AT10537T)
19 544 63 A ( -455701)  Pin, roll, 5/32" x 1-3/8"

PC-574~(1!-63) Litho in U. S. A,



Tractor -- 440 Industrial Wheel-Type

45-5

=
®
<

(SR N
N ROV NAWVIE WM -

[
w

A A e
O 00~

Part No.
T 10675T
34H 63 A
34H 104 A
T 10676 T
T 10567 T
AT 17759 T
T 10674 T
T 10566 T
M 594 T
26H 77 A
AP 22690 H
AT 12095 T
AM 3762 T
A 4925 R
AP 22690 H
AT 1209 T
AT 11717 T
AR 21837 R
T 12270 T
T 12269 T
AT 11970°T
T 10747 T

Y

POWER STEERING OIL LINES AND ST-EERING SHAFTS

Serial No.
(455702~
(455702~
(455702~
(455702«
(455702
(455702~
(455702~
(455702~
(455702~
(455702~
(455702460563
(460564- )
(455702-460563)
(460564= )
(455702-460563)
(460563~
(455702-
(455702~
(455702-
(455702~
(455702-
(455702-

W et et St N s gt P

) N St P Nt Nt

Serial No. (455702-Up)

Description
Shaft, steering
Pin, roll, 5/32" x 1-3/8"
Pin, roll, 1/4" x 1-3/8"
Coupling
Pin (3 used)
Control valve assembly, complete (sub. for AT10537T)
Coupling
Coupling
Screw, cap, socket head, 1/4" x 1-1/8" (packed 5 in a pkg.)
Key, Woodruff, 3/16" x 1/4"
Sub. one AT12095T, one AT12096T and four A4925R
Line, oil
Union, 45° (2 used)
Commector (4 used)
Sub. one AT12095T, one AT12096T and four A4925R
Line, oil
Pump, power steering
Clamp, hose (2 used) (sub. for AT10473T)
Hose, oil, valve to pump, return
Elbow ’
Line, oil, pump to valve, pressure (sub. for AT11815T)
Key, Woodruff, special

PC-574-(11-63) Litho in U, S, A,



45-6

Tractor -- 440 Industrial Wheel-Tvoe

POWER STEERING PUMP ASSEMBLY
Serial No. ( -455701)

87337

PC-574~(11-63) Litho in U, S. A.



Tractor -- 440 Industrial Wheel-Type

45-7

POWER STEER.ING PUMP ASSEMBLY - Continued

Serial No. (- -455701)
Key Part No. Seria! No. Description
1 19H 1904 A { -455701 Screw, cap, 5/16" x 3"
2 T 10753 T ( ~-455701 Washer, plain, special
3 AT 10600 T ( -455701)  Cover, reservoir, with gasket
4 T 10752 T ( -455701)  Gasket
5 T 10754 T ( =455701)  Screw, special (4 used) (packed 2 in a pkg.)
6 T 10767 T { -455701)  Spring
7 T 10756 T ( -455701) Retainer
8 T 10759 T ( -455701)  Filter
9 T 10758 T ( -455701) Manifold, reservoir body
10 AT 10602 T ( =355701)  Reservoir body
11 T 10760T ( -455701)  Gasket (2 used)
12 T 10768 T ( -455701) Cover, pump
13 T 10749 T { -455701)  Screw, cap, special, 5/16" x 3-1/8" (2 used) (packed 2 in a pkg.)
14 T 10748 T ( -455701)  Screw, cap, special, 5/16" x 2-3/8" (2 used) (packed 2 in a pkg.)
15 T 10751 T ( -455701) Union
16 T 136427 ( -455701)  Seal (sub. for T10750T)
17 T 10761 T ( =455701) Spring
18 AT 10604 T ( -455701) Valve, control
19 T 10764 T ( -455701) Plate, pressure
20 ....... .. ( =455701) Sub. AT10603T
21 T 10765T ( -455701) Ring, pump
22 T 10757 T ( -455701) Rotor, pump
23 AT 10601 T ( =455701)  Vane, rotor (pkg. of 10) (1 pkg. used)
24 AT 10606 T ( =455701) Ring, rotor and vane service kit
25 T 10755 T ( -455701) Pin, dowel (2 used)
26 AT 10605 T ( =455701) Body, pump, with seal
27 T 10769 T ( —455701) Seal, drive shaft
28 T 10762 T ( -455701) Ring, snap
29 T 10763 T ( -455701) Shaft, drive
30 T 10747 T ( -455701) Key, Woodruff, special
31 T 10543 T ( =455701) Pulley
32 24H 1111 A ( -455701) Washer, plain, 17/32" x 1-1/16" x .090"
33 144 865 A ( -455701) Nut, hex., 1/2"
.. AT 10603 T ( -455701) Gasket service kit
.. AT 10308 T ({ —455701) Pump, power steering, complete

PC-574—{11-63) Litho in U, S. A.



45-8

Tractor -- 440 Industrial Wheel-Type

Key Part No.
1 T 10769 T
2 T 12275T
3 AT 11823 T
4 T 12289 T
5 H 26366 H
6 AT 11821 T
7 AT 11822T
8 AT 11824 T
9 T 12280 T
10 T 12282 T
11 T 12285T
12 T 12276 T
13 T 12283 T
14 T 12281 T
15 T 12277 T
16 T 12279 T
17 AT 12368T
18 AT 12365 T
19 T 12288°T
20 T 12287 T
21 T 12284 T
22 T 12273 T
23 T 12272 T
24 T 12271 T
25 T 12286 T
26 T 122787T
27 AT 11819 T
28 T 12274 T
29 T 10747 T
30 AT 12371 T
31 AT 12370 T
. AT 11820T
. AT 11717 T

POWER STEERING PUMP ASSEMBLY

Serial No.

(455702~
(455702~
(455702~
(455702-
(455702-
(455702~
(455702-
(455702~
(455702-
(455702~
(455702~
(455702
(455702-
(455702
(455702-
(455702~
(455702-
(455702
(455702~
(455702~
(455702~
(455702~
(455702-
(455702~
(455702~
(455702~
(455702~
(455702-
(455702-
(455702
(455702
(455702~
(455702

S N et e P N ) P i P i N P S P i P \rnD P ) g "2 s P “vas P P P} i P ) "

Serial No. (455702-Up)

Description
Seal, drive shaft
Seal, "O" ring
Housing, ball, plug and seal
Shaft, drive
Plate, thrust (sub. for T12290T)
Kit, ring, rotor, and vane service
Kit, vane service
Rotor and sleeve
Ring, pump
Seal, "O" ring
Plate, pressure
Pin, pump ring dowel (2 used) (packed 2 in 2 pkg.)
Spring, pressure plate (2 used)
Seal, "O" ring )
Plate, end
Ring, end plate retaining
Cap
Body
Seal
Stud, pump rear mounting
Union, flared tube
Seal, "O" ring
Seal, "O" ring
Ring, plug retaining
Seal, "O" ring
Plug, plunger retainer
Valve, control
Spring, flow control
Key, Woodruff, special
Filter
Kit, rotor, thrust plate, pressure plate and shaft
Kit, seal service
Pump, power steering, complete

PC-574—11-63) Litho in U, S. A,



4 Tractor -- 440 Industrial Wheel-Type

45-9

\Dm\lmm.bunop-az:
<

Part No.
M 937 T
14H 469 A
M 735 T
M 728 T
12H 303 A
M 2838 T
M 289T
AM 2684 T
AM 1514 T
AM 3976 T
AM 2724 T
P 44271 H
AM 906 T
i1SH 1800 A
M 4244 T
1ZH 304 A
14H 812 A
18H 604 A
M 933 T
M 932 T
R 26552 R
M 2573 T
M 720 T
M 721 T
M 722 T
AM 3665 T
19H 2127 A
D 19 R

POWER S.TEERING GEAR AND SUPPORT

5 !

(o)
e 2
=
&—*
17—0
60279
Serial No. Description
Screw, adjusting

TN SN TN TN SN N N s s SN N N N ey i, T P g, P P, P

W st s N e S gl Saett S v P \wit? P g N s N sl Nl st VD Nt st Sl et

Nut, hex., jam, 7/16"

Scraw, cap, special (4 wed)

Washer, copper (S used)

Washer, lock, 5/16" (2 used)

Cover, top

Gasket

Seal, ail

Stud, lever, shaft (pkg. of 2) (1 pkg. used)

Lever shaft assembly

Housing, with bushings and oil seals

Bushing, trunniom (2 used)

Seal, oil, with cork washer

Screw, cap, 3/8" x 1-1/2%

Support, steering gear

Washer, lock, 3/8"

Nut, hex., 3/8"

Plug, pipe, sq. hd., 1/4"

Ring, snap (2 used)

Cup, ball bearing (2 used)

Bearing, ball (22 used) (sub. for M719T)

Worm, steering

Shim, .002" (use quantity required) {packed 5 in a pkg.)
Shim, .003" (use quantity required) (packed 5 i a pkg.)
Shim, ,010" (use quantity required) (packed 3 in a pkg.)
Cover, front, with cap screws and washers

Screw, cap, 5/16" x 7/8" (3 used)

Bolt, special

PC-574-(11-63) Litho in U.S. A,



45-10 ) Tractor -- 440U Industrial Whee!-Type

POWER STEERING PUMP AND ATTACHING PARTS
Serial No. ( -455701)

Key Part No. Serial No. Description
1 T 10542 T -455701)  Bracket, valve
2 1S9H 1731 A -455701) Screw, cap, 3/8" x 1" (6 used)
3 12H 304 A -455701 Washer, lock, 3/8" (9 used)
4 T 10541 T -455701 Bracket, radiatar suppart .
5 i6H 173 A -455701)  Rivet, 5/32" x 3/8" (8 used)
6 AM 640 T «455701) Cushion, with rivets (4 wed)
7 AT 10389 T -455701)  Support, radiator left, with cushion and rivets
8 AT 10308 T -455701) Pump, power steering
9 T 10747 T -455701) Key, Woodruff, special

-455701 Screw, cap, 3/8" x 7/8" (3 used)

«455701 Support, radiator right, with cushion and rivets
«455701) Belt, pump and fan drive

-455701)  Pulley

-455701) Washer, plain, 17/32" x 1-1/16" x .090"
-455701) Nut, hex., 1/2"

10 19H 2284 A
11 AT 10391 T
.12 T 10852 T
13 T 10543 T
14 24H 1111 A
15 14H 865 A

D P e 2 v T P sy

PC-574-{11-63) Litho in U. S. A,



X
©

-
O L UNOULAGN-

[
—

R
s wn

Tractor -- 440 Industrial Wheel-Type

45-11

Part No.
T 12265 T
12ZH 304 A
19H 1721 A
16H 173 A
AM 640 T
AT 11817 T
19H 1936 A
T 12267 T
T 12266 T
24H 1111 A
14H 865 A
AT 11812 T
T 10747 T
AT 11717 T
T 12264 T

POWER STEERING PUMP AND ATTACHING PARTS

Serial No.

(455702-
(455702~
(455702~
(455702~
(455702-
(455702
(455702~
(455702-
(455702~
(455702-
(455702~
(455702~
(455702~
(455702-
(455702~

N Bt N P U P S o P i) P s b

Serial No.

(455702-Up)

Description

Bracket, valve support
Washer, lock, 3/8" (9 used)

Screw, cap, 3/8" x 1" (6 used).

Rivet, 5/32" x 3/8" (8 used)
Cushion, with rivets (2 used)

Support, radiator left, with cushion and rivets
Screw, cap, 3/8" x 3/4" (3 used)
drive

Belt, pump
Pulley

Washer, plain, 17/32" x 1-1/16" x .090"

Nut, hex., 1/2"

Plate, pump mounting
Key, Woodruff, special
Pump, power steering
Bracket, radiator support

PC-574—(11-63) Litho in U.S. A,



50-2 . Tractor -- 440 Industrial Wheel-Type

INSTRUMENT PANEL, HOUSING, AND STEERING SHAFT ASSEMBLY

—]

PC-574-(11-63) Litho in U. S. A,



Tractor -- 440 Industrial Wheel-Type 50-3

INSTRUMENT PANEL, HOUSING, AND STEERING SHAFT ASSEMBLY -- Continued

Key Part No. : Serial No. Description

1 26H 77 A { - } Key, Woodruff, 3/16" x 3/4" (2 used)

2 M 594 T ( - ) Scew, cap, socket head, 1/4" x 1-1/8" (packed S in a pkg.)
3 AT 10263 T =453457) Shaft, manual steering

AT 10768 T 453458~ ) Shaft, manual steering

4 M 4323T - } Coupling )

5 34H 78 A - ) Pin, roll, 3/16" x 1-1/8"

6 T 11423 T ~453457) Screw, cap, special

7 AT 11379 T -453457) Bushing, sleeve

8 T 11716 T =453457) Block, center

9 AT 10264 T
10 1SH 1139 A
11 12H 304 A
12 AT 10474 T

-453457) Joint, universal

- ) Screw, cap, 3/8" x 1-1/8" (3 used)

- Washer, lock, 3/8" (3 used)

«453457 Support, steering shaft (T10368T), with bushings and oil seal

AT 10760 T 453458~ ) Support, steering shaft (T10862T), with bushings and oil seal
13 M 4376 T - ) Bushing (2 used) (sub. for M4320T)
14 AM 3935T ) Seal, oil
15 M 4322 T - ) Washer
16 AM 3914 T - ) Wheel, steering
17 14H 866 A - Nut, hex., jam, 5/8"
18 B 3690 R - ; Ring, "O"
19 F 3630 R - ) Emblem, manual steering
R 34324 R - Emblem, power steering (sub. for F3629R)
20 AT 109500 T -443841 Adapter with bushings (used when AT10793T has been installed as a
replacement part)
21 T 10306 T ( -441863 Bushing
T 1W729°7T (441864-443841)  Bushing (2 used) (packed 2 in a pkg.)
T 10910T (443842~ ) Bushing
22 AT 10266 T ( -441863) Sub. AT12381T and one AT10900T
AT 10573 T (441864-443841) Sub. AT12381T and one AT10900T
AT 12381 T (443842~ )  Panel, rear (T13275T) with bushing and rollpin (sub. for AT10793T,
AT12077T, T10949T, and T12915T)
23 M 2047 T ( Button, plug, dash lamp hole and key switch hole (2 used)
24 T 10951 T Panel, instriznent (sub. for T1038ST and T10789T)

25 M 2291 T
26 21H 1144 A

(
( Button, plug, cigarette lighter
(

27 1SH 1800 A (
(
(

)
)
) Screw, mach., 1/4" x 1/2" (4 used).
) Screw, cap, 3/8" x 1-1/2"
28 12H 304 A ) Washer, lock, 3/8" (4 used)
29 19H 1732 A )
)

Screw, cap, 3/8" x 1-1/4" (3 used)

30 34H 101 A ( - Pin, roll, 1/4" x 1"
31 T 11534T (443842- Pin, groov-, special (sub. for 34H105A)
32 T.11717T ( -453457)  Pin, cross

33 AT 10791 T (453458~ Joint, universal

PC-574=(11-63) Litho in U, S. A,



5§5-2 Tractor -~=- 44U Industrial Wheel-"1'ype

TOUCH-O-MATIC OIL LINES

PC-574~(11-63) Litho in U. S, A,



Tractor -- 440 Industrial Wheel-Type

TOUCH-O-MATIC OIL LINES -- Continued

Key Part No. Serial No. . Description
1 21H 1019 A - Screw, mach., No. 10 x 1/2" (2 used)
2 12H 246 A Washer, lock, No. 10 (2 used)
3 T 10531 T Clamp, tube (2 used)
4 AM 2998 T Line, pump inlet in panel
5 M 3247 T Ring, seal (2 used)
6 M 3246 T Seal (3 used)
7 M 3250T Flange (2 used) -
8 12H 302 A Washer, lock, 1/4" (8 used)
9 19H 1948 A Screw, cap, 1/4" x 3/4" (4 used)

Line, pump inlet, front

10 T 10527 T
Screw, sheet metal, No. 10 x 1-1/4"

11 M 567 T

12 AM 2985 T Clamp, tube, with speed nut (2 used)
13 M 364 T Screw, sheet metal, No, 10 x 7/8"
14 M 3190 T Nut

15 M 3189 T Sleeve

16 AM 2945 T Connector, with nut and sleeve

17 M 3192 T Gasket

18 19H 2036 A Screw, cap, 1/4" x 7/8"

19 M 3251 T Bracket

Line, pump outlet, fron}
Connector (2 used) ‘

Line, pump outlet in panel

Clamp (3 used)

Sleeve (4 used)

Screw, cap, 1/4" x 1-1/4" (3 used)
Line, pump outlet, rear

22 AT 10382 T
23 T 10532 T
24 M 2395 T

25 19H 1791 A
26 AM 2991 T

R e s T e e L e e Tt iy
N et el sl P s ) Nl NS s Nt P P D o "D " e S e g "D s D "D P

27 M 2394 T - Clamp

28 M 3249 T - Nut

29 T 10528 T - Line, pump inlet, rear
30 M 1370 T - Connector

REMOTE CONTROL HYDRAULIC OIL LINES

2
T 478 &\ 2
Key Part No. Serial No. Description
1 AM 3106 T ( - ) Line, instrument panel to control valve
2 M 1342 T ( - ) Elbow, contiol valve (3 used)
3 L 1670 C ( - ) Adaptor control valve (2 used)
4 AM 2453 T ( - ) Line, control valve to front cover
5 M 1370 T ( - ) Connector (2 used) —----- - - o -
6 M 3352 T ( - ) Line, bypass, control valve to front cover
7 M 1166 T ( - ) Nut, connector (2 used)
8 M 1167 T ( - ) Seal, connector (2 used)
9 M 2638 T ( - ) Body, ccnnector (2 used)
10 AM 3514 T ( - ) Line, coupling, left
11 AM 3515T ( - ) Line, coupling, right

PC-574~(11-63) Litho in U.S. A,



§5-4 Tractor -- 440 Industrial Wheel-Type
TOUCH-O-MATIC ROCKSHAFT ASSEMBLY

14 15

“ Key Part No. Serial No. Description
1 T 18536 T ( - ) Pin (2 used) (also order one A3581R) (sub. for AM1927T and AT11986T)
2 T 11297 T ( - ) Screw, cap, special (2 used) (sub. for M1664T) (packed 100 in a pkg. )
3 12H 294 A ( - ) Washer, lock, 5/8" (2 used)
4 24H 1374 A ( - ) Washer, plain, 21/32" x 3" x 3/8" (2 used)
5 M 2851 T ( - ) Arm, left lift
6 M 1886 T ( -456542) Retainer
7 M 2108 T ( -456542)  Seal
AM 3432 T (456543~ )  Seal, oil, with retainer
8 M 3165 T ( -456542) Sub. one AT11949T, one AM3432T, and one AM3433T
AT 11949 T (456543~ ) Housing, rockshaft, assembly (T12735T)
9 M 827 T ( - ) Dowel, hollow (2 used)
10 M 3271 T ( - )  Gasket
11 34H 167 A ( - )  Pin, roll, 1/4" x 2-1/8" (2 used)
12 M 1975 T ( - ) Spacer .
13 N 2138 T ( - ) Arm, crank, left
14 M  2109T ( - )  Pin, groov-, special (2 used)
15 M 554 T ( - ) Rod, connecting (2 used) (sub. for AM761T)
16 M 2396 T ( - )} Ring, snap (2 used) (packed 10 in a pkg.)
17 M 2137 T ( - ) , crank, right
18 M 2107 T ( -456542) Sub. AT13262T
AM 3433 T (456543~ ) Seal, oil, with retainer
19 M 1880 T { +455542)  Sub. AT13262T
20 T 10539 T ( - ) Amm, right lift
21 M 3168 T ( - ) Spring

PC-574~(11-63) Litho in U, S, A,



Tractor -- 440 Industrial Wheel-Type

TOUCH-O-MATIC ROCKSHAFT ASSEMBLY -- Continued

Key Part No. Serial No. . Description
22 M 1873 T ( - ) Dowel (2 used)
23 M 3272 T ( - )  Screw, cap, special, 1/2" x 5-3/4" (3 used)
24 M 2834 T ( - ) Washer, plain, special, 33/64" x 7/8" x . 090" (3 usad)
25 AM 292 T ( - ) Cock, drain
26 1SH 604 A { - ) Plug, pipe, sq. hd., 1/4" (2 used)
27 M 3244 T ( - )  Washer, plain, special, 37/64" x 1" x ,090" (2 used) (packed 4ina
pkg. ) . .
28 M 285 T ( - ) Screw, cap, special, 9/16" x 5-1/2" (2 used) (packed 35 iz a pkg.)
29 T 10538 T ( - }  Rockshait
30 AT 10383 T ( - )  Anchor, spring (used when tractor is not equipped with drawbar)
31 T 12738°T (456543~ ) Bushing (2 used)
32 T 12740T (456543~ )  Bushing (2 used)
CONTROLS AND LINKAGE FOR CONTROL VALVE ASSEMBLY
2
7
6 5 ’
1 10
2 @
i 7 s
14 15
i} @
5 &
2 \@ 5
7 11 . . T 479
Key Part No. Serial No. Description
1 19H 2127 A ( - ) Screw, cap, 5/16" x 7/8" (3 used)
2 12H 303 A ( - ) Washer, lock, 5/16" (S used) :
3 M 2636T ( - ) Guard
4 M 2615T ( - ) Bracket, control shaft,.left
5 L 4668 T ( - ) Pin (4 used)
6 11H 206 A ( - ) Pin, cotter, 3/32" x 3/4" (4 used)
7 M 1716 T ( - ) End, yoke
8 14H 774 A ( - ) Nut, hex., jam
9 M 2634 T ( - ) Bolt, eye
10 M 2616 T ( - ) Crank
11 M 2635T ( - ) Link (2 used)
12 19H 1275 A ( - ) Screw, cap, 5/16" x 1-5/8" (2 used)
13 M 2673 T ( - ) Bracket, control, shaft, right
14 24H 1375 A ( - ) Washer, plain, 11/16" x 1-1/8" x , 060"
15 2SH 903 A ( - ) Pin, groov-, 7/32" x 1-1/8" (2 used)
16 M 2674 T ( - ) Shaft, control
17 M 526 T ( - ) Knob

PC-574—(11-63) Litho in U, S, A,

§5-5



55-6 Tractor -- 440 Industrial Wheel-Type

TOUCH-O—MATiC FRONT COVER ANb QUADRANT

T 2798 52 \N a4
R a5

PC-574—(11-63) Litko 10 U, S, A,



Tractor -- 440 Industrial Wheel-Type

§§-7

.

X
)

O 00\ OV b W N e

144 812 A

TOUCH-O-MATIC FRONT COVER AND QUADRANT -- Continued
Part No. : ‘Serial No. Description
11H 233 A ( - Pin, cotter, 3/32" x 1/2" (4 used)
L 307 T ¢ - ; Pin (4 used)
AM 1918 T ( - ) Llink assembly
19H 1905 A ( - ) Screw, cap, 5/16" x 1" (3 used)
}.IAZH 13213 ? ( - 2 g‘lasha, lock, 5/16" (10 used)
( - pacer
19H 2117 A ( - Screw, cap, 5/16" x 1-1/8" (3 used)
T 10313 T ( - ; Anchar '
T 10314T ( - Sprin
M 2097 T ( - ; D?sk,gfriction (2 used)
T 10556 T ( - ) Lever
19H. 1813 A ( - ) Screw, cap, 5/16" x 5/8" (2 used)
344 188A ( - ) Pim, roll, 5/16" x 1-3/4" (2 used)
T 10787 T ( - ) Hub (sub. for T10557T)
24H 1305 A ( - ) Washer, plain, 13/32" x 13/16" x .060"
12ZH 304 A ( - ) Washer, lock, 3/8" (3 used)
144 812 A ( - Nut, hex., 3/8"
AT 10482 T { - } Lever, control
M 526 T ( - ) Knob
3H 1505A ( - ) Bolt, mach., 5/16" x 1-3/4" (2 used)
144 819 A ( - Nur. wmg s/16%
M 1977 T ( - ; , plain, special
M 2101 T ( - ) Segment
ToawsssT {2 ) omarmeT
T ( - ) ant
14H 785A ( - ; Nut, bex., 5/16" (2 used)
AM 3143 T ( - Line, by-pass (2 used)
M 1370 T ( - ) Connector (3 used)
M 1746 T ( - ) Cap, filler
13[ 1;3;3 ; 2 - ; Xlgsha, aluminum (sub. for M1038T) (packed 2 in a pkg.)
- aptor
1SH 253 A ( - ) Plug, pipe, sq. hd., 1/8" (2 used)
1SH S83A ( - ) Plug, pipe, hex. ctsk., 3/8'
M 543 T ( - ) Sub. one T13119T and, one T12619T
M 3266 T ( - Sub. one T12619T and one T13119T
M 3265T ( - } Ring, smap (2 used) (packed 2 in a pkg.)
M 2093 T ( =456542) Seal, oil (2 used) (packed 2 in a pkg.)
12H 302 A ( - Washer, lock, 1/4" (8 used)
AT 11952 T (456543~ g Seal, oil (2 used)
M 1976 T ( - ) Dowel
M 1937 T ( - ) Shaft, control
M 2095 T ( - ) Ring, snap
M 2170 T ( - ) Retainer
M 4430T ( - ) Spring
JD 7797 ( - ) . Fitting, grease
19H 1146 A ( - ) Screw, cap, 7/16" x 2-1/2"
24H 1325 A ( - asher, plain, 15/32" x 59/64" x . 060"
AM 19524 T ( - ; Joint, ball assembly, R.H. thread
hldm 317;3% (( - } ggé, hex., fam, ball joint assembly, 3/8"
- ]
14 769 A i - ; Nut, hex., jam, ball joint assembly, 3/8", L H. thread
AM 1925 T - Joint, ball assembly, L.H, thread
14 846 A ( - } Nut, hex., 3/8" (2 use 2)01'
T 11267 T ( - Lever, equalizing (sub. for M3370T)
M 1972 T ( -450058) Bushing
T 11266 T (450059~ ) Bushing
AM 1915T ( - )  Shaft, lever assembly
144 849 A ( - ) Nut, hex., jam, 7/16"
34H 47 A ( - g Pin, roll, 1/8" x 1-1/4"
T 13228T ( - Extension, lever
M 2012T ( -456542) Retainer
19H 1948 A ( - ) Screw, cap, 1/4" x 3/4" (8 used)
12H 302 A ( - Washer, lock, 1/4" (8 used)
M 1¥06 T ( - ; Crank, control (2 used)
M 1980 T ( - ) Link, right (2 used)
M 2157 T ( - ) Link, left (2 used)
M 3150 T ( - ) Seal (2 used) (packed S in a pkg.)
T 18502 T ( - )} Cover, front (sub. for M3245T)
1SH 624 A ( - ) Plug, pipe, hex. ctsk., 1/2" ‘
T 10535 T ( - )  Anchor, control rod (without 3-point hitch and load conwol)
19H 1936 A ( - ) Screw, cap, 3/8" x 3/4" (without 3-point hitch and load control)
12H 304 A ( - ) Washer, lock, 3/8" (without 3-point hitch and load control)
( - )} Nut, hex., 3/8" (without 3-point hitch and load control)

PC~574~(11-63) Litho in U, S. A,



55-8 Tractor ~-- 440 Industrial Wheel-Type

TOUCH-O-MATIC CYLINDER AND VAI;VE HOUSING

@\ 55 64391 ()/

PC-574—(11-63) Litho in U. S, A,



Tractor -- 440 Industrial Wheel-Type 55-9

TOUCH-O-MATIC CYLINDER AND VALVE HOUSING -- Continued

Key Part No. Serial No. - Description
1 M 1832 T ( - ) Screw, lock (2 used)
2 M S21 T ( - ) Screw, adjusting (2 used)
3 M 1522 T ( - ) Spring (2 used)
4 M 886 T (- - ) Ball (2 used)
S AM 3004 T ( - } Housing, cylinder and valve (M3378T), with cupped plugs and bushing
6 12ZH 293 A ( - )} Washer, lock, 7/16" (2 used)
7 1SH 1740 A ( - Screw, cap, 7/16!" x 1-3/4" (2 used)
8 M 1102T ( - ; Plug, cup (2 used)
9 M 3150 T ( - ) Seal (2 used) (packed S in a pkg.)
10 M 4099 T ( - ) Washer, back-up (2 used)(packed 4 in a pkg.)
11 AT 10487 T ( - ) Plug, with washer (2 used)
12 M 4407 T ( - ) Plate, valve
13 19H 1139 A ( - ) Screw, cap, 3/8" x 1-1/8" (2 used)
14 12H 304 A ( - Washer, lock, 3/8" (2 used)
15 AM 1074 T ( - } Breather
16 1SH 275 A ( - ) Plug, pipe, hex. ctsk., 1/4" (6 used)
17 1S H 283 A ( - ) Plug, pipe, sq. hd., 1/8" (3 used)
18 15H 624 A ( - Plug, pipe, hex. ctsk., 1/2" (2 used)
19 AM 1920 T ( - ; Valve control, with rollpin (2 used)
20 34H 35A ( - Pin, roll, 1/8" x 3/8" (2 used)
21 L 307 T ( - } Pin (4 used) ®
22 11H 233 A ( - Pin, cotter, 3/32" x 1/2" (4 used)
23 M 3231 T ( - } Screw, cap, rear, special, 1/4" x 4" (2 used)
24 M 3232 T ( - ) Screw, cap, front, special, 1/4" x 4-1/2" (2 used)
25 AM 1078 T ( - ) Rod, valve control (2 used)
26 M 1117 T ( - ) Gasket, front cover (packed 2 in a pkg.)
27 M 1984 T ( - ) Equalizer (2 used)
28 M 1898 T ( - ) Clip (2 used)
29 M 2396 T ( - ) Ring, snap (2 used) (packed 10 in a pkg.)
30 M 2104 T ( - ) Pin (2 used)
31 M 2105 T ( - ) Spring (2 used)
32 M 3267 T ( - )} Ring, retaining (2 used)
33 M 540 T ( - ) Seal (2 used)
34 M 3268 T ( - ) Head, cylinder (2 used)
35 M 3228 T ( - ) Spacer (2 used)
36 M 4431 T ( - ) Rod, push (2 used)
37 AT 10470 T ( - ) Ball, check, push rod service package, with check valve (2 used)
(sub. for AM4001T)
AT 10565 T ( - ) Ball, check, push rod service package
38 M 429T ( - ) Shim (approx. 6 used) (packed 3 in a pkg.)
39 AT 10470 T ( - ) Ball, check, push rod service package, with check vaive (2 used)
(sub. for M4422T) s
40  34H 7A ( - Pin, roll, 5/64" x 5/8" (2 used)
41 M 2081T ( - g Ball (2 used)
42 M  4428T ( - ) Spring (2 used)
43 T 10604 T ( - ) Spring (2 used) (sub. for M1321T)
44 M 3266 T ( - } Sub. one T12619T and one T13119T
45 M 543 T ( - Sub. one T13119T and one T12619T
46 M 3265T ( - z Ring, snap (4 used) (packed 2 in a pkg.)
47 M 1342 T ( - ) Elbow (2 used)
48 T 16270T ( - } Adaptor, 3/8" x 1/4" (2 used) (sub. for M3376T)
49 M 1098 T ( - ) Plug, cup
S0 M 3377 T ( - ) Bushing
51 M 522 T ( - ) Valve, by-pass (2 used)
52 F 3322 R ( - ) Spring (2 used)
53 A 3459 RT ( - )} Ring, piston (2 used)
54 A 3460 RT ( - ) Washer (2 used)
55 M 2041 T ( - ) Piston (2 used)
56 1SH 2020 A ( - ) Screw, cap, 5/16" x 1/2"
57 i2ZH 303 A ( - Washer, lock, 5/16"
S8 M 2103 T ( - ; Anchor, spring
59 AT 10471 T ( - ) Two stage check valve assembly (2 used)

PC-574-(11-63) Litho in U.S.A.



55-10 Tractor -- 440 Industrial Wheel-Type

CONTROL VALVE ASSEMBLY

PC-574~(11-63) Litho in U.S, A,



Tractor -- 440 Industrial Wheel-"1Type

55-11

CONTROL VALVE ASSEMBLY -- Continued

Key Part No. Serial No.
1 8H 2711 A ( -
2 M 4039 T ( -
3 15H 253 A ( -
4 M 3150 T ( -
5 M 3331T ( -
6 M 4090 T ( -
7 M 2620 T ( -
8 M 4089 T ( -
9 M 1307 T ( -

10 M 2621T ( -

11 M 2624 T ( -

12 M 4088 T ( -

13 AM 586 T ( -

14 15H 624 A ( -

15 M 4431 T ( -

16 AT 10565 T ( -

17 M 4429 T ( -

18 AT 10470 T ( -

19 34H 7A ( -

20 M 2081 T ( -

21 M 4428 T ( -

22 T 10604 T ( -

23 AT 10471 T ( -

24 T 10608T ( -

25 M 543 T ( -

26 M 3265 T ( -

27 AA 6314R ( -

28 T 13213 T ( -

29 M 2625 T ( -

30 T 19279 T { -

31 M 1317 T ( -

M 1477 T ( -

32 M 886 T ( -

33 M 3049 T ( -

34 14H 812 A ( -

35 M 3348T ( -

36 M 828 T ( -

N NP P e el sl P St} Wt NP g D Nt i P Sl st St P P s P i P P P “sP el " s P P s el P o P

. Description
Bolt, mach., 3/8" x 6-3/4" (4 used)
Cover
Plug, pipe, sq. hd., 1/8" (2 used)
Seal, oil (3 used) (packed 5 in a pkg.)
Housing, control valve (2 used)
Washer (4 used)
Spring (2 used) (packed 2 in a pkg.)
Ring, snap (2 used)
Washer, copper (2 used)
Cap (2 used)
Seal (8 used) (packed 8 in a pkg.)
Piston (2 used) .
Seal, oil (2 used)
Plug, pipe, hex. ctsk., 1/2" (4 used)
Rod, check valve push (2 used)
Ball check push rod service package
Shim (approx. 6 used) (packed 3 in a pkg.)
Ball check push rod service package, with check valve (2 used)
Pin, roll, 5/64" x 5/8" (2 used)
Ball (2 used) .
Spring (2 used)
Spring (2 used)
Two-stage check valve assembly
Sub. one T18526T and one T13119T
Sub. one T13119T and one T18526T
Ring, snap (2 used) (packed 2 in a pkg.)
Valve, relief (2 used)
Washer, aluminum (sub. for M1038T) (packed 2 in a pkg.)
Sub. one T19279T and one T19280T
Plug (sub. for M2626T)
Shim, .027" (packed S in a pkg.) (sub. for AM1333T)
ghajin, .010" (packed S in a pkg.) (sub. for AM1524T)

Base, control valve

Nut, hex., 3/8" (2 used)

Bracket, control valve

Screw, cap, special, 7/16" x 4-1/4" (2 used)

PC-574~(11-63) Litho in U.S. A,



55-12 Tractor -- 440 Industrial Wheel-Type

REMOTE CONTROL CYLINDER ASSEMBLY

64401
(v

PC-574-(11-63) Litho in U.S. A,



Tractor -- 440 Industrial Wheel-Type 55-13

REMOTE CONTROL CYLINDER ASSEMBLY -- Continued

Key Part No. Serial No. - Description
1 A 4736 R (3-1/2 RC100 - )  Rod, stop
2 A 4739 R {3-1/2 RC100 -~ ) Ring, snap (2 used)
3 A 4742 R (3-1/2 RC100 - )  Ball, bleed valve
4 A 4741 R (3-1/2 RC100 - )  Spring, bleed valve
5 AA 5731 R (3-1/2 RC100 - )  Valve, bleed
6 A 3125 R (3-1/2 RC100 - ) Plug, pipe
7 F 1441 R (3-1/2 RC100 - )  Gasket, piston rod guide
8 F 1425 R (3-1/2 RC100 - ) Cylinder, remote, housing
9 AA 5731 R (3-1/2 RC100 - )  Valve, stop
10 A 4744 R (3-1/2 RC100 - )  Spring, stop valve
11 A 4723 R (3-1/2 RC100 - ) Gasket
12 AA 4864 R (3-1/2 RC100 - )  Coupling for flexible oil line
13 AA 4542 R (3-1/2 RC100 - )  Line, flexible oil, 88" (2 used)
14 19H 474A (3-1/2 RC100 - ) Screw, cap, 1/2" x 1-7/8" (4 used)
15 12H 301 A (3-1/2 RC100 - )  Washer, lock, 1/2" (4 used)
16 F 1426 R (3-1/2 RC100 - ) Cap, remote cylinder
17 F 1427 R (3-1/2 RC100 - ) Gasket
18 F 1431 R (3-1/2 RC100 - )  Washer, piston packing (2 used)
19 F 1430 R (3-1/2 RC100 - ) Ring, 'O"
20 F 2439 R (3-1/2 RC100 - )  Nut, special lock
21 F 1428 R (3-1/2 RC100 - )  Piston
22 A 4738 R (3-1/2 RC100 - )  Washer, stop rod
23 A 4737 R (3-1/2 RC100 - )  Spring, stop rod
24 240 1301 A (3-1/2 RC100 - )  Washer, stop rod
25 A 4748 R (3-1/2 RC100 - )  Spring, stop rod packing
26 A 4747 R (3-1/2 RC100 - ) Adaptor, stop red packing, male
27 A 4745 R (3-1/2 RC100 - )  V-packing, stop rod (3 used)
28 A 4746 R (3-1/2 RC100 - )  Adaptor, stop rod packing, female
29 F 1440 R (3-1/2 RC100 - ) Guide, piston rod
30 12ZH 304 A (3-1/2 RC100 - )  Washer, lock, 3/8" (3 used)
31 19H 1731 A (3-1/2 RC100 - ) Screw, cap, 3/8" x 1" (3 used)
32 25H 760 A (3-1/2 RC100 - )  Pin, groov-, stop rod arm
33 A 5304 R (3-1/2 RC29376- ) Arm, stop rod
34 A 3606 R (3-1/2 RC100 - )  Ring, "O"
35 F 1432 R (3-1/2 RC100 - )  Washer, piston rod packing
36 AP 19547 H (3-1/2 RC100 - ) Seal, oil, piston rod wiper
37 A 147 R (3-1/2 RC29376- )  Washer, on stop screw
38 R 27423 R (3-1/2 RC29376~ ) Stop, piston rod (sub. for F2300R)
39 A 5301 R (3-1/2 RC29376- ) Screw, stop
40 11H 237 A (3-1/2 RC100 - )  Pin, cotter, 1/8" x 2"
41 AF 2433 R (3-1/2 RC29376- )  Rod, piston, with yoke
42 A 3581 R (3-1/2 RC100 - )  Pin, spring locking (2 used)
43 -AA 6307 R (3-1/2 RC29376- ) Pin, attaching, with clip
44 AA 6309R (3-1/2 RC29376- ) Pin, attaching
45 A S302 R (3-1/2 RC29376- ) Lever, stop
46 34H S8A (3-1/2 RC29376- ) Pin, roll, 5/32" x 7/8"

PC-574-(11-63) Litho in U,S. A,



55-14 Tractor -- 440 Industrial Wheel-Type

HYDRAULIC PUMP

Key Part No. Serial No.
1 M 1845 T (
2 M 1039 T (
3 M 1868 T (
4 M 1869 T (
5 M 1871 T {
6 M 1370 T {
7 M 1769 T {
¥ M 1027 T (
9 M 1865 T {

10 M 1866 T (

11 JD 8804 T (

12 T 16572 T (

13 M 1029 T (

14 M 1870 T (

15 JD 8803 T (

16 M 3190 T (

17 M 3189 T (

18 AM 2945 T (

19 M 3192 T (

20 M 3191 T (

21 M S08 T (

22 M 507 T (

23 M 1038 T (

24 M 1036 T (

25 M 1867 T (

.. AM 2947 T (

L R T R I RO IO N SO B BN B B |

N N N Nt N Nt Nt Nt "t i S PP P "t " ) <) "t “wiP “ut v P ‘st

Description
Coupling
Gasket (packed 2 in a2 pkg.)
Shaft, drive
Key, Woedruff, special
Ring, snap (3 used)
Connector
Base
Pin, dowel (2 used)
Washer (packed 5 in a pkg.)
Ring’ '!O'l
Bearing, needle
Ring, sealing (2 used) (sub. for M1030T) (packed 2 in 2 pkg.)
Center (sub. for AM1100T)
Gear (2 used)
Bearing, needle (3 used)
Nut

Sleeve, rubber

Connector, with nut and sleeve

Gasket

Cover

Screw, cap, special, 5/16" x 3-1/4"

Screw, cap, special, 5/16" x 2-1/2"(2 used)
Screw, cap, special, 5/16" x 1-3/4" (4 used)
Screw, cap, special, 5/16" x 2-1/4"

Shaft, idler

Hydraulic pump, complete

PC-574-(11-63) Litho in U, S. A,



Tractor -- 440 Industrial Wheel-Type 55-15

BREAKAWAY COUPLING AND COUPLING BRACKET

MW@ T 481

Key Part No. Serial No. Description
1 -14H 511 A ( - ) Nut, hex., slotted, 5/16"
2 11H 231 A ( - Pin, cotter, 1/16" x 1"
3 A 3611 R ( - Cam
4 A 3610 R ( - ) Spring
S A 3609 R ( - ) Pawl (2 used)
6 A 3612 R ( - ) Stud
7 19H 1800 A ( - ) Screw, cap, 3/8" x 1-1/2" (2 used)
8 M 1323T ( - Body (sub. for AM1334T)
9 A 3190 R ( - Seal, "O" ring (4 used)
10 M 1324T ( - )  Plug (2 used) (sub. for AM1335T)
11 M 388T ( - ) Bracket, coupling ’
12 19H 1726 A ( - ) Screw, cap, 3/8" x 2-1/4" (2 used)
13 12H 304 A ( - ) Washer, lock, 3/8" (4 used)
14 144 812 A ( - Nut, hex., 3/8" (2 used)
Loy ouer o | EREEs
- ap (2 use
17 12H- 302 A ( - ) Washer, lock, 1/4" (2 used)
18 M 1980 T ( - ) Clamp
19 AA 3754 R ( - ) Bracket, plug, with spring
20 24H 1287 A ( - ) Washer, plain, 9/32" x 5/8" x ., 060" (2 used)
21 19H 1948 A ( - ) Screw, cap, 1/4" x 3/4" (2 used)
22 AA 4279 R ( - ) Line, flexible, oil (2 used)
23 14H 786 A ( - ) Nut, hex., 1/4" (2 used)
24 A 3613 R ( - ) Coupling (2 used)

PC-574-(11-63) Litho in U. S. A,



60-2 Tractor -- 440 Industrial Wheel-Type

FRONT AXLE ASSEMBLY

e 1
9\2

s,

63716 r

PC-574-(11-63) Litho in U. S, A,



Tractor -- 440 Industrial Wheel-Type

60-3

= =
OCQVWENGAUNIH WM g
~

11

D) b h et b et ph s
CQLVoNOUVTLdWN

N
-

WNONNDND
me&‘mmgms

Part No.
14H 865A
12H 301 A
M 648 T
AM 496 T
19H 2317 A
M 2300 T
T 10387 T
AM 497 T
12H 304 A
14H 846 A
M  4145T
M 4142 T
M 1111 T
JD 7759
14 826 A
22H 727 A
T 10416 T
19H 1815 A

557 T
3983 T
1249 T
1250 T
1518 T
8820 T
AT 10272 T
JD 8407H
M 2283 T
M 228T
AT 10271 T
11H 218 A
14H 534 A

E$ £ 44

S N N N N AN A AN A TN AN AN S e o

FRONT AXLE ASSEMBLY -- Continued

Serial No.

NPt e N o st P st i P st e e P N el NP g N P NP P Nl il o) ol e et "t ‘i it

Description
Nut, hex., 1/2" (4 used)
Washer, lock, 1/2" (6 used)
Cover, dust (4 used)
End, tie rod, with dust cover, R.H. thread (2 used) (sub. for AM498T)
Screw, cap, 3/8" x 1-5/8" (4 used)
Clamp (4 used)
Intermediate (2 used)
End, tie rod, with dust cover, L.H. thread (2 used) (sub. fcr AM499T}
Washer, lock, 3/8" (4 used)
Nut, hex., 3/8" (4 used)
Washer, plain, special
Washer, plain, special (2 used)
Bushing (2 used)
Fitting, grease (3 used)
Nut, hex., jam, 1/2"
Screw, set, 1/2" x 2-3/4"
Shaft, pivot
Screw, cap, 1/2" x 1-1/4" (2 used)
Washer, pfain, special (2 used)
Arm, steering (2 used)
Shim, .010" (approx. 2 used) (packed 5 in a pkg.)
Shim, .027" (approx. 2 used) (packed 2 in a pkg.)
Seal, upper (2 used)
Bearing, needle (4 used)
Axle, front, with grease fittings, needle bearings and bushing
Bearing, thrust (2 wsed)
Washer, retainer (2 used)
Seal, lower (2 used)
Spindle and knuckle assembly (2 used)
Pin, cotter, 3/16" x 1-1/2" (2 used)
Nut, hex., slotted, 3/4" (2 used)

PC-574—(11-63) Litho in U. S, A,



60-4 Tractor -- 440 Industrial Wheel-Type

FRONT WHEEL ASSEMBLY

Key Part No. Serial No. Description
1 D 19 R ( - ) Bolt, special (6 used) :
2 Jjb  3002T ( - ) Wheel, front, 16" rim (for 6:00 x 16 tire)
JjD 3003 T ( - ) Wheel, front, 16" rim (for 7:50 x 16 tire)
3 M 85T ( - ) Cap, hub (sub. for AMI78T)
4 11H 218 A ( - ) Pin, cotter, 3/16" x 1-1/2"
5 144 534 A { - Nut, hex., slotted, 3/4"
6 T 10510T ( - ; Washer, retainer (packed 10 in a pkg.)
7 JD 8905 H ( - ) Cone, bearing, outer
8 JD 8239 H ( - ) Cup, bearing, outer
9 AT 10348 T ( - ) Hub (T10511T), with bearing cups
10 JD 8230T ( - ) Cup, bearing, inner
11 JD 8194 T ( - ) Cone, bearing, inner
12 AM 3094 T ( - ) Seal, oil

PC-574-(11-63) Litho in U. S. A,



Tractor -- 440 Industrial Wheel-Type

60-5

N uv w NHE

8

9
10
11
12
13
14

REAR WHEEL AND WHEEL WEIGHT ASSEMBLY

Part No.
T 10384 T
M 3419 T
T 10475T
JD 3007 T
JD 3009 T
D 16 R
jD 16 R
244 1542 A
14H 656 A
AT 15589 T
AT 15590 T
3H 1781 A
12 236 A
14H 794 A
3H 1780 A
12H 294 A
14H 760 A
AT 15597 T

PN PN PN NP s~

NI o~~~ o~

Serial No.

O et P o it et P et

[ e

T 482 .

Description

Shaft, axle

Hub (12 x 26 and 13 x 26 tires)

Hub (12 x 28 tires)

Wheel, rear (12 x 28 tires)

Wheel, rear (12 x 26 and 13 x 26 tires)

Bolt, hub (8 used) (12 x 26 and 13 x 26 tires)

Bolt, hub (9 used) (12 x 28 tires)

Washer, plain, 1-17/32" x 3" x 5/16"

Nut, hex., 1-1/2"

WEIGHT, REAR WHEEL (150 LBS, ) (CONSISTS OF TWO M3580T REAR
WEIGHTS AND ONE AT15597T ATTACHING HARDWARE) (FIRST
WEIGHT TO WHEEL) (SUB. FOR AM3280T)

WEIGHT, REAR WHEEL (150 LBS. ) (CONSISTS OF TWO M3580T REAR
WEIGHTS AND ONE AT 15598T ATTACHING HARDWARE) (SECOND
AND ADDITIONAL WEIGHTS) (SUB, FOR AM3280T)

Bolt, cge., 3/4" x 3-1/2" (3 used) (weight to additional weight)

Washer, lock, 3/4" (3 used) (weight to additional weight)

Nut, hex., 3/4" (3 used) (weight to additional weight)

Bolt, cge., 5/8" x 2-1/2" (4 -used) (weight to rim)

Washer, lock, 5/8" (4 used) (weight to rim)

Nut, hex., 5/8" (4 used) (weight to rim)

BOLTS, REAR WHEEL WEIGHTS (WEIGHT TO RIM)

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement order.

PC-574-(11-63) Litho in U,S. A,



65-2 Tractor -- 440 Industrial Wheel-Type

. BRAKE ASSEMBLY

PC-574-(11-63) Litho 1n U.S. A,



Tractor -- 440 Industrial Wheel-Type

65-3

P A b A b =
MPEWLRPDHLROVENAVB WM g !
<

16

17
19

§EZHEZ§ZZKZKZZZ EE PEXX EX ;;zz;;grezzgzzzz

Part No.
81T
3332 T
830 T
834 T
882 A
833 T
832 T
19037 T
4668 T
206 A
1828 T
3098 T
827 T
1781 T
1859 T
3064 T

2035 T
3297 T

1949 T
2036 T
1858 T
3063 T

1861 T
3109 T

2034 T
2396 T
2049 T
331 T
952 T
1306 T
2014 T
1756 T
797 A
2037 T
463 A
299 T
205T
1474 A
2018 T
AT 15056 T

M 2222T
M 3230T
25H 154 A
M 3233T
M 1735 T
T 16917 T
M 949 T
14 774 A
L 307 T
11H 206 A
28H 3054 A

~~

PN LN TN NN N~ L R R R il e L T P e N

Serial No.

L T T T N N Y R T IO T T B I |

[ O T N N I R IO O T Y |

BRAKE ASSEMBLY -- Continued

+

N Rt N P v Pt P e st P P Pt NP AP P i P b PP P s P NENP et st Nl P e " P (i 2P s o e S P P P P et

. Description

Spring (2 used) (packed 2 in a pkg.)

Digk, actuating (2 used)

Ball, 7/8" dia. (3 used) (packed 3 in a pkg.)

Screw (2 used)

Nut, hex. jam, 5/16" (2 used)

Link, plain

Link, yoke type

R:od, yoke (sub. for M9481')

Pin, yoke

Pin, cotter, 3/32" x 3/4"

Disk, driven, with facings (2 used)
Brake assembly, less driven disks

Dowel, hollow (3 used)

Housing
Lever

Lever (used on left brake assembly when remote hydraulic control
attachment has been installed)

Retainer

Retainer (used on left brake assembly when remote hydraulic control

attachment has been installed)
Screw, cap, 7/16" x 3-3/4", special (3 used)

Spring

Cam, left, with groov-pins

Cam left, with groov-pins (used when remote hydraulic control
attachment has been installed)

Cam, right, with groov-pins

Cam, right, with groov-pins (used when remote hydraulic control
attachment has been installed)

Pin, groov-, special

Ring, snap (packed 10 in a pkg.)

Pin, groov- (2 used)

Ring, snap (2 used) (packed 2 in a pkg.)
Pin
Ring, snap (packed 2 in a pkg.)

Pin, groov-
Lever

Pin, groov-, 5/16" x 7/8"

Bolt, eye

Nut, hex., jam, 5/16"
Yoke, adjustable

ng, snap

Washer, plam, 1-5/32" x 1- 1/2" x . 060" (3 used)
Bushing (2 used) (sub. for M2038T)

Pedal, brake, right (T16916T), with bushings (also order one T16917T)
(sub. for AM3076T)

Spring (2 used)
Pedal, left brake
Pin, groov-, 3/8" x

Shaft
Lever

Lever (used when AT15056T brake pedal has been installed)

Nut, hex., special
Nut, hex., jam, 3/8"

Pin (2 used)

Pin, cotter, 3/32" x 3/4" (2 used)
Spacer, pipe, 1-1/4" x 2-15/32" (sub. for M3234T)

2" (2 used)

PC-574-{11-63) Litho in U.S. A.



70-2 Tractor -- 440 Industrial Wheel-Type

3-POINT HITCH

PC=-574—11-63) Litho in U, S. A.



Tractor -- 440 Industrial Wheel-Type 70-3

3-POINT HITCH -~ Continued

Key Part No. Serial No. - Description
1 M 2011T ( - )  Pin, front
2 AM 1905 T ( - ) Link, upper, fromt, left-hand thread
3 A 3581 R ( - )} Pin, spring cotter
4 M 2469 T ( - )}  Tumbuckle
5 AM 2297 T ( - } Hardle
6 M 2515T ( - ) Nuzt
7 AM 1906 T ( - ) Link, upper, rear, right-hand thread
8§ M 2092T ( - ) Pin, cotter, special
9 AM 1908 T ( - ) Chain
10 M 2517 T ( - ) Hook
11 M 2090T ( -456202) Ring
12 AM 1909 T ( -456202) Pin, quik-lock, and chain
13 F 2682 R ( - ) Pin, rear (sub. for M1703T and AT11985T) (also order one B11182B)
14 T 18536T ( - Pin (2 used) (also order one A3581R) (sub. for AM1927T and AT11986T)
15 M 1701 T ( - ; Comnector, sway (2 used)
16 11H 239 A ( - Pin, cotter, 5/32" x 1" (2 used)
17 M 2072 T ( - g Pin (2 used)
18 AM 186 T ( - ) Link, left lift
19 M 2653T ( - )  Fork, lift link (2 used)
20 D 7797 ( - ) Fitting, grease (3 used)
21 144 813 A ( - ) Nut, hex., 7/16" (2 used)
22 12H 293 A ( - ) Washer, lock, 7/16" (2 used)
23 24H 1325 A ( - Washer, plain, 15/32" x 59/64" x .060" (2 used)
24 AM 2713 T ( - } Link, draft, left
25 M 2479T ( - ) Pin (2 used)
26 11H 206 A ( - Pin, cotter, 3/32" x 3/4" (2 used)
27 AM 2779T ( - } Chain, sway (2 used)
28 M 2084 T ( - }  Bolt, sway chain (2 used)
29 M 1702 T ( - ) Anchor, rear (2 used)
30 AM 2715T ( - ) Link, draft, right
31 14 882 A ( - ) Nut, hex. jam, 5/16"
32 22H 705 A ( - ) Screw, set, 5/16" x 7/8"
33 M 2437T ( - ) Housing
34 M 1995T ( - )  Bushing
33 M 2438T ( - ) Crank, leveling
36 M 2078T ( - ) Washer, thrust
37 344 90A ( - Pin, roll, 7/32" x 1-1/4"
38 M 1699 T ( - ; Pinion
39 M 1744 T ( - ) Gear, with shaft
40 AM 1900T ( - ) Plate, thrust :
41 22H 704 A ( - )  Screw, set, 1/2" x 1-1/2"
42 14H 856 A ( - ) Nut, hex., jam, 1/2"
43 M 208T ( - ) Ring, map
44 M 2085T ( - ) Spring (packed 2 in a pkg.)
45 M 1930T ( - ) Bushing
46 24H 1227 A ( - ) Washer, plain, 17/32" x 13/16" x . 060"
47 M 208 T ( - ) Ring, snap (packed 3 in a pkg.)
48 34H 164 A ( - ) Pin, roll, 5/16" x 2-1/8"
49 M 2735T ( - ) Lock, crank
SO M 2494 T ( - ) Washer, spring (2 used)
51 AM 1910T ( -456202) Sub. one AM1909T
52 AM 1510T ( -456202) Sub. one AM1909T
53 AM 1909 T ( -456202) Pin, quik-lock, and chain (2 wsed)
54 M 2092T ( -456202) Pin, cotter, special (2 used)
55 DA 5883 A ( - ) Pin, quik-lock (2 used)

PC-574~(11-63) Litho in U. S, A,



70-4 Tractor -- 440 Industrial Wheel-Type

DRAWBAR ASSEMBLY

; Part No. Serial No. Description

Screw, cap, 1/2" x 2-3/4" (2 used)
Spacer (2 used)

Trunnion (2 used)

Washer, special (2 used)

Drawbar

10 19H 1874 A
11 M 3217 T
12 M 3140 T
13 M 1993 T
14 M 3139 T

Ke
1 7 AM 2977 T - Drawbar assembly
2 M 3127 T - Stud, front (2 used)
3 M 3149T - Dowel, bollow (2 used)
4 M 2485T - Pin, pivot
5 A 3581 R - Pin, spring locking
6 M 1554 T - Washer, plain, special (4 used)
7 144 760 A - Nut, hex., 5/8" (4 used)
8 11H 237 A - Pin, ocotter, 1/8" x 2" (4 used)
9 144 534 A - Nut, hex., 3/4" (4 used)

15 14H 809 A - Nut, hex., 1/2" (2 used)

16 12H 301 A - Washer, lock, 1/2" (4 used)

17 19H 1820 A - Screw, cap, 1/2" x 3" (2 used)

18 M 2479 T - Pin (2 used)

19 M 2876 T - Anchor, sway chain, front (2 used)
20 11H 206 A - Pin, cotter, 3/32" x 3/3" (2 used)
21 M 3210 T - Stud, rear (2 used)

Washer, lock, 5/8" (4 used)
Nut, stop, 1/2" (2 used)

22 12H 294 A
23 M 2545 T

R e L T e e T L T T e e Dy
Nt N et Nt N P P ) P e i e " P P AP i “sF P i e “wa?

PC-574-(11-63) Litho in U, S, A,



Tractor -- 440 Industrial Wheel-Type

75-1

Key Part No. Serial No.
1 AT 10887 T ( - )
2 T 10442 T ( - )
3 248 1305 A ( - )
4 ‘M 898 T ( - )
5 25H 42 A ( - )
6 12H 304A ( - )
7 19H 2021 A ( -
8 T 10407T ( - ;
9 AL 2823 T ( - )
10 AM 505T ( - )
11 AT 10283 T ( - )
12 19H 1900 A ( - )
13 1ZH 303A ( - )
14 AT 10309 T ( - )
15 11H 233 A ( - )
16 T 10408T ( - )
17 AT 10249 T ( - )
18 16H 646 A ( - )
19 24H 1287 A ( - )
20 14 844 A ( - )
21 144 786 A ( - )
22 12H 302 A ( - )
23 19H 1227 A ( - )

BATTERY MOUNTING AND CABLES

Description
Cover, right (sub. for AT10284T)
Pin, lock (2 used)

- Washer, plain, 13/32" x 13/16" x 060" (2 used)

Spring (2 used)

Pin, groov-, 1/8" x 3/4" (2 used)
Washer, lock, 3/8"

Screw, cap, 3/8" x 5/8"

Angle, hold-down

Strap, battery ground

Bolt, with nut, special (2 used)
Cover, left

Screw, cap, 5/16"™ x 3/4" (4 used)
Washer, lock, 5/16" (4 used)
Cable, battery with bolt and nut
Pin, cotter, 3/32" x 1/2" (2 used)
Bolt, hold-down (2 used)

Tray assembly

Rivet, 1/4" x 1/2" (2 used)
Washer, plain, 9/32" x 5/8" x . 060" (2 used)
Nut, wing, 1/4" (2 used)

Nut, hex., 1/4"

Washer, lock, 1/4"

Screw, cap,.1/4" x 1/2"

PC-574~(11-63) Litho in U, S. A,



Tractor -- 440 Industrial Wheel-Type

75-2
FENDERS AND FOOTRESTS
Key Part No. Serial No. Description
1 AM 1834 T ( - ) Fender assembly (2 used)
2 19H 1833 A ( - ) Screw, cap, 5/8" x 1-1/4" (4 used)
3 12H 294 A ( - ) Washer, lock, 5/8" (4 used)
4 24H 1106 A ( - ) Washer, plain, 11/16" x 1-3/4" x . 134" (4 used)
S 19H 1900 A ( - ) Screw, cap, 5/16" x 3/4" (6 used)
6 12H 3C3 A ( - ) Washer, lock, 5/16" (6 used)
7 AM 3275 T ( - ) Footrest assembly, left
8 AM 2980T ( - ) Footrest assembly, right
9 M 1949 T ( - ) Screw, cap, special, 7/16" x 3-3/4" (2 used)

PC-574—(11-63) Litho in U, S, A,



Tractor ~- 440 Industrial Wheel-Type

75-3

AT 10608 T
i9H 1833 A
12H 294 A
T 11033 T
1SH 1139 A
12H 304 A
144 812 A

NN kW .-f
<
PN G T P P S

Part No. ' Serial No.

WP N et o st

FENDER ATTACHMENT

1

Description
Fender (2 used)
Screw, cap, 5/8" x 1-1/4" (4 used)
Washer, lock, 5/8" (4 used)
Bracket, fender (2 used) (sub. for T10774T)
Screw, cap, 3/8" x 1-1/8" (12 used)
Washer, lock, 3/8" (12 used).
Nut, hex., 3/8" (12 wed)

PC=374-(11-63) Litho in U.S. A,



75-4 Tractor -- 440 Industrial Wheel-Type

HOOD AND GRILLE ASSEMBLY

Key Part No. Serial No. Description
1 19H 1732 A ( -445012) Screw, cap, 3/8" x 1-1/4" (8 used) (sub. for T10617T)
19H 1732 A (445013~ ) Screw, cap, 3/8" x 1-1/4" (4 used) (sub. for T10617T)
2 M 1340 T ( - } Washer, plain, special (8 used)
3 AT 11987 T ( - ) Hood assembly, with covers (sub. for AT10240T, AT11360T, and
AT11347T)
4 AT 10241 T ( - ) Cover, fuel cap
5 T 10379 T ( -449369) Clip (4 used)
T 10379 T (449370- ) Clip (6 used)
6 16H 180A ( -449369) Rivet, 5/32" x 1/2" (8 used)
16H 180 A (449370~ ) Rivet, 5/32" x 1/2" (12 used)
7 AT 10242 T ( - ) Cover, radiator cap
8 T 10429 T ( - ) Support, grille, left
9 12H 304 A ( - ) Washer, lock, 3/8" (16 used)
10 19H 210 A ( - ) Screw, cap, 3/8" x 7/8" (6 used)
11 19H 1798 A ( - ) Screw, cap, 3/4" x 1-3/4" (2 used)
12 12H 236 A ( - )} Washer; lock, 3/4" (6 used)
13 AT 10277 T ( - ) Frame, left side
14 19H 2124 A ( - ) Screw, cap, 5/8" x 4-1/4" (2 used)
15 M 495 T ( y  Washer, plain, special (2 used)
16 T 10427 T ( - ) Dowel, hollow (2 used)
17 1SH 1805 A ( - ) Screw, cap, 1/2" x 2-1/4" (2 used)
18 12H 301 A ( - )  Washer, lock, 1/2" (2 used)
19 T 10371 T ( - ) Insert, grille
20 AT 10468 T ( - ) Screen, grille, with frame
21 19H 1800 A ( - ) Screw, cap, 3/8" x 1-1/2" (10 used)

PC-574-(11-63) Litho in U, S, A,



Tractor -- 440 Industrial Wheel-Type

75-5

HOOD AND GRILLE ASSEMBLY -- Continued

Key Part No. Serial No. - Description
22 AT 10276 T ( - - ) Frame, right side
23 19H 1768 A ( - } Screw, cap, 3/4" x 2" (4 used)
24 T 10428 T ( - )  Support, grille, right
25 T 10366 T ( - )  Grille
26 T 10671 T ( - ) Screw, drive, special (6 used) (packed 3 in a pkg.)
27 T 10551 T ( - ) Plate, name, '"John Deere" (2 used) (for tractors painted industrial
yellow)
T 11203 T - ) Plate, name, "John Deere" (2 used) (for tractors painted green)
28 AT 10901 T ( -445013) Hood-to-grille attaching hardware kit
29 19H 1801 A (445013~ ) Screw, cap, 3/8" x 2" (4 used) (sub. for T11089T)
30 M 1340 T ( - ) Washer, plain, special (4 used)
31 12H 304 A (445013- )} Washer, lock, 3/8" (4 used) (sub. for T11088T)
32 T 11234T (445013~ ) Nut, stop (4 used) (sub. for T11087T)
33 T 11268T ( - ) Designation, series (2 used) (for tractors painted industrial yellow) (sub.
for T10350T) (packed 2 in a pkg.)
T 11206 T ( - ) Desli(gnation, series (2 used) (for tractors painted green) (packed 2 in a
pkg.)
34 AT 11478 T (449370- ) Cover, reservoir cap
CRANKSHAFT DRIVEN HYDRAULIC PUMP MOUNTING PARTS
9
T 8720

Key Part No. Serial No. Description

1 AT 10469 T ( - ) Screen, grille, with frame

2 19H 1731 A ( - ) Screw, cap, 3/8" x 1" (2 used)

3 12H 304 A ( - Washer, lock, 3/8" (10 used)

4 T 10480 T ( - } Guard, pump

S T 10481 T ( - ) Dowel, hollow (2 used)

6 24H 1368 A ( - ) Washer, piain, 21/32" x 1-5/16" x .090" (2 used)

7 i2H 294 A ( - ) Washer, lock, 5/8" (2 used)

8 194 1374 A ( - ) Screw, cap, 5/8" x 2" (2 used)

9 i9H 1800 A ( - ) Screw, cap, 3/8" x 1-1/2" (8 used)

PC-574=(11-63) Litho in U, S, A,



80-2 Tractor -- 440 Industrial Wheel-Type

SEAT

PC-574~(11-63) Litho in U.S. A.



Tractor -- 440 Industrial Wheel-Type 80-3

SEAT -- Continued
Key Part No. Serial No. " Description
1 AM 339 T ( - )  Back, seat (black)
2 AM 1839 T ( - ) Cushion (black)
3 AM 2739 T (- - ) Frame (used when tractor is equipped with touch-o-matic)
AM 1956 T ( - ) Frame (used when tractor is not equipped with touch-o-matic)
4 M 2474 T ( - ) Screw, No. 10 x 1" (4 used) (packed 4 in a2 pkg.)
5 M 2517 T ( - ) Hook (2 used) (used when tractor is equipped with touch-o-matic)
6 AM 2286 T ( - ) Chain (used when tractor is equipped with touch-o-matic)
7 AT 10432 T ( - )  Bracket, mounting (used when tractor is not equipped with
touch-o-matic)
AM 1836 T ( - )  Bracket, mounting (used when tractor is equipped with touch-o-matic)
8 19H 1936 A ( - ) Screw, cap, 3/8" x 3/4" (4 used)
9 12H 304 A ( - Washer, lock, 3/8" (4 used)
10 M 360 T ( - ; Ring, snap (packed 2 in a pkg.)
11 M 359 T ( - ) Washer
12 M 358 T ( - ) Spring
13 M 1501 T ( - ) Pin, lock
14 M 4146 T ( - ) Pin
15 M  4147T ( - ) Lever
16 AM 3472T ( - ) Support, seat (used when tractor is not equipped with touch-o-matic)
17 19H 1792 A ( - ) Scew, cap, 1/2" x 1" (4 used) (used when tractor is not equipped
with touch-o-matic)
18 12H 301 A ( - ) Washer, lock, 1/2" (4 used) (used when tractor is not equipped with
touch-o-matic)
19 144 812 A ( - ) Nut, hex., 3/8" (4 used) (used when tractor is not equipped with
touch-o-matic)
20 ‘AA 6022 R ( - ) CUSHION, SIDE (2 used)

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement order.

PC-574—(11-63) Litho in U. S. A,



80-4 . Tractor -- 440 Industrial Wheel-Type

FLOAT-RIDE SEAT ATTACHMENT

PC-574-(11-63) Litho in U.S. A,



Tractor -- 440 Industrial Wheel-Type

80-5

memmbmwpf
<

47

Part No.
AT 10535 T
T 11226 T
T 11225 T
34H 45 A
AT 11015 T
21H 1021 A
AT 10533 T
AT 10534 T
12H 303 A
12H 303 A
19H 1813 A

T 10887 T -

M 2517T
AT 10737 T
14H 785A
AT 10536 T
AT 11014 T
T 11229 T
14H 650 A
T 11224 T
341 47 A
AT 11047 T
AT 11048 T
T 11232T
AT 11050 T
T 11231 T
34H 77 A
T 11230T
AT 11046 T
T 11227 T
AT 11049 T
T 11228T
AT 11011 T
T 11233 T
AT 10729 T
19H 1936 A

1ZH 304 A
AT 11010 T
AT 10728 T
19H 1900 A

-12H 303 A

14H 785A
T 10880 T

19H 1792 A
12ZH 301 A
T 10881 T

AT 12665T
T 18045 T

S N N N N T AN N A A N PN P i s 7 s i e s . s o

FLOAT-RIDE SEAT ATTACHMENT -- Continued

-~ ~ e~ -

s~~~

e~ o~ —~

Serial No.

L I T T R R N I T Y N T T T B B N |

WP P e s - T i—vvwwvvvvwvvvvaVvvvwvvvvv&vvvvvvvv

- Description

Cushion, right side

Sleeve, rubber (2 used)

Pin (6 used)

Pin, roll, 1/8" x 1" (6 used)

Seat assembly

Screw, mach., 1/4" x 1/2" (2 used)

Cushion, seat

Cushion, seat back

Washer, lock, 5/16" (8 used) (when equipped with touch-o-matic)

Washer, lock, 5/16" (6 used) (when not equipped with touch-o-matic)

Screw, cap, 5/16" x 5/8" (2 used) (when equipped with touch-o-matic)

Support, top link (when equipped with touch-o-matic)

Hook (2 used) (when equipped with touch-o-matic)

Chain (when equipped with touch-o-matic)

Nut, hex., 5/16" (2 used) (when equipped with touch-o-matic)

Cushion, left side

Bracket assembly

Bumper, rubber (2 used)

Nut, hex., 5/16" (8 used)

Shaft, ing (4 used)

Pin, roll, 1/8" x 1-1/4" (8 used)

Arm, upper

Handle, adjuster

Bushing, pivot (2 used)

Bearing, ball (2 used)

Insert, pivot bushing

Pin, roll, 3/16" x 1"

Pin, adjuster

Arm, spring

Bushing, rolled

Spring, rubber

Washer

Adjuster, seat, right, with handle

Spring, latch

Bracket, seat (used when equipped with touch-o-matic)

Screw, cap, 3/8" x 3/4" (4 used) (used when equipped with
touch-o-matic)

Washer, lock, 3/8" (4 used) (used when equipped with touch-o-matic)

Adjuster, seat, left

Bracket,. seat (used when not equipped with touch-o-matic)

Screw, cap, 5/16" x 3/4" (4 used) (used when not equipped with
touch-o-matic)

Washer, lock, 5/16™ (4 used) (used when not equipped with

touch-o-matic)
Nut, hex., 5/16" (4 used) (used when not equipped with touch-o-matic
Support, seat base, right (used when not equipped with touch-o-matic)
Screw, cap, 1/2" x 1" (4 used) (used when not equipped with
touch-o-matic)
Washer, lock, 1/2" (4 used) (used when not equipped with
touch-o-matic) .
Support, seat base, left (used when not equipped with touch-o-matic)
Kit, rubber shield
Shield, rubber

e

PC-574~(11-63) Litho in U. S, A.



85-2 Tractor ~- 440 Industrial Wheel-Type

WIRING HARNESS, LEAD WIRES AND ELECTRICAL SYSTEM

Key Part No. Serial No. Description
! AT 1057. 7 ( - ) Llamp, front (2 used) (sub. for AM3257T) .
C e ( - ) Wire, lead, 30" (make fvom R22007R wire, R32016R spade, anc
R32026R btullet from wire repair kit) (sub. ior AT 10908T)
AN 51T ( - ) Connector, three-way

PC-374-(11-65) Lithe in U, S, A,



Tractor -- 440 Industrial Wheel-Type

85-3

"WIRING HARNESS, LEAD WIRES, AND ELECTRICAL SYSTEM -- Continued

Key Part No. Serial No. i Description
4 AP 17671 H  ( - ) Oil pressure sending umit
S AT 10191 T ( ) Hamess, wiring, front
6 M 632 T (. - ) Clip, wiring harness to fuel tank (3 used)
7 AM 3397 T ( - ) Motor, starting (Delco-Remy No. 1107165)
8 AM 1803 T ( - ) Generator (Delco~-Remy No. 1101859)
9 AM 373 T ( - ) Coil, ignition (Delco-Remy No. 1115379) (sub. for AM791T)
10 cecoeseneen ( - ) Wire, lead, 14" (make from R32008R wire and two R32017R spades
from wire repair kit) (sub. for AM355T)
11 AM 3090 T ( - } Distributor (Delco-Remy No. 1112571)
12 AM 374T ( - ) Cable, coil to distributor
13 AM 1949 T ( - ) Lighter, cigarette
14 AF 2749 R ( - ) Ammeter (sub. for AM1864T)
15 ceeecenns .. ( - ) Wire, lead, 14" (make from R32008R wire and two R32017R spades
from wire repair kit) (sub. for AM355T)
16 AM 2702 T ( - ) Regulator, voltage (Delco-Remy No. 1119S575)
17 AM 3120 T ( - ) Holder, fuse, with cap and lead wires
18 AM 1866 T ( - ) Switch, ignition assembly
19 ceseresenae ( - ) Wire, lead, 4-1/2" (make from R32007R wire, R32016R spade, and
R32018R spade from wire repair kit) (sub. far AT10437T)
20 AM 1879 T ( - ) Dash lamp assembly
21 AT 1041ST ( - ) Gauge, oil pressure (North American)
AT 11326 T ( - ) Gauge, oil pressure (Export)
22 AT 10731 T ( - ) Harness, wiring, rear (sub. for AT10484T)
23 AM 2985 T ( -451964) Clamp, tube, with speed nut (2 used) (used when equipped with
power lift attachment)
T 12016 T (451965~ Clip, speed (2 used) (used when equipped with pcwer attachment)
24 M 1221 T ( -451964) Screw, sheet metal, No. 10 x 1/2" (2 used)
25 M 644 T ( - ) Clip (4 used)
26 AR 28227 R ( - ) Lamp, rear (sub. for AM1980T and AT 10569T)
27 AL 2976 T ( - ) Connettor, two-wire
28 M 2399 T ( - ) Sleeve, connector, rubber
29 AM 2049 T ( - ) Socket, auxiliary light
30 L 4353 T ( - ) Clamp (2 used) (used when not equipped with power lift attachment)
31 cesesscases ( - )} Wire, lead, 24-1/8" (make from R32007R wire, 222C26R bullet, and
R32016R spade from wire repair kit) (sub. for AL2971T)
ENGINE ELECTRIC HOUR METER ATTACHMENT
7 8
Key Part No. Serial No. Description
1 AM 1664 T ( - ) Vibration dampener
2 21H 1076 A ( - }  Screw, mach., No. 6 x 5/16" (6 used)
3 AT 10427 T ( - ) Hour meter assembly
4 e ( - ) Wire, lead, 20" (make from R32007R wire and two R32016R spades
from wire repair kit) (sub. for AT10527T)
5 21H 1189 A ( - ) Screw, mach., No. 10 x 1/4" (2 used)
€ 12 246 A ( - )  Washer, lock, No. 10 (2 used)
7 AM 1662 T ( - )} Pressure switch
8 T 10612 T ( - ) Adapter, pressure switch

PC-574—{11-63) Litho in U, S, A.



85-4 Tractor -- 440 Industrial Wheel-Type

SWITCHES AND LIGHTER

le—

| I
Gy

W
& —1213 14

\

i
15
16,
67549

Key Part No. Serial No. Description

1 AM 1949 T ( - ) CIGARETTE LIGHTER ATTACHMENT

2 AM 2091 T ( - ) Pop-out unit

3 AM 2151 T ( - )  Fuse, lighter

4 AM 2182 T ( - ) Cord

S 21H 973 A ( - ) Screw, mach., No. 8 x 3/8" (3 used)

6 1ZH 315 A ( - ) Washer, lock, No. 8 (sub. for M2064T and A766R)

7 1902694 ( - ) Lever

8 AM 1866 T ( - )  Switch, less lever

9 A 4655 R ( - ) Nut, hex., 1/2'" (sub. for 1902692)
10 12H 292 A ( - ) Washer, lock, internal tooth, 1/2"

11 1902924 ( - ) Washer, plain
12 2IH 971 A ( - ) Screw, mach., No, 8 x 5/16" (4 used)
13 1929313 ( - ) Coil, dimmer (Delco-Remy) (sub. for 814545)

AM 2757 T ( - ) Coil, dimmer (Cole-Hersee)

14 12H 290 A ( - ) Washer, lock, internal tooth, No. 8 (6 used) (sub, for A2734R}
15 AT 10621 T ( - ) KEY SWITCH ATTACHMENT
16 i ( - ) Wire, lead, 4-1/2" (make from R32008R wire and two R32017R spades

from wire repair kit){sub. for AT10622T)

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement order.

PC-574«11-63) Litho in U, S, A,



Tractor -- 440 Industrial Wheel-Type

85-5

[ ol el v ol el =
OV WNONEWUNHOVRENANRLNMGE
~<

[SESE S
W) e

[SESASEN]
N e

~n
(]

Part No.
T 10358T
12H 304 A
19H 1731 A
22H 724 A
14H 611 A

- T 10356T

AT 10571 T
M 640 T
M 1482 T
24K illi A
14H 809 A
21IH 972 A
1ZH 290A
AA 3495R
A 2899 R
AT 11122T
M 3499 T
AT 11121 T
383 R
2729 R
AT-11120 T
381 R
3267 R
2582 R
2207 T
4725 R
1879 T
3208 T
2919 T
3120 T

> 5

EEEEERETE

FRONT LIGHTS, DASH LAMP, AND FUSE ASSEMBLY

456

Serial No.

( - )
( - )
( - )
g - )
(- )
( - )
( - )
( - )
( - )
( - )
2 - )
D
( - )
( - )
( - )
( -443397)
(443398- )
( -

( -443397;
(443398- )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )

T 744¢

Description
Bracket, lamp (2 used)
Washer, lock, 3/8" (4 used)
Screw, cap, 3/8% x 1" (4 used).
Screw, set, 5/16" x 1" (2 used).
Nut, hex., jam, 5/16" (2 used)
Arm, light (2 used)
Lamp, front (2 used) (sub. for AM3257T)
Spacer (2 used)
Clamp (2 used)
Washer, plain, 17/32" x 1-1/16" x . 090" (2 used)
Nut, hex., 1/2" (2 used)
Screw, mach,, No. 8 x 5/16" (2 used)
Washer, lock, internal tooth, No. 8 (2 used) (sub. for A2734R)
Post, terminal
Sori
Lead, wire (sub. for 5945114)
Screw, sheet metal, No. 8 x 1/4"
Seal beam unit (sub. for 5945110)
Seal beam umit
Screw, special
Moulding (sub. for 5941577)
Moulding
Cover, dash lamp
Bulb
Screw, metal, No. 6 x 5/16" (2 used)
Wire assembly, dash lamp
Dash lamp assembly
Cap, fuse holder
Fuse, 20 amp. (packed 10 in a pkg.)
Holder, fuse, with cap and lead wires

PC-574=(11-63) Litho in 1), S. A,



85-6 Tractor -- 440 industrial Wheel-Type

REAR LIGHT ASSEMBLY

32 33 34

PC-574~(11-63) Lithe in U, S, A,



Tractor -- 440 Industrial Wheel-Type 85-7

REAR LIGHT ASSEMBLY -- Continued

Key Part No. Serial No. ) *  Description
1 AL 2976 T « - ) Connector, two-wire
2 AM 2049 T ( - )  Socket, auxiliary light
3 T 11341 T (- - )  Arm, rear light (sub. for M2015T)
4 M 640 T ( - ) Spacer
5 M 1482 T ( - ) Clamp
6 AR 28227 R ( - ) Lamp, rear (sub. for AM1980T and AT 10569T)
7 M 644 T ( - ) Clip, wiring
8 24H 1111 A ( - ) Washer, plain, 17/32" x 1-1/16" x .090" (2 used)
9 14H 786 A ( - ) Nut, hex., 1/2"
10 M 2068 T ( - )} Bracket, auxiliary light socket
11 M 2399 T ( - ) Sleeve, connector
12 144 611 A ( - ) Nut, hex. jam, 5/16"
13 22H 724 A ( - ) Scew, set, 5/16" x 1"
14 14H 778 A ( - ) Nut, hex., No. 10 (2 used)
15 12H 246 A ( - ) Washer, lock, No. 10 (2 used)
16 21H 1019 A ( - ) Screw, mach., No. 10 x 1/2" (2 used)
17 A 2729 R ( - ) Screw
18 AA 3241 R ( - ) Moulding
19 A 2731 R ( - ) Lens
20 AA  3239R ( - ) Gasket
21 AB 2820R ( - ) Bulb, 6-8 volt, 32 C,P., single contact
22 AA 4666 R ( -443397) Lead, large bulb
AT 10570 T (443398- ) Lead, large bulb
23 AA 4924 R ( -443397) Reflector
AA 6734 R (443398- ) Reflector
24 AA 4926 R ( -443397) Lead, warning bulb
25 AA 4925R ( -443397) Jewel, red
26 AB 4059 R ( -443397)  Bulb, 6-8 volt, 1 C,P., single contact (pack 10 in a pkg.)
AF 3089 R (443398- ) Bulb, 6-8 volt, 15 C,P., single contact (pack 10 in a pkg.)
27 ceceenens ( - )  Body (sub. AT10569T)
28 A 2899 R ( - ) Spring, terminal (2 used)
29 12ZH 290A ( - ) Washer, lock, internal tooth, No. 8 (4 used) (sub. for A2734R)
30 21IH 972 A ( - ) Screw, mach., No, 8 x §/16" (4 used)
31 AB 3495 R ( - ) Post, terminal (2 used) (sub. for AB3739R)
32 M 646 T ( - )  Bracket (used when not equipped with touch-o-matic)
33 12H 303 A ( - ) Washer, lock, 5/16" (2 used)
34 19H 1905 A ( - )  Screw, cap, 5/16" x 1" (2 used)
.. AT 10393 T ( - ) Lighting attachment (includes 2 front and 1 rear lamps)
ELECTRICAL GAUGES .
T 7806
Key Part No. Serial No. Description
1 M 633 T { - ) Clip (3 used)
2 AM 3092 T ( - ) Indicator, heat (North America)
AM 3833 T ( - ) Indicator, heat (Export)
3 14H 631 A ( - ) Nut, hex., No. 10 (6 used)
4 12H 246 A ( - ) Washer, lock, No. 10 (6 used)
) T 366 T ( - ) Bracket
6 M 731 T ( - ) Washer, plain (2 used)
7 AM 2158 T ( - ) Clamp
8 AF 2749 R ( - ) Ammeter {sub. for AM1864T)

PC-574~(11-63) Litho in U. S. A.



85-8 Tractor -- 440 Industrial Wheel-Type

DISTRIBUTOR
Delco-Remy No., 1112571

23 26

PA

]
o

PC-574-(11-63) Litho in U.S. A,



Tractor -- 440 Industrial Wheel-Type 85-9

DISTRIBUTOR -~ Continued
Delco-Remy No. 1112571

Key Part No. . Serial No. - Description
AM S14T ( - ) Plug, spark, Champion, type H-10 (2 used)
AM 1535T (. - ) Plug, spark, A,C., type 45L (2 used)
AT 17208 T ( - Plug, spark, Prestolite type 14L7B (2 used) (sub. for AM1536T)
2 AM 3055T ( - ; Cable, spark plug (2 used)
3 AM  374T ( - ) Cable, coil )
4 A 3539 R ( - ) Nipple, rubber (3 used)
5 1909008 ( - ) Cap
6 820445 ( - ) Rotor
7 1914309 ( - ) Seal, with retainer
S 1900119 ( - ) Cover, with seal and gasket
9 1889966 ( - ) Gasket
10 131949 ( - ) Screw, attaching
11 AT 14468 T ( - )} Condenser (sub. for 1869704) (packed 10 in a pkg.)
12 AT 14467 T ( - )} Point set, regular (sub. for 1911119) (packed 10 in a pkg.)
AT 14469 T ( - )} Point set, heavy duty (sub. for 1882965)(packed 10 in a pkg.)
13 816784 ( - ) Screw, mach., adjusting
14 1847643 ( - ) Plate, breaker
15 14H 631 A ( - Nut, hex., No. 10 (2 used)
16 1885558 ( - } Washer, lock (2 used)
17 1885557 ( - ) Plate
18 816803 ( - ) Wick
19 1909004 ( - ) Cam
20 1902376 ( - }  Spring (2 used)
21 1880902 ( - )} Weight (4 used)
22 1935139 ( - ) Plate
23 12H 290 A ( - )} Washer, lock, internal tooth, No. 8 (3 used) (sub. for A2734R)
24 2IH 972 A ( - } Screw, mach,, No. 8x 5/16"
25 1917900 ( - ) Housing, distributor
26 811912 ( - ) Washer, spacer (2 used)
27 1889967 ( - )} Spring (2 used)
28 1847289 ( - )}  Support (2 used)
29 21H 996 A ( - } Scew, mach., No. 8 x 3/8" (2 used)
30 810074 ( - ) Shim, .005" (as needed)
: 810078 ( - ) Shim, .010" (as needed)
31 829421 ( - ) Pin
32 1909273 ( - ) Coupling
33 M 415 T ( - ) Clip, mounting (2 used)
34 1ZH 303 A ( - ) Washer, lock, 5/16" (4 used)
35 19H 1905 A ( - ) Screw, cap, 5/16" x 1" (2 med)
36 F 2632 R ( - )  Gasket (sub, for M4l 4T) .
37 L 756 T - ( - ) Plug, pipe, 1/8"
38 -14H 60SA ( - )} Nut, hex., outside, No. 8
39 1914144 ( - ) Clip, stud
40 1916806 ( - ) Stud
41 1914142 ( - ) Bushing, insulating, outside
42 1916805 { - ) Bushing, insulating, mside .
43 810794 ( - ) Washer, inside .
44 817363 ( - ) Nut, hex., inside
45 A 4159 R ( - ) Nipple (sub. for M416T)
46 14H 631 A ( - Nut, hex., No. 10 (2 used)
47 1909206 ( - ; Lock (2 used)
48 AM 373T ( - ) Coil, ignition (Delco-Remy No. 1115379) (sub. for AM791T)
49 P 47210H ( - ) Nut, speed (2 used)-
50 24H 1122 A ( - ) Washer, plain, 3/8"'x 7/8" x .075" (2 used)
51 19H 2020 A ( - ) Screw, cap, 5/16" x 1/2" (2 used)
52 AM 355T ( - ) Wire, lead, coil
S3 AT 14465T ( - ) Point set thh condenser, regular (packed 10 in a pkg.)
AT 14466 T ( - 7. ) Point set with condenser, heavy duty (packed 10 in a pkg.)
.o AM 3090 T ( - 7. ) Disibutor, complete

PC-574-(11-63) Litho in U.S. A,



;I‘rac'tOt -~ 440 Industrial Wheel-Type

85-10

'STARTING MOTOR

Delco-Remy No.

1107165

PC-574-(11-63) Litho in U, S. A,



Tractor -- 440 Industrial Wheel-Type

85-11

0y

Y

B 1t bt pot pt et pen gt pd g s
CVWHNOANBWNFO W IO U B W H

BhA R ARBRARRAWWLWW WWW
SRR LR AR ALY AN RN LERNRRY NN

51
52
S3

*Parts provided to John Deere Branch Houses by John Deere Waterloo Tractor Works of Waterloo, Iowa.

Part No.
21H 964 A
AM 3397 T

811553 *
R 11090 R
R 11091 R
809053
21H 986 A
144 631 A
AR 11066 R
12ZH 302 A
802691 *
114998 *

1881625

1865182 *
AR 11062 R
R 11093 R
R 11092 R
R 11086 R
AR 11063 R
12H 290 A
21H 969 A
AR 11064 R
AR 11065 R
21H 1189 A
1ZH 246 A

1923195

810601 *

1923194
R 11104 R
R 11087 R
11IH 231 A

1880254 *

1882323

816911 *
144 732 A
12H 304 A
24H 1303 A

821524
R 11099 R
R 11107R
14H 732A

-R 11096 R

1872505
26H 10A
1848530
1855630
A 2783 R
1848180
1848531
1855629
1855548
T 10337 T

810620 *
AM 3397 T

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

STARTING MOTOR -- Continued
Delco-Remy No., 1107165

Serial No.

Illllllllll|Illlllllll'll.llll!llll|llllllllll

3
)
)
)
)
)
3
)
)
)
)
)
)
)
)
)
)
)
¥
)
)
)
)
)
)
)
)
3
)
)
)
)
)
)
)
)
I
)
)
)
)
3
)
)
)
)
)

)

Description
Screw, mach., No. 6 x 1/2" (4 used)
Starting motor
Brush (4 used)
Holder, brush (4 used) (sub. for 810226)
Spring, brush (4 used) (sub. for 813521)

-Bolt, thru (2 used)

Screw, mach., No., 10 x 1-1/4"

Nut, No. 10, plated
Band, cover (sub. for 1886923)

Washer, lock, 1/4" (2 used)
Wick, oiler
Oiler

Frame, commutator end, with pins and oiler
Plug, expansion

Pin and insulator, stop (2 used) (sub. for 812015)

Pin, stop (2 used) (sub. for 817314)
Pin, hinge (2 used) (sub. for 817313)
Pin, dowel (sub. for 809062)

Pin and insulator, hinge (2 used) (sub. for 812016)
Washer, lock, internal tooth, No. 8 (2 used) (sub. for A2734R)

Screw, mach., No. 8 x 1/4" (2 used)

Lead, brush ground (2 used) (sub for 813554)
Lead brush jumper (sub. for 819362)

Screw, mach., No. 10 x 1/4" (4 used)
Washer, lock, No. 10 (4 used)

Coil, field, R.H, (distributor side of tractor)
Shoe, pole (4 used)

Coil, field, L.H. (carburetor side of tractor)
Screw, pole shoe (4 used) (sub. for 1881869)

Pin, dowel, drive body to main body (sub. for 809593)

Pin, cotter, 1/16" x 1"

Pin, switch

Switch, complete, with hardware
Insulation, switch side (2 used)

Nut, hex., 3/8"

Washer, lock, switch terminal, 3/8"

Washer, plain, 13/32" x 11/16" x . 060" (3 used)

Stud

Washer, insulating (large) (2 used) (sub. for 1861076)
Washer, insulating (small) (2 used) (sub. for 1904669)

‘Nut, hex., jam,

3/8"
Washer (2 used) (sub. for 833602)
Armanre
Key, Woodruff, S/32" x 5/8"
Head, drive :
Spring, drive
Washer, lock (2 used) (sub. for 805057)
Screw, head spring
Screw, shaft spring
Gear and shaft, with service sleeve
Drive assembly
Housing, drive
Bushing, drive housing
Sub. one AT16882T starting motor, complete

PC-574-(11-63) Litho in U.S. A.



85-12 Tractor -- 440 Industrial Wheel-Type

HEAVY-DUTY STARTING MOTOR
Delco-Remy No. 1108072

PC-574-(11-63) Litho in U. S. A,



Tractor ~- 440 Industrial Wheel-Type

85-13

Key

S > Y WWEWWWwWwwwwwwNNNNDNDNDND DN | ong
8@@\1amtwwagwmummbuu»omm\lmmawmsg\o;:aazm.ﬁ:&;\om\xmmhwww

anRyULY

Part No.
21H 0964 A
T 10794 T

811553
R 11090 R
R 11091 R

809053
21H 986 A
144 631 A
AR 11066 R
1ZH 302 A

802691

114998
AT 10628 T
30H 9A
AR 11062 R
R 11093 R
R 11092 R
R 11086 R
AR 11063 R
12H 290 A
21H 969 A
AR 11064 R
AR 11065 R
21H 1189 A
1ZH 246 A
AT 10627 T

810601
AT 10626 T
R 11104 R
R 11087 R
11tH 231 A

1880254

1882323

816911
14H 732 A
i2ZH 304 A
24H 1303 A
T 10795 T
R 11099 R
R 11107 R
T 10793 T

-R 11096 R

1872505
26H 10A
1848530
1855630
A 2783 R
1848180
1848531
1855629
1855548
AT 10629 T

810620
21 995 A
12ZH 246 A

1838667
AT 10224 T

i
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
{
(
(
(
{
(
(
{
(
{
(
{
{
!
(
(
{
(
(
(
(
(
(
(
¢
(
(
(
(
(
(
(
(
(

Serial No.

Illl!'llllllllllll!l'llIllllllllllllllllllllll

Nt N sl Nl ik st ot et Nt NN e st Nl N NwaP ot " et " P kP A "t St "t " "l "l P s ettt it “ast? "t "t "o N el s Nt e U ol oot Nt it P i\t S, gt

HEAVY-DUTY STARTING MOTOR -- Continued
Delco-Remy No. 1108072

Description
Screw, mach., No. 6 x 1/2" (4 used)
Bushing, commutator end
Brush (4 used)
Holder, brush (4 used) (sub. for 810226)
Spring, brush (4 used) (sub. for 813521)
Bolt, thru (2 used)
.Screw, mach., No. 10x 1-1/4"
Nut, hex., No. 10
Band, cover (sub. for 1886923)
Washer, lock, 1/4" (2 used)
Wick, oiler
Oiler
Frame, commutator end, with bearing and pin
Plug, expansion, 3/4"
Pin and insulator, stop (2 used) (sub. for 812015)
Pin, stop (2 used) (sub. for 817314)
Pin, hinge (2 used) (sub. for 817313)
Pin, dowel (sub. for 809062)
Pin and insulatar, hinge (2 wsed) (sub. for 812016)
Washer, lock, internal tooth, No. 8 (2 used) (stb. for A2734R)
Screw, mach., No. 8 x 1/4" (2 used)
Lead, brush ground (2 used) (sub. for 813554)
Lead, brush jumper (sub. for 819362)
Screw, mach,, No. 10 x 1/4" (4 used)
Washer, lock, No. 10 (4 used) (sub. for A767R)
Coil, field, upper half
Shoe, pole (4 used)
Coil, field, lower half
Screw, pole shoe (sub. for 1881869)
Pin, dowel (sub. far 809593)
Pin, cotter, 1/16" x 1"
Pin, switch
Switch, complete, with hardware
Insulation, switch side (2 used)
Nut, hex., 3/8"
Washer, lock, 3/8"
Washer, plain, 13/32" x 11/16" x . 060" (3 used)
Stud
Washer, insulating, (large) (2 used) (sub. for 1861076)
Washer, insulating, (small) (2 used) (sub. for 1904669)
Nut, hex., special
Washer (2 used) (sub. for 833602)
Armatwre assembly
Key, Woodruff, 5/32" x 5/8"
Head, drive
Spring, drive
Washer, lock (sub. for 805057)
Screw, head spring
Screw, shaft, spring
Gear and shafts, with service sleeve
Drive assembly
Housing, drive, with bushing
Bushing, drive housing
Screw, mach., No. 10 x 3/8" (2 used)
Washer, lock, No, 10 (sub. for A3009R}
Center bearing
Heavy-duty starter, complete

PC-574~(11-63) Litho in U. S. A.



85-14 Tractor -- 440 Industrial Wheel-Type

REPLACEMENT STARTING MOTOR
Delco-Remy No, 1108093

)

(&3

PC-574-(11-63) Litho in U, S. A,



Tractor -- 440 Industrial Wheel-Type. 85-15

REPLACEMENT STARTING MOTOR -- Continued
Delco Remy No. 1108093

Key Part No. - Serial No. Description
1 T 741T ( - ) Bolt, thru (2 used)
2 AT S517T ( - ) End, commutator, with bearing
3 T 742 T ( - ) Screw, special (4 used)
4 T 18712T ( - )  Brush (4 used)
S T 738 T ( - ) Holder, brush, grounded (2 used)
6 T 740 T ( - }  Spring, brush (2 used)
7 T 18099 T ( - } Holder, brush, insulated (2 used)
8 144 778 A ( - ) Nut, hex., No. 10 (4 used)
9 12H 246 A ( - } Washer, lock, No. 10 (6 used)
10 21H 1020 A ( - )} Scew, mach., No. 10 x 1/2" (4 used)
11 T 736 T ( - ) Pin, brush holder (2 used)
12 AT 514T ( - ) lead assembly (2 used) )
13 AT 516 T ( - )  Brush support package, includes ground lead, brush holder pin, support,
screws, lock washers, and hex. nuts (2 used)
14 T 18713 T ( - }  Coil, field
15 810601 ( - ) Pole piece (4 used)
16 821524 ( - } Screw, terminal
17 21H 1189 A ( - ) Scew, mach., No. 10 x 1/4" (2 used)
18 1880254 { - ) Pin, switch
19 1tH 231 A ( - ) Pin, cotter, 1/16" x 1"
20 1882323 ( - ) Switch, starter
21 T 18711 T ( - } Washer, large
22 T 18710T ( - )} Washer, special snap-on (2 used)
23 24H 1303 A ( - Washer, 13/32" x 11/16" x . 060" (3 used)
24 12H 304 A ( - z Washer, lock, 3/8"
25 14H 732 A ( - } Nut, hex., 3/8" (2 used)
26 816911 ( - )} Insulation, side (2 used)
27 T 18714 T { - } Gasket, switch to starter
28 R 11099 R ( - ) Washer, insulating, large (2 used)
29 R 11107 R ( - ) Washer, insulating, small (2 used)
30 R 11087 R { - ) Pin, dowel
31 R 11104 R ( - } Screw, pole shoe (4 used)
32 T 10793 T ( - ) Nut, hex., 3/8"
33 R 11096 R ( - )  Washer, thrust (2 used)
34 1872505 { - )} Armatwre
35 26H 10A { - } Key, Woodruff, 5/32" x 5/8"
36 1848530 ( - )} Head, drive
37 1848180 ( - )} Screw, spring, head
38 1848531 ( - ) Scew, spring, shaft ~
39 A 2783 R ( - ) Washer, lock, special (2 used)
40 1849782 ( - )} Sleeve, service
41 1855629 ( - )} Gear and shaft, with service sleeve
42 1855630 ( - ) Spring, drive
43 T 10337 T ( - } Housing, drive
44 810620 * ( - ) Bushing, drive housing
45 1855548 ( - )} Drive aisembly
e AT 16882 T ( - ) Sturter, complete

*Parts provided to John Deere Branch Houses by John Deere Waterloo Tractor Works of Waterloo, Iowa.

PC-574—~11-63) Litho in U. S.A,



85-16 Tractor -- 440 Industrial Wheel-Type

GENERATOR

Delco-Remy No. 1101859

50 42 43 44 42 41

PC-574~11-63) Litho in U, S, A,



Tractor -- 440 Industrial Wheel-Type 85-17

GENERATOR -- Continued
Delco-Remy No. 1101859

Key Part No. Serial No. Description

1 1905673 - Bolt, thru (2 used)

2 12H 303 A - Washer, lock, 5/16" (2 used)

3 E  2302RT - Cup, oil

4 T 12868T - - Wick (sub. for 804080)

5 1925748 - Commutator, end frame and brush holder assembly

6 1857412 - ~Washer, brush arm spacer (2 used)

7 1878184 - Spring, main brush (2 used)

8 T 11649 T - Arm, brush (2 used) (sub. for 1878183)

9 12ZH 314 A - Washer, lock, No. 6 (2 used) (sub., for 1904377 and R11106R)
10 T 11647 T - Screw, .mach., brush lead, No. 6 x 1/4" (2 used) (sub. for 132688)
i1 AT 14388T - Brush assembly (2 used) (sub. for 1906950)

12 1917296 - Armature assembly

13 26H 2A - Key, Woodruff, 1/8" x 5/8"

14 R 11088 R - Washer, spacer (sub. for 809945)
15 200182 * - Terminal

Nut, hex., terminal stud (4 used

Washer, lock, No. 12 (4 used) (sub for A3011R)
Wuher terminal stud (2 used)

Wuher insulating (2 used) (sub. for 1858753)
Insulatm, terminal stud (2 used) (sub. for 1885090)

16 144 608A
17 12H 316 A
18 A 3031 R
19 R 11098R
20 T 11650 T -

21 1858751 Stud, terminal (2 used)

22 1925098 Coil, field, assembly

23 1916747 -Shoe, pole (2 used)

24 1916748 Insulator, field coil (2 used) (packed 2 in g pkg.)
25 1861502 Band, cover assembly

Sq-ew, pole shoe (2 used) (sub. for 1843646 and R11097R)
Dowel (sub. for 809593)

Screw, mach., No, 10 x 7/16" (3 used) (sub. for 1904370 and R1110$R)
Washer, lock, No. 10 (3 used) (sub. for A3009R)

Plate, immrbearing (sub, for 1911263)

Gasket (sub. for 1912008) -

Bearing assembly, inner

Retainer, felt washer (sub. for 819104)

Washer, felt (sub. for 809961)

Cup, oil (sub. for 1880641)

Frame, drive end, with oiler (sub. for 1925097)

Collar, drive end’ (sub. for 1858603)

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(
26 T 18353T (
27 R 11087R
28  21H 1127A (
20 12H 246A
30 R 11109R
31 R 11110R
32 JD 718OR  (
33 R 11094R
34 R 11089R  (
35 AT 12050T ¢
36 T 12869T (
37 T 11648T
(

(

(

(

(

(

{

(

(

(

(

(

(

(

(

(

38 1911978 Pulley and fan assembly -
39 T 10745T Washer, spring (sub. for 804000)
40 . 806915 * Nut, hex., armature shaft

Saew, cap, 5/16" x 5/8"
Washer, lock, 5/ 16" (2 med)

Washer, plain -

Link, adjusting .

Link, ad)usnng (when equipped with power steering)

Nut, hex., 3/3" {2 used) .

Washer, lock, 3/8" (2 used)

Stud, pivot

- Screw, cap, 3/8" x 4"

Belt, generstor

Screw,. cap, 5/16" x 5/8"

Screw, cap, 5/16"™ x 3/4" (when eqmpped with power steermg)
, complete

41 19H 1813 A
42 . 12 303A
43 L 1183 T
44 M 245 T
T 12842 T
45 14 812A
46 12H 304 A
47 .M 38T
48 19H 1697 A
49 M 1862 T ..
SO 19H 1813 A
. 19H 1900 A
.o AM 1803 T

[ T T T I I R o I I e R I I R I I I I R N B N A R R R R I N N I D ]

*Parts provided to John Deere Branch Houses by John Deere Waterloo Tractor Warks of Waterloo, Iowa.

PC-574-(11-63) Litho in U,S. A,



85-18

Tractor -- 440 Industrial Wheel-Type

CURRENT-VOLTAGE REGULATOR

Delco-Remy No.

1119575

O
T

D

Key Part No. Serial No. Description
1 R 11170 R ( - }  Screw (2 used) (sub. for 1927982)
2 R 111:5R ( - ) Washer, insulating (2 used) (sub. for 1922996)
3 R 11168R { - ) Cover (sub. for 1927980)
4 R 11169 R ( - ) Gasket (sub. for 1927981)
5 21H 971 A ( - ) Screw, mach., No. 8 x 5/16" (4 used)
6 12H 220 A ( - )  Washer, lock, internal tooth, No. 8 (4 used) (sub. for 1868137 and
A2734R)
7 AH 14145 H ( - ) Armature assembly, relay (sub. for 1878780)
8 12H 314 A ( - )  Washer, lock, No, 6 (2 used) (sub. for 1904377 and R11106R}
9 AT 11339 T ( - ) Screw, with lock washer (2 used) (sub. for 454431 and 1924764)
10 R 11112R ( - )  Spring (sub. for 1912176)
11 H 4106 H ( - ) Screw, adjusting (sub. for 1922408 and T11662T)
12 AH 18<78H ( - ) Resistance assembly (sub. for 1910183)
13 AR 11I22 R ( - )  Support assembly, contact (sub. for 1878517)
14 R 1i22R ( - ) Insulator (2 used) (sub. for 1878507)
15 R 111i4R ( - ) Insulator (sub. for 1922599)
16 R 112! R ( - )  Washer, double lock (sub. for 1878505)
17 R 117 R ( ) Bushing, insulator (2 used) (sub. for 1878506)
18 R 1itZ3R ( ) Screw (2 used) (sub. for 1878516)
19 R 1:I:1R ( - ) Screw, armature adjusting (sub. for 1912159)
20 21H 1:22 A ( - ) Screw, mach., 1/4" x 1/2" (2 used)
23 12H 32A ( - ) Washer, lock, 1/4" (2 used)
AM 72T ( - )  Cuwrent voltage regulator, complete
PC-574~{11-03 L_itho in U,S, A,



Tractor -- 440 Industrial Wheel-Type 85-19
WARNING LAMP ATTACHMENT

11
17
8
‘*/ ]
: \A‘._———-IQ
27 & 20
21
Q22
Q\‘ Mza
"
24
25
28 X
29—
T 8169
Key Part No. Serial No. Description
1 AM 2813 T ( - ) Warning lamp assembly
2 24H 1625 A ( - ) Washer, plain, 17/32" x 1" x ,120"
3 144 849 A ( - ) Nut, hex., jam, 7/16"
4 AM 2810T ( - ) Mast assembly
5 AM 3144 T ( - ) Lead, light, 94"
6 AL 2976 T ( - ) Connector
7 1SH 1732 A ( - ) Screw, cap, 3/8" x 1-1/4"
8 21H 964 A ( - ) Screw, mach., No. 6 x 1/2" (6 used)
9 A S276 R ( - ) Lens, red
10 A 5277 R ( - )  Gasket (pkg. of 2) (1 pkg. used)
11 M 2207 T ( - ) Screw, metal, special (4 used)
12 A 5278 R ( - ) Lens, outlook (2 used)
13 A 5279 R ( ) Gasket (pkg. of 2) (1 pkg. used)
14 AA 6165R ( - ) Bulb
15 ... ( - ) Sub., AM2813T
16 A S275 R ( - ) Lens, amber
17 AM 2815 T ( - )  Socket assembly, with rollpin
18 34H 82 A ( - } Pin, roll, 3/16™ x 1-5/8" (2 used)
19 19H 1906 A ( - ) Screw, cap, 5/16" x 1-1/2" (2 used)
20 8 S55 A ( - ) Bolt, sq. hd., 1/2" x 2-1/4"
21 M 2987 T { ) Clamp, pivot
22 14H 785 A ( - Y  Nut, hex., 5/16" (3 used)
23 12H 303 & { - )  Washer, lock, 5/16"
24 L.l ( - ) Wire, lead, 10" (make from R32007R wire and two R32022R eyelets
from wire repair kit) (sub. for AM28§12T)
25 1914 21?2 ( - ) Scr2w, cap, S/16" x 7/8"
26 2481 1111 A ( - ) Washer, plain, 17/32" x (-1/16" x . 090"
27 D 17 - )  Wheel, hand tightener
28 ... ! - ) Wire, lead, 24-1/8" (make from R32007R wire, R32026R bullet, ani
R32016R spade from wire repair kit) (sub. for AL2971T)
29 M 644 T ( - ) Clip, wiring (5 used)
AM 2781 T ( - )  WARNING LAMP ATTACHMENT

PC-574—411-63) Litho in U, S, A,



90-2 , _ Tractor -~ 440 Industrial Wheel-Type ~

ENGINE OVERHAUL GASKET SET

50610
Par No. Serial No. Description
AM :i88T ( - ) Gasket set, engine overhaul,

consisting of the following gaskets:
AM 2848 T Cylinder head gasket (1)
I8 4152 T Front oil seal plate gasket (1)
19T Rear oil seal plate gasket (1)
8 T Qil pan gasket (1) (packed 3 in a pkg.)
9% T Oil filter case gasket (1) (packed 3 in 2 pkg.)
97 T Oil filter base gasket (1)
T Gear cover gasket (1) :
T Governor case gaslict () {packed 2 in a pkg.)

410 T Carburetor gasket (1)

Distributor (1) (sub. for M414T)

13213 T Oil pan drain plug washer (1) (sub. for M1038T) (packed 2 in 2 pkg.)
3047 T Water pump to cylinder block (1) (packed 2 in a pkg.)
3065 T Manifold gasket (1)

3066 T Rocker arm cover gasket (1) (packed 3 in a pkg.)
3109 T Water outlet manifold gasket (2)
3219 T Water inlet elbow gasket (1)
379 T Rocker arm cover studs seal (2) (packed 2 in a pkg.)
437 T Thermostat cover (1) (packed 2 in a pkg.)

HHLZLXEHMZZLLLLX
N
o
[\
]

DECALCOMANIAS
[owrQran DRI

i

l

|

11—

T 6412

Key Part No. Serial No. - Description
1 T 11356 T ( - ) Decalcomania for direction reverser (sub. for T10669T)

PC-574-(11-63) Litho in U, S. A,



NUMERICAL INDEX
Tractor -- 440 Industrial Wheel-Type 90-3

ENGINE TUNE-UP GASKET SET

T 8238

Part No. Serial No. Description
AM 3189 T ( - ) Gasket set, engine overhaul,
consisting of the following gaskets:
AM 2848 T Cylinder head gasket (1)
M 96 T Oil filter gasket (1) (packed 3 in a pkg.)
M 410 T Carburetor gasket (1)
F 2632 R Distributor gasket (1) (sub. for M414T)
M 3066 T Rocker arm cover gasket (1) (packed 3 in a pkg.)
M 3109 T Water outlet manifold gasket (2)
M 3219 T Water inlet elbow gasket (1)
T 379 T Rocker arm cover seal (2)(packed 2 in 2 pkg.)

DECALCOMANIA KIT

vese ame smiine

JOBN PRiRR

Touch o matic
Wovasuic conri®

T372

Part No. Serial No. Description
AT 10593 T ( - ) Decalcomania kit for "440" Industrial Wheel-Type Tractor --

consisting of:
(1) A5176R  Decal, Speed Safety
(1) AS177R  Decal, Powershaft Safety
(1) JD260 Decal, 'Leaping Deer"
(2) M2988T Decal, Breather Cap
(1) M3388T Decal, Touch-O-Matic
(3) M3491T Mask, Gauge
(1) M3802T Decal, Tire Inflation
(2) T11268T Decal, Series Designation
(1) T14668T Decal, Instruction, Air Cleaner

PC-574-(11-63) Litho in U.S. A,



90-4 R Tractor -- 440 Industrial Wheel-Type

TRANSMISSION AND FINAL DRIVE GASKET SET

Part No. Serial No. Description
AM 3584 T ( - ) Gasket set, final drive,

consisting of the following gaskets:

1S9 T Output shaft cover gasket (1) ' '
12840 T Transmission case rear cover gasket (2) (sub. for M174T) (packed 3 in a pkg.)
186 T Transmission case top cover gasket (1) (packed 5 in a pkg.)

2165 T Differential quill gasket (2)

2599 T Seal retainer gasket (2)

3124 T Final drive pan gasket (2)

3126 T Axle bearing cover gasket (2)
3159 T Final drive housing gasket (2)
3659 T Powershaft gear housing gasket (1)

2Z2ZRTXHX

PC-574~(11-63) Lithc in U.S, A,



NUMERICAL INDEX

. Tractor -- 440 Industrial Wheel-Type 95.1
_Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
104075 15~-11 21 810620 85-11 53 - 1869704 85~ 9 11 1927980 85-~18 3
10-4125 15-11 21 810620 85-13 53 1872505 85-11 43 1927981 = 85-18 4
14-273 15-11 5 810620 85-15 44 1872508 85~-13 43 1927982 85-18 1
15-~-A85 15-11 6 810794 85~ 9 43 1872505 85-15 34 1929313 85~ 4 13
15-A93 15-11 34 811553 85-11 3 1878183 85-17 8 1935139 85~ 9 22
15-483 15-11 4 811553 85-13 3 1878184 85~17 7 5941577 85~ 5 20
16-A41 15~-11 18 811912 85~ 9 26 1878505 85-18 16 5945110 85~ 5 18
16-654 15~11 13 812015 85-11 15 1878506 ‘85~18 17 5945144 85~ 5 16
16-654 15-11 28 812015 85~13 15 1878507 85~18 14
16-654 15-11 30 812016 85-11 19 1878516 85-~18 18 405R 30-2 9
24-A3 15-11 35 812016 85-13 19 1878517 85-~-18 13 405R 30- 8 14
24-262 15-11 11 813521 85-11 S 1878780 85~-18 7 405R 30- 9 14
24.292 15-11 41 813521 85-13 . 5 1880254 15- 7 46 ’

24-340 15-11 46 813554 85~-11 22 1880254 85~11 32 ’ .
27-121 15-11 42 813554 85~13 22 1880254 85-13 32 - A
27-548 15-11 43 814545 " 85~ 4 13 1880254 85-15 18
28-49 15-11 38 816784 85~ 9 13 1880641 85-17 35 A 147 R 55~13 37
29-81 15-11 40 816803 85- 9 18 1880902 85~ 9 2% A 766 R 85~ 4 6
29-81 15=13 40 816911 . 85-11 34 1881625 85-11 13 A 767 R 85~13 25
29=-538 . 15~11 33 816911 85=13 34 1881869 85-11 29 A 182R 35~ 3 22
30-739 15-11 20 816911 85-15 26 1881869 85-13 29 A 2729R 85- 5 19
32-16 15-11 31 817313 85-11 17 1882323 85~-11 33 A 2729R 85- 7 17
43-33 15-11 45 817313 85-13 17 1882323 . 85~13 133 A 2731R 85~ 7 19
43-678 - 15-11 25 817314 85-11 16 1882323 85-15 20 A 2734R 85~ 4 14
432699 15-11 25 817314 85-~13 16 1882965 85~ 9 12 A 2734R 85- 5 13
44-38 15-11 32 817363 85~ 9 44 1885090 85~17 20 A 2734R 85~ 7. 29
44-51 15-11 27 819104 85~17 33 1885557 85~ 9 17 A 2734R 85~ 9 23
44-68 -15-11 16 819362 85-11 23 1885558 85~ 9 16 A 2734R 85-11 20
46-A12 15-11 19 819362 - 85-13 23 1886923 85-11 .9 A 2734 R 85=13 20
47-451 15-11 29 820445 85~ 9 6 1886923 85-13 9 A 2734R 85-18 6
47-455 15-11 29 821524 85-~-11 38 1889966 8~-9 9 A 2783 R 85=~11 47
49-101-L 15-1f 9 821524 85-15 16 1889967 85~ 9 27 A 2783 R 85~13 47
49-258 15-11 17 829421 85- 9 31 1900119 85~ 9 8 A 2783 R 85-15 39
49-289 15-11 48 833602 85-11 42 1902376 - 85~9 20 A 289R 85-5 15
55-261 15-11 10 833602 85-13 42 1902692 85-4 9 A 3009R 85-13 55
55-285 15-11 26 1101859 85~ 3 8 1902694 85~ 4 7 A 3009 R 85-17 29
67-523 15-13 2S5 1107165 85~ 3 7 1902924 85- 4 11 A 3011 R . 85-17 " 17
80-169 15-11 22 1112571 85~ 3 11 1904370 85-17 28 A 3031 R 85-17 .18
80-171 15~11 7 1115379 85~ 3 9 1904377 85-17 9 A 3125R -55~13 6
82-16 15-11 39 1115379 85~ 9 48 1904377 85-18 8 A" 3190R 55-15 9
87-3A 15-11 24 1119575 85- 3 16 1904669 = 85-11 40 A 3459 RTS55- 9 S3
95-78 15-11 23 1838667 85-13 56 1904669 - 85-~13 40 A 3460RT55-9 54
233-543 15~11 44 1843646 85-17 26 1905673 . 85~17 1 A 3539R 85-9 4
. 1847289 85~ 9 28 1906950 85-17 11 A 3581 R 20-3 S
114998 85-11 12 1847643 85~ 9 14 1909004 - 85-9 19 A 3581R 55-4 1
114998 85-13 12 1848180 . 85=~11 48 1909008 8-9 § A 3581 R '55-13 42
131949 85~ 9 10 1848180 85~13 48 1909206 85~ 9 47 A 3581 R 70-3 3
132688 85-17 10 1848180 85~-15 37 1909273 - .85~ 9 32 A 3521 R 70- 3 14
200182 85~17 1S .1848530 85-~11 4S .1910183 - 85-18 12 A -~ 3581R "70-4 .5
454431 - 85-18 9 1848530 85-13 45 1911119 - 85~ 9 .12 A - 3606R -.55-13 34 .
802691 85-11 11 1848530 85-15 36 1911263 + 85-17 30 A - 3609 R 55-15 S
802691 85-13 11 1848531 .85-11 49 1911978, 85-17 38 .| A - 3610R 55-15: 4
804000 85-17 39 1848531 85-~13 49 1912008 : 85-17 31 A 3611R 55-15 3
804080 85~17 - 5 -- 1848531 85-15 38 1912159 85-18 .19 . A 3612R 55-15 6
805057 85-11 47 1849782 . 85~-15 40 1912176 85~18 10 A 3613 R 55-15 24
805057 85-13 47 1855548 85-11 51 1914142 85~ 9 ‘41 A 3614R 55-15 16
806915 85-17 40 1855548 85-13 - 51 1914144 85~ 9 -39 A 3910R 10- 3 12
809053 85-11 6 1855548 85~-15 45 1914309 85-9 7 A 3910R -25-3 3
809053 85-13 6 1855629 85-11 50 1916747 85-17 23 A 4159 R 85- 9 45
809062 .- 85-11 18 1855629 85-13 50 1916748 85-17 24 A  4655R 85-4 9
809062 .85-13 18 1855629 85-15 41 1916805 85~ 9 42 A 4723 R 55-13 11
809593 85-11 30 1855630 85-11 46 1916806 85- 9 40 A ~ 4736 R 55-13 1
809593 85-13 30 1855630 85-13 46 1917296 85-17 12 A 4737 R 55-13 23
809593 85-17 27 1855630 85~15 42 1917900 85~ 9 25 A 4738 R 55-13 22
809945 85-17 14 1857412 85-17 6 1922408 85-18 11 A 4739 R 55-13 2
809961 85-17 34 1858603 85-17 37 1922599 85-18 15 A 4741 R 55-13 4
810074 85~ 9 30 1858751 85-17 21 1922996 85-18 2 A 4M2R 55-13 3
810078 85- 9 30 1858753 85~-17 19 1923194 85~11 28 A 4744 R 55-13 10
810226 85-11 4 1861076 85-11 39 1923195 85~-11 26 A 4745R 55-13 27
810226 85-13 4 1861076 85-13 35 1924764 85-18 9 A 4746 R 55-13 28
810601 85-11 27 1861502 85-17 25 1925097 85-17 36 A 4747 R 55-13, 26
810601 85-13 27 1865182 85-11 14 1925098 85-17 22 A 4748R 55-13 .25.
810601 85~15 15 1868137 85-18 6 1925748 85-17 S A 4925R 45- 3 28

PC-574-(11-63) Litho in U.S. A,



NUMERICAL INDEX

T‘ractor -- 440 Industrial Wheel-Type

95-2
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
A 4925R 45- 4 3 AH 14145H 85-18 7 AM 677T 10-3 25 AM 1859 T 65~ 3 15
A' 4925R 45-4 S AH 18478 H 85-18 12 AM 677T 10- 7 43 AM 1861 T 65- 3 19
A ~4925R 45- 5 11 AM 678T 10- 7 45 AM 1864 T 85~ 3 14
A 4925 R 45- 5 12 AM 68T 10-7 41 AM 1864T 85~ 7 8
A 4925R 45~ 5 13 AL AM 68T 10-3 2 AM 1866 T 85~ 3 18
A S5176R 90-3 1 AM 68T 10- 7 37 AM 1866 T 85~ 4 8
A S177R 90-3 1 AL 2096 T 15~ 7 37 AM 683T 10-7 15 AM 1879 T 85~ 3 20
A 5275R 85-19 16 AL 2122 T 30- 5 20 AM 718T 10~ 3 26 AM 1879 T 85= 5 25
A 5276 R 85-19 9 AL 2122T 30-7 16 AM 718T 10-5 20 AM 1896 T 70- 3 18
A 5277R 85-19 10 AL 2653T 10- 5 30 AM 719T 10- 3 26 AM 1900 T 70- 3 40
A 5278R 85-19 12 AL 2691 T 15- 5 10 AM 719T 10-35 20 AM 190ST 70- 3 2
A 5279 R 85-19 13 AL 2730 T 15-13 22 AM 720T 10-3 26 AM 1906 T 70~ 3 7
A 5301 R 55-13 39 AL 283T 75-1 9 AM 720T 10- 5 20 AM 1908T 70- 3 9
A 5302R 55-13 45 AL 2919 T 85~ 5 27 AM 722T 10-5 22 AM 1909 T 70- 3 12
A S5304R 55-13 33 AL 2971 T 85- 3 31 AM 724T 10- 3 37 AM 1909 T 70- 3 51
AL 2971 T 85-19 28 AM 724T 10-5 17 AM 1909 T 70~ 3 52
AL 2976 T 85~ 3 27 AM 725T 10-3 37 AM 1909 T 70- 3 53
AA AL 2976 T 85-7 1 AM 725T 10-5 17 AM 1910 T 70- 3 51
AL 2976 T 85-19 6 AM 726 T 10- 3 37 AM 1910T 70- 3 52
AA 2899 R 85- 7 28 AL 4022T 30-8 2 AM 726T 10-5 17 AM 1915T 55- 7 54
AA 3239R 8- 7 20 AL 4022T 30-9 2 AM 727T 10-5 12 AM 1918T 55~ 7 3
AA 3241 R 85~ 7 18 AM 728T 10-5 13 AM 1920T 55- 9 19
AA 3495R 85~ 5 14 AM 730T 10- 8 8 AM 1924 T 55- 7 46
AA 3754 R 55-15 19 AM AM 731T 10-8 9 AM 1925T 55- 7 50
AA 4279 R 55-15 22 AM 732T 10- 8 10 AM 1927T 55- 4 1
AA 4542 R 55-13 13 AM 220T 10- 5 12 AM 733T 10- 8 11 AM 1927T 70- 3 14
AA 4666 R 85~ 7 22 AM 229T 10-8 9 AM 734T 10- 8 14 AM 1935T 25~ 1 26
AA 4864 R 55-13 12 AM 230T 10- 8 14 AM 735T 10-9 6 AM 1935T 25-3 1
AA 4924 R 85~ 7 23 AM 234T 10-3 8 AM 736T 10-9 12 AM 1935T 25~ 5 48
AA 4925R 85~ 7 25 AM 234T 15-13 9 AM 738T7 10-9 3 AM 1947 T 30-11 ...
AA 4926 R 85~ 7 24 AM 235T 106-3 9 AM 756 T 10- 3 27 AM 1949 T 85~ 3 13
AA 5731 R 55-13 5 AM 236T 10-9 3 AM 761T 55- 4 15 AM 1949T 85- 4 1
AA 5731 R 55-13 9 AM 253T 25-5 5 AM 791T 8-3 9 AM 1956 T 80- 3 3
AA 53757R 20~ 3 15 AM 253T 30-11 1 AM 791 T 85-9 48 AM 1959 T 30-11 17
AA 6022 R 8- 3 20 AM 253 T 30-12 6 AM 902T 10- 3 16 AM 1977 T 30-10 3
AA 6165R 85-19 14 AM 253 T 45-3 23 AM 902T 10- 5 24 AM 1978 T 30-10 8
AA 6307 R 55~13 43 AM 271 T 10- 7 15 AM 906 T 40- 3 13 AM 1979 T 30-10 14
AA 6309 R 55-13 44 AM 292T 10- 3 46 AM 906T 45-9 13 AM 1980 T 85~ 3 26
AA 6314 R 55-11 27 AM 292 T 25- 3 32 AM 931 T 10- 3 16 AM 1980T 85- 7 6
AA 6734R 85~ 7 23 AM 292T 25-5 50 AM 931T 10- 5 24 AM 2049 T 85~ 3 29
. AM 292T 55-5 25 AM 939 T 35=- 3 17 AM 2049 T 85-7 2
AM 295T 15- 5 20 AM 972 T 35- 3 18 AM 2091 T 85~ 4 2
AB AM .298T 20- 3 17 AM 978T 60- 4 3 AM 2137T 10- 3 33
AM 339T 80-3 1 AM 1074 T 55-9 15 AM 2151 T 85~ 4 3
AB 1629R 15- 4 9 AM 355T 85-3 10 AM 1078 T 55-9 25 AM 2152T 85-4 4
AB 258 R 85- 5 22 AM 355T 85- 3 15 AM 1088 T 10- 3 19 AM 2158T 85-7 7
AB 2820R 85~ 7 21 AM 355T 85-9 52 AM 1100 T 55-14 13 AM 2286 T 8-3 6
AB 3495R 85~ 7 31 AM 371T 15-4 5 AM 1333 T 55-11 31 AM 2297T 70-3 S
AB 3739 R 85~ 7 31 AM 373T 8-3 9 AM 1334 T 55-15 8 AM 2453 T S55-3 4
AB 4059 R 85~ 7 26 AM 373T 85~ 9 48 AM 1335T 55-15 10 AM 2553 T 30-11 3
AB 4725R 85~ 5 24 AM 374T 85- 3 12 AM 1514 T 40-3 9 AM 2555T 40-'3 35
- AM 374T 85-9 3 AM 1514 T 45- 8 9 AM 2576 T 25~ 7 20
AM 467T 15-4 5 AM 1524T 55-11 31 AM 2606 T 15-13 39
AF AM 496 T 60-3 4 AM 1535T 85-9 1 AM 2607 T 15-13 34
AM 497T 60-3 8 AM 1536 T 85-9 1 AM 2608 T 15-13 33
AF 1934R 30- 2 23 AM 498T 60-3 4 AM 1662T 85-3 7 AM 2683 T 40~ 3 10
AF 1934 R 30- 3 24 AM 499 T 60- 3 8 AM 1664 T 85-3 1 AM 2684 T 40- 3 8
AF 2057R 20- 4 8 AM 505T 75-1 10 AM 1717°T 30-11 29 AM 2684 T 45-9 8
AF 2433 R 55-13 41 AM 514T 859 1 AM 1766 T 20- 3 25 AM 2702 T 85~ 3 16
AF 2749R 85~ 3 14 AM 531 T 85-2 3 AM 1782 T 10-5 6 AM 2702 T 85-18 ..
AF 2749R 8- 7 8 AM 586 T 55-11 13 AM 1783 T 10- 5 18 AM 2713 T 70~ 3 24
AF 2914 R 15-13 8 AM 640T 20- 3 18 AM 1784 T 10- 5 18 AM 2715T 70- 3 30
AF 3089 R 85~ 7 26 AM 640T 45-10 6 AM 1788 T 10- 3 33 AM 2724 T 40- 3 11
AF 3583R 15-4 1 AM 640T 45-11 S AM 1791 T 15-5 1 AM 2724 T 45- 9 11
AF 3891 R 85-5 20 AM 646 T 25- 7 23 AM 1792 T 15- 5 13 AM 2739 T 80-3 3
AF 3893 R 8- 5 18 AM 648 T 25- 7 26 AM 1799 T 15~ 7 42 AM 2748 T 30-11 ..
AM 650T 25~ 7 20 AM 1803 T 85~-3 8 AM 2749 T 30-11 ..
AM 654T 30~ 5 12 AM 1803 T 85=-17 .. AM 2750 T 30-11 5
AH AM 658T 30- 5 26 AM 188T 65- 3 11 AM 2757 T 85~ 4 13
AM 658T 30- 7 24 AM 1834T 75-2 1 AM 2779 T 70~ 3 27
AH 1111 RT10- 9 7 AM  658T 31- 3 34 AM 1836 T 80-=3 7 ©AM 2780 T 10- 3 13
AH 11982 H 15-11 43 AM 664T 30-12 2 .. AM 1839 T 80~ 3 2 AM 2780 T 20- 4 14
AH 13770H 15- 4 3 AM 669T 10-7 4 AM 1858 T 65- 3 19 AM 2781 T 85-19 ..

PC-574-(11-63) Litho in U. S, A,



NUMERICAL INDEX

Tractor -- 440 Industrial Wheel-Type 95-3
_ Part No. Page Key Part No. Page Key Part-No. Page Key Part No. Page Key
AM 2810T 85-19 4 AM 3246 T 15- 2 18 AR 11066 R 85-11 9 AT 10394 T 10- 3 45
AM 2812 T 85-19 24 AM 3257T 852 1 AR 11066 R 85-13 9 AT 10415T 10- 9 17
AM 2813 T 85-19 t AM -3257T 855 7 AR 11103 R 85-18 13 AT 10415T 85~ 3 21
AM 2813T 85-19 15 AM -3275T 75-2 7 AR 21837R 20-3 8 AT 10416 T 10-7 S
AM 2815T 85-19 17 AM 3280 T 60-5 7 AR 21837R 45-4 9 AT 10419T 45-4 7
AM 2840 T 20~ 4 20 AM 3397T 85-3 7 AR 21837 R 45- 5 15 AT 10420 T 45-4 8
AM 2845 T 10- 7 14 AM 3397 T 85-11 2 AR 21840 R 15- 4 11 AT 10427 T 85- 3 3
AM 2847 T 10- 7 18 AM 3397 T 85-11 .. AR 21840 R. 20~ 3 13 AT 10432T 80-3 7
AM 2848 T 10- 7 31 AM 3432T 25-5 51 AR 21840 R 20- 4 23 AT 10437 T 10- 9 21
AM 2848T 90-2 1 AM 3432T 55-4 7 AR 2827 R 85- 3 26 AT 10437 T 85~ 3 19
AM 2848T '90- 3 1 AM 3432T 55-4 8 AR 2827R 85~7 6 AT 10438T 25- 5 25
AM 2849 T 10- 7 22 AM 3433T 55-4 8 AT 10439 T 25~ 5 12
AM 2852 T 20~ 3 28 AM 3433 T 55- 4 18 AT 10444 T 30-12 14
AM 2924T 35~ 3 12 AM 3451 T 15-5 21 AT AT 10463 T 25- 1 13
AM 2945T 55- 3 16 AM 3472T 80-3 16 .. AT 10464 T 15-13 23
AM 2945 T 55-14 18 AM 3491 T 31-3 23 AT 312T 20-4 8 AT 10468 T 75~ 4 20
AM 2947 T 55-14 ., AM 3492T 15-9 1 AT 313T 20-3 10 AT 10469T 75-5 1
AM 2959 T 20- 3 16 AM 3514T 55- 3 10 AT 514T 85-15 12 AT 10470 T 55~ 9 37
AM 2977T 70- 4 1 AM 3515T 55- 3 11 AT 516T 85-15 13 AT 10470 T 55- 9 39
"AM 2980T 75~-2 8 AM 3535T 31-3 1 AT S517T 85-15 2 AT 10470 T 55-11 18
AM 2985 T 55~ 3 12 AM 3572T 31~ 3 28 AT 525T 15-4 S AT 10471 T 55- 9 59
AM 2985T 85- 3 23 AM 3577T 15-5 23 AT 567T 15- 2 19 AT 10471 T 55-11 -23
AM 2991 T 55~ 3 26 AM 3584 T 90-4 1 AT 10101 T 25- 2 18 AT 10473T 45-4 .9
AM 2998 T 55-3 4 AM 3585 T 15-9 7 AT 10104 T 25- 5 59 AT 10473 T 45- 5 15-
AM 3004 T S5-9 5 AM 3669 T 40- 3 24 AT 10105T 25- 5 35 AT 10474 T 50~ 3 12
AM 3010T 15-4 11 AM 3669 T 45-9 24 AT 10106 T 25- 5 42 AT 10482 T 55- 7 18
AM 3012T 10-5 21 AM 3715T 15-9 1 AT 10107 T 25- 5 31 AT 10484 T .85~ 3 22
AM 3014T 10- 8 .. AM 3716 T 15-9 1 AT 10108 T 25- 5 45 AT 10485T 25- 5 19
AM 301ST 10-3 7 AM 3762 T 45- 3 28 AT 10110 T 25- 3 11 AT 10486 T 25~ 5 16
AM 3039T 10-5 1 AM 3762T 45- 4 4 AT 10111 T 25- 2 10 AT 10487 T 55- 9 11
AM 3047T 35-3 10 AM 3762 T 45-5 12 AT 10112 T 25- 5 57 AT 10522 T 15~ 2 16
AM 3055T 85-9 2 AM 3772T 15-4 2 AT 10113 T 25- 5 7 AT 10523 T 15-2 17
AM 3058T 10- 7 27 AM 3791 T 25-7 21 AT 10181 T 15-11 14 ‘AT 10523 T 15- 2 21
AM 3060 T 20- 4 .. AM 3833T 85-7 2 AT 10186 T 15-7 9 AT 10527 T 85~ 3 4
AM 3063 T 65~ 3 19 AM 3844T 10-5 9 AT 10191 T 853 5 AT 10529 T 15~ 7 42
AM 3064 T 65- 3 15 AM 3898 T 30- 7 39 AT 10193 T 25-1 1 AT 10533 T 80-~5 7
AM 3076 T 65~ 3 35 AM 3898 T 31- 3 53 AT 10193 T 25~ 5 55 AT 10534 T 80-5 8-
AM 3090 T 85- 3 11 AM 3912T 30- 5 35 AT 10204 T 10-7 27 | AT 10535T 80-5 1
AM 3090T 85-9 .. AM 3912T 30- 7 33 AT 10224 T 85-13 .. AT 10536 T 80- 5 15
AM 3092 T 85~ 7 2 AM 3912 T 30-12 10 AT 10227 T 25- 3 16 AT 10537 T 45~ 3 ..
AM 3094 T 60- 4 12 AM 3912 T 31-3 47 AT 10239 T 20- 3 10 AT 10537 T 45- 4 18-
AM 3098 T 65- 3 12 AM 3914 T 50~ 3. 16 AT 10240T 75-4 3 AT 10537T 45-5 6
AM 3100 T 15-13 32 AM 3935T 50- 3 14 AT 10241 T 75- 4 4 AT 10565T 55~ 9 37
AM 3101 T 15-2 1 AM 3976 T 45-9 10 AT 10242T 75-4 7 AT 10565 T 55-11 16
AM 3106 T 55-3 1 AM 3983 T 25- 7 17 AT 10244 T 15-13 28 AT 10569 T 85~ 3 26
AM 3109 T 65- 3 19 AM 3994 T 15-13 43 AT 10249 T 75- 1 17 AT 10569 T 85-7 6
AM 3120T 85- 3 17 AM 3995T 15-13 41 AT 10253 T 25- 5 44 AT 10569 T 85~ 7 27
AM 3120 T 85- 5 28 AM 4001 T 55-9 37 AT 10254 T 15- 4 8 AT 10570 T 85~ 7 22
AM 3123 T 25- 7 27 AM 4008 T 35- 3 36 AT 10263 T SO- 3 - 3 AT 10571 T 85-2. 1
‘AM 3130T 15-9 8 AT 10264 T 50~ 3 9 AT 10571 T 8-5 7
AM 3131 T 15-9 6 - AT 10266 T 50~ 3 22 AT 10573 T 50~ 3 22
AM 3132T 159 1 AP AT 10271 T 60- 3 28 AT 10576 T 15-11 14
AM 3143T 55- 7 27 AT 10272 T 60- 3 24 “AT 10580 T 15- 8 13
AM 3144 T 85-19 5 AP 17671 H 10-9 16 AT 10274 T 40- 3 37 AT 10583 T  15- 8 11
AM 3166 T 10- 5 18 AP 17671 H 85- 3 4 AT 10276 T 75-5 22 .| AT 10589 T.15-4 9
AM 3167 T 10- 5 18 AP 19547 H 55-13 36 AT 10277 T 75- 4 13 AT 10593 T 90-3 1
AM 3168 T 10- 3 37 AP 22690H 45-4 5 AT 10283 T 75- 1 11 AT 10600 T 45-7 3
AM 3168T 10- 5 17 AP 22690 H 45~ 5 11 AT 10284T 75-1 1 AT 10601 T 45- 7 23
AM 3169 T 10- 3 37 AP 22690H 45- 5 13 AT 10285T 15- 2 13 AT 10602 T 45~ 7 10
AM 3169T 10~ 5 17 AT 10288 T 15-13 10 AT 10603 T 45- 7 20
AM 3170T 10- 3 26 AT 10299 T 20- 3 16 AT 10603 T 45-7 .. .
AM 3170T 10- 5 20 AR AT 10301 T 10- 3 42 AT 10604 T 45- 7 18
AM 3171 T 10- 3 26 AT 10308 T 45-4 6 AT 10605 T 45- 7 26
AM 3171 T 10- 5 20 AR 10075 R 15-11 24 AT 10308 T 45- 7 .. AT 10606 T 45- 7 24
AM 3172T 15- 4 10 AR 10303 R 15-11 34 AT 10308 T 45-10 8 AT 10608 T 75-3 1
AM 3188T 90-2 1 AR 11062 R 85-11 15 AT 10309 T 75-1 14 AT 10611 T 15- 2 19
AM 318 T 90-3 1 AR 11062 R 85-13 15 AT 10348T 60- 4 9 AT 10617 T 45-4 7
AM 3190T 10-5 1 AR 11063 R 85-11 19 AT 10379 T 55- 3 20 AT 10621 T 85- 4 15
AM 3191 T 10-5 1 AR 11063 R 85-13 19 AT 10382 T 55- 3 22 AT 10622 T 85- 4 16
AM 3208 T 85~ 5 26 AR 11064 R 85-11 22 AT 10383 T 55- 5 30 AT 10626 T 85-13 28
AM 3224T 15-3 8 AR 11064 R 85-13 22 AT 10389 T 45-10 7 AT 10627 T 85-i3 26
AM 3233 T 10- 7 27 AR 11065 R 85-11 23 AT 10391 T 45-10 11 AT 10628 T 85-13 13
AM 3246 T 15- 2 16 AR 11065 R 85-13 23 AT 10393 T 85-7 .. AT 10629 T 85-1F 52

PC-574-(11-63) Litho in U.S. A,



Tractor -

NUMERICAL INDEX

95 .4 - 440 Industrial Wheel-Type
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
AT 10630 T 15-11 15 AT 11815T 45- 5 18 ] B JD 7198 T 30-11 6
AT 10631 T 15-11 36 AT 11817 T 45-11 6 JD 7438R 30-10 10
AT 10646 T 15- 2 20 AT 11819 T 45~ 8 27 B 367R 10- 7 23 JD 7443T 30- 5 31
AT 10664 T 30-11 17 AT 11820 T 45- 8 ,. B 3267R 85~ 5 21 JD 7443T 30-7 29
AT 10728 T 80- 5 38 AT 1181 T 45- 8 6 B 3690R 50- 3 18 JD 7449D 30-11 24
AT 10729 T 80- 5 34 AT 11822 T 45-8 7 B 11182 B 70- 3 13 JD 7589 T 35- 3 14
AT 10731 T 85- 3 22 AT 11823 T 45-8 3 JD 7590T 35-3 41
AT 10737 T 80- 5 13 AT 11824 T 45- 8 8 JD 7681H 25-5 6
AT 10738 T 15-13 19 AT 11900 T 15- 4 15 BP JD 7759 60~ 3 14
AT 10746 T 30- 5 24 AT 11907 T 10- 5 1 jD 7763 25-7 15
AT 10746 T 30~ 7 22 AT 11908 T 10-5 1 BP 12232 E 15-13 1 JjD 7797 25~ 3 31
AT 10746 T 31- 3 32 AT 11915 T 15-11 48 JjD 7797 30-3 3
AT 10753 T 25- 7 4 AT 11916 T 15-11 25 JjD 7797 55~ 7 43
AT 10757 T 15- 7 56 AT 11917 T 15-11 8 JD 7797 - 70~ 3 20
AT 10760 T 50- 3 12 AT 11949 T 55- 4 8 JD 7927R 30-7 8
AT 10764 T 45- 7 19 AT 11952 T 55- 7 37 D JD 7927R 30-7 9
AT 10768 T 50- 3 3 AT 11968 T 10- 3 41 JD 7927R 31-3 7
AT 10772 T 35- 3 10 AT 11970 T 45- 4 7 D 1748R 85-19 27 jD 7927R 31-3 8
AT 10791 T 50~ 3 33 AT 11970 T 45- 5 18 JD 7938T 30-5 9
AT 10793 T 50- 3 20 AT 11985T 70- 3 13 JD 7939T 30-5 25
AT 10793 T 50- 3 22 AT 11986 T 55- 4 1 DA jD 7939°T 30- 7 23
AT 10794 T 15~ 7 15 AT 11986 T 70~ 3 14 JD 7939 T 31-3 33
AT 10794 T 15~ 7 17 AT 11987 T 75- 4 3 DA 5883 A 70- 3 55 JD B124T 30- 5 30
AT 10838 T 15- 7 17 AT 12050 T 85-17 35 jD 8124T 30- 7 28
AT 10838 T 15- 7 .. AT 12077 T 50- 3 22 JjD 8134D 30-11 25
AT 10887 T 75-1 1 AT 12095T 45-4 5 E JD 8135R 30-10 11
AT 10888 T 15-11 8 AT 12095 T 45- 5 11 JD 8144T 30-12 8
AT 10889 T 15-11 48 AT 12095 T 45- 5 13 E 2302RT8-17 3 jD 8179T 30-10 7
AT 10890 T 15-11 8 AT 12096 T 45-4 5 ‘ jD 8180T 30-10 19
AT 10891 T 15-11 48 AT 12096 T 45- 5 11 JjD 8187 A 30-5 4
AT 10899 T 15- 2 22 AT 12096 T 45- 5 13 F JD 8187A 30-7 4
AT 10900 T 50- 3 20 AT 12368 T 45- 8 17 jD 8187A 31-3 3
AT 10900 T 50- 3 22 AT 12369 T 45- 8 18 F 1425R 55-13 8 JjD 8194T 30- 5 22
AT 10901 T 75- 5 28 AT 12370 T 45- 8 31 F 1426 R 55-13 16 JjD 8194T 30- 7 20
AT 10906 T 20- 3 10 AT 12371 T 45- 8 30 F  1427R 55-13 17 JD 8194T 31-3 30
AT 10907 T 25- 3 11 AT 12381 T 50- 3 22 F 1428R 55-13 21 JD 8194T 35-3 6
AT 10908 T 85- 2 2 AT 12542 T 30-10 3 F  1430R 55-13 19 JjD 8194T 60- 4 11
AT 10951 T 25- 5 19 AT 12665T 80— 5 46 F- 1431R 55-13 18 jD 8205T 30-12 7
AT 10952 T 25- 5 13 AT 13262 T 55~ 4 18 F  1432R 55-13 35 JD 820T 30-10 6
AT 10953 T 25~ 5 47 AT 13262 T 55- 4 13 F 1440R 55-13 29 JjD 8221 T 3010 20
AT 10963 T 60- 5 14 AT 14388 T 85-17 11 F 1441R 55-13 7 JjD 8225A 30-5 3
AT 10974 T 15- 3 ., AT 14465T 85~ 9 53 F 1977R 15-9 2 jD &25A 30-7 3
AT 11010 T 80~ 5 37 AT 14466 T 85- 9 53 F 2300R 55-13 38 JD &25A 31-3 2
AT 11011 T 80- 5 32 AT 14467 T 85- 9 12 F 2439R 55-13 20 jD 830T 30-5 21
AT 11014 T 80- 5 16 AT 14468 T 85- 9 11 F 2632R 859 36 jD 8&30T 30- 7 19
AT 11015T 8- 5 5 AT 14469 T 85- 9 12 F 2632R 90-2 1 JD 830T 31-3 29
AT 11046 T 80- 5 28 AT 15056 T 65- 3 35 F 2632R 90-3 1 jD 8230T 35-3 5
AT 11047 T 80- 5 21 AT 15056 T 65~ 3 40 F 268R 70-3 13 JjD 8230T 60- 4 10
AT 11048 T 80- 5 22 AT 15106 T 30- 7 39 F  3322R 55-9 52 jD 8239H 60-4 8
AT 11049 T 80- 5 30 AT 15561 T 30- 2 23 F  3629R 50-3 19 jD &40T 30- 5 37
AT 11050 T 80- 5 24 AT 15561 T 30- 3 24 F  3630R 50-3 19 JD 8240T 30- 7 35
AT 11120 T 85- 5 20 AT 15589 T 60- 5 7 jD 8240T 31- 3 49
AT 11121 T 85- 5 18 AT 15590 T 60- 5 7 jD 8314T 35- 3 42
AT 11122 T 85- 5 16 AT 15597 T 60- 5 7 H jD 8315T 35-3 15
AT 11129 T 25- 3 4 AT 15598 T 60~ S 7 JD 8407H 60- 3 25
AT 11158 T 15-11 14 AT 15955 T 15- 4 4 H 22551 H 15-11 41 JD 8511 T 25-7 24
AT 11228 T 15- 4 8 AT 16550 T 30- 5 24 H 24106 H 85-18 11 JD 8549T 20~ 4 15
AT 11232 T 10- 7 27 AT 16550 T 30- 7 22 H 26366H 45-8 S JD 8568 T 31- 3 26
AT 11326 T 10- 9 17 AT 16550 T 31- 3 32 jD 8803 T 55-14 15
AT 11326 T 85- 3 21 AT 16608 T 30- 5 35 JD 8804 T 55-14 11
AT 11339 T 85-18 9 AT 16608 T 30~ 7 33 -JD JD 8818H 30- 2 22
AT 11347 T 75- 4 3 AT 16608 T 30-12 10 jD 8818H 30- 3 25
AT 11354 T 25- 7 30 AT 16608 T 31- 3 47 JO. 16R 60- 5 4 JD 8819 T 30-11 2
AT 11360T 75- 4 3 AT 16838 T 15-4 4 JD 1I9R 40- 3 26 jD 8820 T 45- 3 22
AT 11379 T 50- 3 7 AT 16842 T 15- 4 1 Jb 9R 45~ 9 26 JD 8820T 60- 3 2
AT 114787 75- 5 34 AT 16843 T 15- 4 -3 b 19R 60-4 1 JD 883N 30-7 9
AT 11492 T 25- 5 44 AT 16882 T 85-11 ., JD - 260 50~ 3 1 JD 8823N 31-3 8
AT 11515 T 15- 4 10 AT 16882 T 85-15 .. Jb 3002T 60-4 2 jD 8839 T 25-5 30
AT 11577 T 15-13 30 AT 17208 T 85- 9 1 IO 3003T 60- 4 2 JD 8839 T 31-3 15
AT 11717 T 25- 3 14 AT 17437 T 15-11 44 ;D 3007T 60- 5 3 JD 8851 T 25-5 34
AT 11717 T 45- & .. AT 17759 T 45- 3 8 JD 3009T 60- 5 3 JD 8852 T 25- 5 43
AT 11717 T 45-11 14 AT 17759 T 45- 3 .. JO  7180R 85-17 32 JD 8905H 60~ 4 7
AT 11812 T 45-11 12 AT 17759 T 45- 4 18 JD T7191R 45-2 6 JD 8907 T 30- 5 36
AT 17759 T 45-5 € ;

PC-574-(11-63) Litho in U. S, A.



NUMERICAL INDEX

Tractor -- 440 Industrial Wheel-Type 95-5

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
JD 89%07T 30- 7 34 L 4668T 55-5 5 M 147T 31-3 20 M 557T 60- 3 19
jD 8907 T 31~ 3 48 1 4668T 65-3 9 M  148T 30-5 16 M 567T 55-3 11
M 148 T 30-7 14 M . 571T 30-5 10

M 148T 31-3 20 M  594T 45-4 11

L M M 149T 30-5 16 M  594T 45-5 9

M 149°T 30- 7 14 M 594 T 50-3 2

L 279 T 31- 3 43 M 12T 10- 7 39 M  149T 31-3 20 M  632T 15-9 5§
L 280 T 31~ 3 43 M 13T 10- 7 40 M 159 T 30- 5 46 M 632T 85-3 6
L 281 T 31~ 3 43 M 14T 30- 2 16 M 15T 30-7 44 M 633T 8-7 1
L 299 T' 65- 3 31 M 16 T 10- 5 22 M 159 T 90-4 1 M 640T 85-5 8
L 307T S55-7 2 M 17T 10- 5 16 M 160T 30-5 47 M 640T 857 4
L 307 T 55-9 21 M 17T 25-5 40 M 160T 30-7 46 M_ 64T 8-3 25
L 307 T 65- 3 43 M 18T 10~ 5 13 M  163T 30-12 2 M 64T 8-7 7
L 308T 25-2 2 M 19T 10- 5 15 M 164T 30-12 1 M 644T 85-19 29
L 324 T 25-3 20 M 19T 90-2 1 M  165T 30-12 15 M 646T 85 7 32
L 357 T 25-2 1 M 21T 25-7 26 M  174T 30-2 21 M 648T 60-3 3
L 372 T 25-7 18 M 22T 10- 7 46 M 174T 90-4 1 M 711T 10-5 5
L 467T 30-2 9 M 23T 25-7 23 M 180T 30-8 19 M  719T 40-3 21
L 467 T 30- 8 14 M 26 T 10- 3 27 M 180T 30-9 19 M  719T 45-9 21
L  467T 30-9 14 M 28T 25-1 14 M 18T 30-8 9 M 720T 40-3 23
L 468T 30-2 8 M 39T 10- 8 11 M 18T 30-9. 9 M 720T 45-9 23
L 468 T 30- 8 13 M 49T 10~ 7 45 M 18T 90~ 4 :1 M 721 T 40- 3 23
L 468 T 30- 9 13 M S9T 10- 9 12 M 205T 65-3 32 M 721T 45-9 23
L 587T 15-'8 9 M 67T 10-5 2 M 219T 25-2 7 M 722T 40-3 23
L 587 T 15-13 26 M 71T 10-8 9 M 29T 25-5 54 - M 722T 45-9 23
L S88T 15~ 8 10 M 73T 10- 8 10 M 226T 25-7 14 M 728T 40-3 4
L S88 T 15~13 27 M 74T 10- 7 13 M 234T 30~-S5 33 M 728T 45-9 4
L 689 T 25-1 18 M 80T 10~ 8 15 M 23¢T 30-7 31 M 731T 8-7 6
L 752T 10-8 6 M 81T 10- 7 16 M 245T 85-17 44 M 735T 40-3 3
L 754 T 10- 8 4 M 85T 10~ 3 30 M 254T 30-12 16 M 735T 45-9 3
L 754T 30=-2 7 M 8T 90-2 1 M  273T 15-5 1 M 761T 10-3 25
L 756 T 85- 9 37 M 88T 10-9 8 M 276T 15-S5 3 M 761T 10-7 43
L 768 T 10- 5 23 M 9T 10-9 5 M 276 T 90-2 1 M 762T 10-3 2
L 885T 15-13 35 M 91T 10-9 4 M 28T 10-7 17 M 762T 10-7 37
L 88 T 15-13 36 M 93T 10-9 2 M 284T 10-7 8 M 788T 25-2 8
L 985 T 15- 7 34 M 94T 10-9 1 M 28T 10-7 29 M 88T 30-12 9
L 987 T 15- 7 33 M 95T 10-9 9 M 28T 40-3 41 - M 809T 30-12 9
L 1183T 85-17 43 M 96T 10- 9 10 M 28T 55-5 28 M  810T 30-12 9
L 1196 T 10- 3 12 M 96T 90-2 1 M 293 T 10-9 : 6 M 25T 60-4 3
L 1196T 25-3 3 M 96T 90- 3 1 M 331T .45-3 20 M 87T 40-3 29
L 1198T 10-5 27 M 97T 10-9 11 M 331 T 65-3 23 M 87T 45-2 4
L 1584 C 25-3 11 M 97T 90-2 1 M 335T 25-2 '9 M 87T 55-4 9
1 1670C 55-3 3 M 98 T 10- 3 35 M 358T 80-3 12. M 87T 65-3 13
L 4022T 30-8 2 M 102T 10-7 25 M 35T 80-3 11 M 88T 55-11 36
L 4022T 30-9 2 M 108T 10-3 3 M 360T 8-3 10 M 830T. 65-3 3
1 4027T 30-8 4 M 108T 10- 7 36 M 364T 55-3 .13 M 83T 65-3 1
L 4027T 30-9 4 M 111T 10-3 14 M 376 T 15-13 1 M 832T 65-3 7
1L 4035T 30-8 3 M 11T 90-2 1 M 38T 8-17 47 M 83T 65-3 6
L 403ST 30-9 3 M 112T 10- 7 41 M 410T..90-2 . 1 M 834T 65-3 4
L 4115T 10-5 26 M  112T 31-3 45 M  410T 9-3 1 M 88T 55-9 4
L 4121 T 10- 3 40 M 115T 30-2 4 M 44T 8-9 36 M 886 T 55-11 32
1L 4122T 10-8 3 M 1197 30-2 5§ M 44T 90-2 1 M 88T 75-1 4
L 4126 T 10-5 14 M  121T 30-2 3 M 414T 9-3 1- M 932T 40-3 20
L 4126 T 30-2 20 M 123T 30-2 11 M  415T 85-9 33 M 932T 45-9 20
1L 4128 T 10- 3 17 M 124T 30-2 6 M 416 T 85-9 45 M 933T 40-3 19
L 4128T 15-5 4 M 132T 30-5 26 M 4334T 40-3 42 M 933T 45-9 19
L 4129T 10- 3 24 M 132T 30-7 24 M  463T 10- 3 ‘39 M 937T 40-3 1
L 4129T 15-5 2 M 132 T 31- 3 34 M 495T 75-4 15 M  937T 45-9 1
L 4152T 10- 5 25 M  135T 30-5 23 M  S507T 55-14 22 M 948T 65-3 8
L 4152T 90-2 1 M 135T 30-7 21 M  508T 55-14 21 M 949T 65-3 41
1L 4158T 15-5 11 M 135T 31- 3 31 M S510T 10-7 44 M  952T 65-3 24
L 4176 T 15- 5 18 M 136 T 30- 5 32 M  SI1IT 10- 7 48 M  994T 35-3 4
L 4177T 15-5 6 M 136T 30-7 30 M 521T 55-9 2 M  995T 35-3 4
L 4183 T 15-5 19 M 137T 30-5 32 M 522T 55-9 51 M 996T 35-3 4
L 4187T 10- S 10 M 137 T 30- 7 30 M §523T 25-3 8 M 1001 T 35-3 18
L 4232T 10-8 S M  138T 30-5 32 M 526T 55-5 17 M 1002T 35-3 16
L 4233T 10-8 7 M  138T 30-7 30 M 526T 55-7 19 M 1003T 35~ 3 16
L 4265T 15-5 14 M 143T 30-5 12 M  540T 55-9 33 M 1004T 35-3 16
L 4266 T 10~ 3 1S M 144T 30- 5 13 M  543T 55-7 34 M 1005T 35-3 40
L 4266T 15-5 5 M 144 T 30-7 12 M S543T 55-9 45 M 1027 T 55-14 8
L 4353 T 85- 3 30 M 144 T 31-3 12 M 543T 55-11 25 M 1029 T 55-14 13
L 4411T 25-3 6 M 1477 30-5 16 M 554T 55-4 15 M 1030 T 55-14 12
L 4668 T 25~ 3 24 M 147 T 30- 7 14 M S55T 30- S5 1% M 1035T 55-14 23

PC-574-(11-63) Litho in U, S, A,



NUMERICAL INDEX

95-6 Tractor -- 440 Industrial Wheel-Type

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page

M 1036 T 55-14 24 M 1806 T 55~ 7 61 M 2056 T 30-11 23 M 2354T 30-11 7
M° 1038T 10- 3 32 M 1817T 15-5 7 M 2056 T 31-3 55 M 2369 T 35- 3 43
M 1038T 55- 7 30 M 181T S55-7 6 M 2057T 30-5 43 M 2370T 35-3 44
M 1038 T 55-11 28 M 1832T 55-9 1 M 2057 T 30- 7 41 M 2394T 55-3 27
M  1038T 90-2 1 M 1845T 10~ 7 47 M 2057 T 30-11 23 M  2395T 55- 3 24
M 1039 T 55-14 2 M 1845T 55-14 1 M 2057 T 31-3 55 M 2396T 55-4 16
M 1067 T 10- 3 19 M 1846T 10-5 7 M 2058T 30- 5 43 M 2396T 55-9 29
M 1068T 10- 3 18 M 183T 15-5 22 M 2058T 30- 7 41 M 2396 T 65- 3 21
M 1093 T 15- 3 15 M 183T 15-7 22 M 2058 T 30-11 23 M 2399T 85- 3 28
M 1093 T 20- 3 24 M 1857T 15-. 7 21 M 2058T 31- 3 55 M 2399 T 85- 7 11
M 1098T 55- 9 49 M 1858T 15- 7 20 M 2059 T 30-10 21 M 2437T 70- 3 33
M 1102T 55-9 8 M 189T 15-.7 17 M 2060T 30-10 21 M 2438T 70~ 3 35
M 1111 T 60- 3 13 M 1859 T 15- 7 54 M 2061 T 30-10 21 M 2469T 70-3 4
M 1117T 55- 9 26 M 180T 15- 7 16 M 2064T 85-4 6 M 2474T 80-3 4
M 1166T 55-3 7 M 1862 T 85-17 49 M 2068T 85- 7 10 M 2479 T 70~ 3 25
M 1167T 55-3 8 M 1863 T 15~ 7 47 M 2071 T 30-3 4 M 2479T 70- 4 18
M 1206 T 10- 3 11 M 185T S55-14 9 M 2071T 70-3 1 M 2485T 70-4 4
M 1211 T 55~ 7 24 M 1866 T 55-14 10 M 2072T 70- 3 17 M 2494T 70~ 3 50
M 1221 T 85-3 24 M 187 T 55-14 25 M 2078T 70- 3 36 M 2502T 31-3 14
M 1249T 60- 3 21 M 1868T 55-14 3 M 2081 T 55-9 41 M 2515T 70-3 6
M 1250T 60- 3 21 M 189 T 55-14 4 M 2081 T 55-11 20 M 2517T 70- 3 10
M 1304T 10- 9 20 M 1870 T 55-14 14 M 2083T 70- 3 43 M 2517T 8-3 5
M 1306 T 65- 3 25 M 1871 T 55-14 5 M 2084T 70-3 28 M 2517T B0~ 5 12
M 1307T 55-~i1 9 M 1873T 55- 5 22 M 2085T 70-3 44 M 2521 T 30-11 28
M 1309T 25-7 3 M 1880T 55-4 19 M 208 T 70- 3 47 M 2544 T 15- 7 43
M 1317 T 55-11 31 M 188 T 55-4 6 M 2090T 70-3 11 M 2545T 70- 4 23
M 1321 T 55-9 43 M 1895T 20- 3 35 M 2092T 70-3 8 M 2573T 40- 3 22
M 1323 T 55-15 8 M 1898T 55-9 28 M 2092T 70- 3 54 M 2573T 45~ 9 22
M 1324 T 55-i5 1C M 1926 T 30- 5 27 M 2093T 55- 7 37 M 2576 T 10-5 8
M 1340T 75- 4 2 M 1926 T 30- 7 25 M 2095T 55~ 7 40 M 259T 90-4 1
M 1340T 75- S 30 M 1926 T 31~ 3 35 M 2097T 55- 7 10 M 2615T 55-5 4
M 1342T 55-3 2 M 1930T 70- 3 45 M 2101 T 55 7 23 M 2616 T 55- 5 10
M 1342T 55-9 47 M 1937T 55- 7 39 M 2103T 55-9 58 M 2620T 55-11 7
M 1i342T 55-15 15 M 1945T 25-2 3 M 2104T 55-9 30 M 2621 T 55-11 10
M 1350 T 55- 3 21 M 1948T 30-12 4 M 2105T 55-9 31 M 2624 T 55-11 11
M 1370T 55-3 5 M 1949T 65- 3 17 M 2107T 55- 4 18 M 2625T 55-11 29
M 1370T 55- 3 30 M 1949T 75-2 9 M 2108T 55-4 7 M 2626 T SS-11 30
M 1370T 55- 7 28 M 1970 T 30- 8 22 M 2109T 55- 4 14 M 2634T 55-5 9
M 1370T 55-14 6 M 1970T 30- 9 22 M 2123 T 30-10 22 M 2635T 55-5 11
M 1477 T 55-11 31 M 1972 T 55- 7 53 M 2133T 25-1 25 M 2636T 55-5 3
M 1482T 8-~5 9 M 1975T 55~ 4 12 M 2132T 25-3 2 M 2638T 55-3 9
M 148 T 8-7 5 M 1976 T 55- 7 38 M 2133T 25- 5 49 M 2653T 70~ 3 19
M 1501 T 80- 3 13 M 1977 T 55-7 22 M 2137T 55- 4 17 M 2669T 40- 3 31
M I511T 25-7 25 M 1980 T 55~ 7 62 M 2138T 55- 4 13 M 2670T 40- 3 36
M 1518T 60- 3 22 M 1980T S55-15 18 M 2152T 31-8 16 M 2671 T 35-3 11
M 1522T 55-9 3 M 1984 T 55-9 27 M 2152T 35-3 35 M 2673T 55-5 13
M 1554T 35- 3 24 M 1993T 70- 4 13 M  2157T 55- 7 63 M 2674T 55-5 16
M 1554T 70- 4 6 M 1995T 70- 3 34 M 2165T 90-4 1 M 2679T 30-3 1
M 1664T 55-4 2 M 1996 T 30-10 13 M 2170T 55- 7 41 M 2711 T 30-3 2
M 1682T 30-12 3 M 2012T 55- 7 58 M 2200T 30-3 20 M 2735T 70~ 3 49
M 1683T 15-5 8 M 2014T 65~ 3 26 M 2203T 30-3 7 M 2746 T 30-11 10
M 1689 T 30-5 14 M 2015T 85~-7 3 M 2206T 30-10 9 M 2746 T 31~ 3 37
M 1691T 10-5 6 M 2017T 20-11 4 M  2207T 85-5 23 M 2773 T 15-13 38
M 1696 T 30-10 16 M 2018 T 30- 3 34 M  2207T 85-19 11 M 2834 T 45- 3 34
M 1699 T 70- 3 38 M  2018T 65~ 3 34 M 2212T 30-3 13 M 2834T 55-5 24
M 1701 T 70- 3 15 M 2023T 30-3 8 M 2222T 65-3 36 M  2837T 40- 3 40
M 1762T 70- 3 29 M 2034T 65~ 3 20 M 2282 T 60- 3 27 M 2837T 45-2 10
M 1703 T 70- 3 13 M 2035T 65- 3 16 M 2283 T 60-3 26 M 2838T 40-3 6
M 1709 T 15- 5 13 M 2036T 65-3 18 M 2291 T 50-3 25 M 2838T 45-9 6
M 1709 T 15- 5 23 M 2037T 65-3 29 M 2300T 60-3 6 M 2839T 40-3 7
M 1711 T 30-12 5§ M 2038T 30-3 34 M 2308T 15-13 5§ M 2839T 45-9 7
M 1716 T 55-5 7 M 2038T 65~ 3 34 M  2308T 15-13 11 M 2851T 55-4 5
M 1735T 65- 3 40 M 2041 T 55-9 55 M 2343T 30-5 2 M 285 T 31-1 5
M 1744T 70- 3 39 M 2047T 50- 3 23 M 2343T 30-7 2 M 2876 T 70- 4 19
M 1746 T 10- 3 31 M 2049 T 65~ 3 22 M 2345T 30- 3 18 M 2915T 30-11 5
M 1746 T 55- 7 29 M 2050T 30-10 5 M  2345T 30- 3 27 M 2916 T 30-11 9
M 1756 T 65- 3 27 M 2051 T 30-10 S M 2346 T 30- 3 19 M 2987 T 85-19 21
M 1769 T 55-14 7 M 2052T 30-10 5 M 2346 T 30- 3 26 M 2988T 90-3 1
M 1781 T 65- 3 14 M 2053T 30-10 12 M 2347 T 30-2 25 M 3036 T 10- 7 26
M 1784 T 30-10 4 M 2054 T 30-10 12 M 2347T 30- 2 16 M  3038T 20-4 9
M 1785T 30-10 14 M 2055T 30-10 12 M  2347T 31-1 3 "M 3039 20- 4 27
M 1786 T 30-11 2 M 2056 T 30- 5 43 M 234ST 31-1 4 M 3043T 10-5 4
M 1800 T 30-11 16 M 2056T 30-7 41 M 23537 30-11 8 M 304T 10-5 3

PC~574~(11-63) Litho in U, S. A,



NUMERICAL INDEX

Tractor -- 440 Industrial Wheel-Type 95-.7
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
M 3045T 20-4 S M 3228T S55-9 35| M 3580T 60-5 7 M 4209 T 30~ 7 37
M 3046T 20-4 6 M 3230T 65- 3 37 M 3583T 35- 3 47 M  4209T 31-3 51
M -3047T 20-4 3 M 73231 T 55-9 23 M 3584 T 30-5 15 M 4210T 30- 8 15
M 3047T 90-2 1 M -3232T 55-9 24 M 350T 30-5 29 M 4211T 30- 8 20
M 3048T 20-4 4 M 3233T 65-3 39 M 350T 30- 7 27 M 4223 T 45-3 16
M 3049 T 55-11 33 M  3234T 65- 3 45 M 350°T 31-3 39 M  4224T 45-3 29
M 3055T 20- 4 11 M 3244T 10- 7 30 M 3636T 25-1 12 M  4225T 45- 3 19
M 3056T 20- 4 25 M 3244 T 40- 3 43 M 3648 T 31- 3 27 M 4226T 45-2 7
M 3057 T 15~ 7 48 M 3244T 55-5 27 M 3649T 31-3 25 M 4227 T 45- 3 18
M 3057T 20- 4 13 M  3245T 55- 7 65 M 3651 T 31-3 14 M  4228T 45-3 17
M 3059 T 20~ 3 30 M 3246 T 55-3 6 M 3658T 31~ 3 42 M 4229T 45~ 3 17
M 3061 T 20-4 16 M. 3247T 55-3 5 M 3659 T 31-3 17 M  4230T 45- 3 17
M 3065T 90-2 1 M 3249T 55-3 28 M 365 T 90-4 1 M 4231T 45-2 8
M 3066T 10-7 6 M 3250T 55-3 7 M 3660T 31-3 19 M  4232T 45- 3 40
M 3066T 90-2 1 M 3251T 55-3 19 M 3665T 25-7 2 M 4233T 45-3 39
M 3066 T 90~ 3 1 M 3265T 55-7 36 M 3724T 35- 3 48 M  4234T 45-3 21
M 3106 T 20-3 2 M 3265T 55-9 46 M 3799T 15-3 1 M 4235T 45- 3 36
M 3107T 20- 3 14 M. 3265T S55-11 26 M 3802T 90-3 1 M 4236 T 45- 3 37
M 3108T 20-3 9 M 3266T 55-7 35 M 3828T 55-15 1t M 4237 T 45- 3 35
M 3109T 20-3 1 M 3266T 55-9 44 M 3874T 30-2 10 M 4238T 45~ 3 38
M 3109T 90-2 1 M 3267T 55-9 32 M 3880T 10-5 4 M 4239 T 45~ 3 33
M 3109T 90-3 1 M 3268T 55-9 34 M 3881T 10-5 4 M  4240T 45-3 32
M 3111 T 20~ 4 19 M 3271 T 55-4 10 M 3882T 10-5 4 M 4241 T 45-3 27.
M 3112T 10-5 33 M 3272T 55- 5 23 M 3883T 10-5 4 M  4242T 45-2 12
M 3114T 10- 5 21 M 3284T 10-7 24 M 3957T 15-3 1 | M 4243T 45-3 15
M 3120T 20~ 3 23 M 3285T 15-4 14 M 3958T 30-8 8 M 4244T 45. 2 ¢
M 3120T 20- 4 24 M 3287T 10-7 20 M 3958T 30-9 8 M  4244T 45-9 15
M 3123T 15-7 27 M 3288T 10- 7 12 M 3967T 30~ 8 17 M  4245T 45-2 11
M 3124T 35~ 3 34 M 328T 10- 7 11 M 3967T 30-9 17 M 4246T 45-2 5
M 3124T 90-4 1 M 3295T 15-7 36 M 3977T 30- 8 25 M 4247 T 45- 3 3t
M 3125T 35-3 36 M 3297T 65- 3 16 M 3983 T 60~ 3 20 M  4258T 30- 2 18
M 3126 T 35- 3 46 M 3298T 10- 3 43 M 3985T 30- 8 21 M 4259T 30-5 44
M 3126 T 90-4 1 M 3298T 10- 3 47 M 398 T 30-9 21 M  4259T 30~ 7 42
M 3127T 35- 3 13 M 3299 T 10- 7 21 M 3993T 15-2 .9 M 4259 T 31-3 57
M 3127T 70-4 2 M - 3315T 40- 3 38 M 3993 T 15-11 . 3 M 4260T 30- 5 38
M 3129T 35-3 3 M 3318T 30-2 1 M 3994 T 15- 2 12 M  4260T 30- 7 36
M 3132T 35- 3 33 M 3331T 55-11 5 M 3995T 10=- 7 27 M  4260T 31-3 50
M 3133T 35- 3 33 M 3332T 65-3 2 M 4039 T 55-11 2 M 4261 T 30- 5 38
M 3139T 70- 4 14 M 3340 T 15-13 37 M 4062 T 30-12 17 M 4261 T 30-7 36
M 3140T 70- 4 12 M 3348T 55-11 35 M 4088T 55-11 12 M 4261T 31-3 50
M 3143T 30-2 24 M 3352T 55-3 6 M 408 T 55-11 8 M 4262T 30-5 38
M  3143T 30- 3 23 M 3366 T 10- 3 44 M 4090 T 55-11 6. M  4262T 30- 7 36
M 3144T 30-3 6 M 3366T 15-9 9 M 4098T 15~ 3 14 M  4262T 31~ 3 50°
M 31499T 70- 4 3 M .3370T 55-7 52 M 4099T 55-.9 10. M 4263 T 30- 5 42
M 3150T 55- 7 64 M 3375T 5§5-7 31 M 4111°T 30- 8 12 M 4263T 30-7 40
M 3150T 55-9 9 M 3376 T 55-9 48 M 4112T 30- 8 16 M 4263T 31-3 54
M 3150T 55-11 4 M 3377T 55-9 50 M  4118T 45-3 4 M 4264 T 30-9 12
M 3153T 10- 7 33 M 3378T 55-9 5 M 4119T 45-3 5 M  4265T 30-9 16
M 3154T 10--7 32 M 3388T 90-3 1 M 4121T 45.3 7 M 4266 T 30- 8 10
M 3156T 10-7 38 M 3403T 15-2 24 M 4122T 45-3 6 M 4266 T 30-9 10
M 3159T 35-3 8 M 3403 T 15- 3 13 M 4124 T 45- 3 13 M  4267T 30-9 25
M 3159T 90-4 1 M  3413T 30-2 13 M 4125T 45-3 .9 M 4268T 30-5 8
M 3168T 55- 4 21 M 3414T 10-7 34 M 4126 T 45-3 10 M 4270T 30- 7 13
M 3169T 55-4 8 M 3419T 35-3 28 M 4128T 30~ 8 18 M 4270 T 31-3 13
M 3170T 55- 7 48 M 3419T 60-5 '2 M 4128T 30- 9 18 M 4271 T 30-7 11
M 3171 T 30-3 12 M 3435T 15-3 1 M 4142T 60~ 3 12 M 4271 T 31-3 10
M 3189 T 55-3 15 M 3438T 15-3 4 M 4145T 60-3 11 | M 4278T 30- 5 28
M 318 T 55-14 17 M 3438T 15-3 § M 4146 T 80- 3 14 M  4278T 30-7 26
M 3190T 55- 3 14 M 3449T 35-3 10 M 4147T 80~ 3 15 M 4284T 30-8 5
M 3190T 55-14 16 M 3450 T 35- 3 10 M 4150T 10- 5 34 M 4284T 30-9 5
M 3191 T 55-14 20 M 3451 T 35-3 10 M 4195T 30-7 8 M  4320T 50- 3 13
M 3192 T S5~ 3 17 M 3452T 10- 5. 4 M 4195T 31-3 . 7 M 4322T 50- 3 15
M 3192 T 55-14 19 M 3454T 10~ 7 27 M 4197T 30- 7 10 M  4323T 50-3 4
M 3209T 30-2 17 M 348 T 35- 3 38 M  4197T 31-3 9 M  4337T 30-8 1
M 3210T 35- 3 21 M 3491 T 90-3 1 M 4202 T 30--5 40 M 4338T 30-9 1
M 3210T 35-3 23 M  3499T 85~ 5 17 M 4202T 30-7 38 M  4339T 30-12 18
M 3210T 70- 4 21 M  3500T 31-3 21 M 4202T 31-3 52 M 4376 T 50- 3 13
M  3217T 70- 4 11 M 3501 T 31-3 44 M  4203T 30-9 20 M  4377T 40- 3 30
M 3218T 20~ 3 7 M 3502T 31- 3 18 M  4204T 30- 9 15 M 4400T 15-13 42
M 3218T 20- 4 10 M  3505T 20-5 17 M  4205T 30- 5 24 M 4402 T 15-13 44
M 3219 T 20- 4 26 M 3505T 30- 7 15 M  4205T 30- 7 22 M 4404 T 15-13. 4
M 3219T 90-2 1 M 3534T 31-3 4 M 4206 T 30- 5 41 M 4404 T 15-13 .12
M 32i19T 90-3 1 M 3546 T 31-3 24 M 4209T 30-5 39 M 4407T 55~ 9 12

PC-574—(11-63) Litho in U. S. A,



Tractor -- 440 Industrial Wheel-Type

NUMERICAL INDEX

95-8
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
M~ 4422 T 55-9 39 R 1111SR 85-18 2 T 10197 T 25- 5 38 T 10473T 25-7 9
M 4428T 55- 9 42 R 11167 R 85-18 17 T 10198T 25- 5 41 T 10474 T 10- 3 45
M 4428 T 55-11 2% R 11168 R 85«18 3 T 10199 T 25- 5 36 T 10475T 60- 5 2
M 4429 T 55- 9 38 R 11169 R 85~18 4 T 10200T 25- 5 33 T 10476 T 10- 3 41
M 4429 T 55-11 17 R 11170R 85-18 1 T 10201 T 25- 5 29 T 10480 T 75- 5 4
M  4430T 55~ 7 42 R 26552R 40- 3 21 T 10201 T 25- 5 58 T 10481 T 75-5 5
M 4431T 55-9 36 R 26552R 45-9 21 T 10203 T 25- 5 52 T 10510T 60- 4 6
M 4431 T 55-11 15 R 27182 R 15-13 24 T 10205T 25-3 4 T 10511 T 60-4 9
M 4439 T 35- 3 36 R 27423 R 55-13 38 T 10206 T 25~ 3 12 T 10518 T 15-13 6
M 4440T 35-3 7 R 28794R 15-4 2 T 10207 T 25-3 23 T 10527 T 55- 3 10
R 32007 R 10=9 21 T 10208T 25~ 3 21 T 10528 T 55- 3 29
R 32007R 85-2 2 T 10211 T 25-3 7 T 10531 T 55- 3 3
P R 32007R 85-3 4 T 10214T 25-5 26 T 10532 T 55- 3 23
R 32007 R 85~ 3 19 T 10217 T 25- 5 39 T 10535T 55- 7 67
P 44271 H 40- 3 12 R 32007 R 85~ 3 31 T 10218T 25- 5 53 T 10538T 55- 5 29
P 44271 H 45-9 12 R 32007 R 85-19 24 T 10221 T 30-7 5 T 10539 T 55- 4 20
P 47210H 85~ 9 49 R 32007 R 85-19 28 T 10222T 30-5 5§ T 10541 T 45-10 4
P 48347 H 45~ 3 38 R 32008 R 85~ 3 10 T 10244 T 15- 7 14 T 10542 T 45-10 1
R 32008R 85~ 3 15 T 10247 T 30-5 7 T 10543 T 45~ 7 31
R 32008R 85- 4 16 T 10247T 30-7 7 T 10543 T 45-10 13
R R 32016 R 10-9 21 T 10247T 31-3 6 T 10551 T 75- 5 27
R 32016 R 85-2 2 T 10293T 15-7 5 T 10552 T 45-10 12
R 1529 R 20~ 4 12 R 32016 R 85~ 3 4 T 10294T 15-7 2 T 10553 T 40- 3 15
R 10104 R 15-11 11 R 32016 R 85~ 3 19 T 10295T 15~ 7 11 T 10554 T 20- 3 26
R 10133 R 15-11 47 R 32016 R 85- 3 31 T 10296 T 15~ 7 15 T 10556 T S5~ 7 11
R 10150 R 15-11 22 R 32016 R 85-19 28 T 10297 T 15- 7 18 T 10557 T 55- 7 14
R 10160 R 15-11 24 R 32017 R 85~ 3 10 T 10298T 15- 7 24 T 10558T 55- 7 25
R 1018 R 15-11 39 R 32017R 85~ 3 15 T 10306 T 50~ 3 21 T 10560T 25- 3 30
R 10188 R 15-11 40 R 32017 R 85~ 4 16 T 10308T 15-13 19 T 10564 T 45- 4 12
R 10188R 15-13 40 R 32018R 10- 9 21 T 10309T 25-1 7 T 10566 T 45- 4 13
R 10211 R 15-11 31 R 32018R 85~ 3 19 T 10313T 55-7 8 T 10566 T 45- 5 8
R 1108 R 85-11 18 R 32022 R 85-19 24 T 10314T 55-7 9 T 10567 T 45~ 3 12
R 1108 R 85-13 18 R 32026 R 85~ 2 T 10337 T 85-11 52 T 10567 T 45- 4 10
R 11087 R 85-11 30 R 32026 R 85~ 3 31 T 10337T 85-15 43 T 10567 T 45-5 5
R 11087 R 85-13 30 R 32026 R 85-19 28 T 10341 T 25- 3 28 T 10577 T 25- 5 13
R 11087 R 85-~15 30 R 32622 R 20- 4 8 T 10342T 15-7 1 T 10578T 25- 5 24
R 11087 R 85-17 27 R 34324 R 50- 3 19 T 10343 T 25- 3 27 T 10579 T 25~ 5 23
R 11088 R 85-17 14 R 35645R 40- 3 35 T 10344 T 25- 3 15 T 10580 T 25~ 5 47
R 11089 R 85-17 34 T 10345T 25- 3 14 T 10581 T 25- 5 10
R 11090 R §&§5-11 4 T 10346 T 25- 3 26 T 10582 T 25- 5 11
R 11090 R 85-13 4 T T 10350T 75- 5 33 T 10583 T 25- 5 20
R 11091 R 85-11 5 T 10354 T 25~ 3 13 T 10584 T 25~ 5 28
R 11091 R 85«13 5§ T 18T 10- 8 2 T 10355T 85-5 1 T 10585 T 25- 5 17
R 11092 R 85-11 17 T 271 T 20- 3 13 T 10356 T 85-5 6 T 1058 T 25~ 5 21
R 11092 R 85-13 17 T 271 T 20- 4 23 T 10366 T 75- 5 25 T 10587 T 25- 5 18
R 11093 R §5-11 16 T 291 T 15-13 24 T 10367 T 40- 3 37 T 10588 T 25- 5 19
R 11093 R 85-13 16 T 366 T 85~-7 S T 10368T 50~ 3 12 T 10589 T 25- 5 16
R 11094 R 85-17 33 T 379 T 10-7 3 T 10369T 15-2 4 T 10590 T 25~ 5 22
R 11096 R 85-11 42 T 379 T 90-2 1 T 10371 T 75- 4 19 T 10591 T 25~ 5 27
R 11096 R 85-13 42 T 379 T 90-3 1 T 10374T 15-7 6 T 10592 T 30-12 14
R 11096 R 85-15 33 T 418T 20-4 7 T 10379T 75-4 5 T 10601 T 25- 3 29
R 11097 R 85-17 26 T 421 T 20- 3 12 T 10383 T 25-7 4 T 10604 T 55- 9 4%
R 11098 R 85-17 19 T 429 T 20- 4 12 T 10384 T 35-3 29 T 10604 T 55-11 22
R 11099 R 8§3-11 39 T 437 T 20- 3 11 T 10384 T 60-5 1 T 10608 T 55-11 24
R 11099 R 85-13 39 T 437T 90-2 1 T 10385T 50- 3 24 T 10610 T 15- 7 44
R 11099 R 85-15 28 T 439 T 20-3 8 T 10387T 60-3 7 T 10611 T 15-13 29
R 11101 R 85-18 16 T 592 T 20-3 9 T 10399 T 25- 2 14 T 10612 T 85- 3 8
R 11102 R 85-18 14 T 736 T 85-15 11 T 10400T 25-2 16 T 10617T 75- 4 1
R 11103 R 85-18 18 T 738 T 85-15 5 T 10401 T 25-1 2 T 10669 T 90~ 2 1
R 11104 R 85-11 29 T 740 T 85-15 6 T 10402T 25-2 6 T 10671 T 75- 5 26
R 11104 R 85-13 29 T 741 T 85-15 1 T 10403 T 25-2 4 T 10674 T 45- 4 14
R 11104 R 85-15 31 T 742T 85-15 3 T 10407T 75-1 8 T 10674 T 45-5 7
R 11105 R 85-17 28 T 10177 T 25- 7 13 T 10408T 75-1 16 T 10675 T 45- 4 15
R 11106 R 83-17 9 T 10178 T 25- 7 11 T 10416 T 60- 3 17 T 10675T 45-5 1
R 11j06 R 85-18 § T 10179T 25-1 20 T 10417 T 40- 3 32 T 10676 T 45- 4 16
R 11107 R §5-11 40 T 10180 T 25-7 10 T 10427 T 75- 4 16 T 10676 T 45- 5 4
R 11107 R 85-13 40 T 10184 T 25-7 4 T 10428 T 75- 5 24 T 10729 T 50- 3 21
R 11107 R 85-15 29 T 10185T 25-5 8 T 10429T 75- 4 8 T 10732 T 15- 2 4
R 1110 R S$3-17 30 T 10186 T 25-5 8 T 10430T 15- 4 13 T 10733T 15- 7 36
R 111102 83-17 31 T 10187 T 25~ 2 13 T 10431 T 15- 4 12 T 107417 15- 8§ 12
R 11111 R 85-18 19 T 1018 T 25-5 3 T 10437 T 15- 7 45 T 10742 T 15- 8 2
R 11112 R 85-18 10 T 10190T 25-5 4 T 10M2T 75-1 2 T 10743 T 15- 8 8
R 11112 K S5-18 15 T 10196 T 25-5 32 T 10472T 25- 7 16 T 107457 85-17 39

y Litho :n U, S. A.



NUMERICAL INDEX

Tiactor -- 440 Industrial Wheel-Type - 95.9
Part No Page Key Part Nc Page Key Part No. Page Key Part No. Page Key
T 10747 T 45- 4 17 . T 11148 T 15- 7 S0 U T 12276 T 45~ 8 12 T 16917 T 65- 3 40
T 10747 T 45- 5 19 T 11170T 10~ 7 30 T 12277 T 45~ 8 15 T 17608 T 30- 7 39
T 10747T 45~ 7 30 T 11203 T 75~ 5 27 T 12278 T 45- 8 26 T 18045T 80- 5 47
T 10747T 45-8 29 | T 11206 T 75- 5 33 T 12279 T 45- 8 16 T 18099 T 85-15 7
T 10747T 45-10 9 T 11224T 8- 5 19 T 12280T 45-8 9 T 18353 T 85-17 26
T 10747 T 45-11 13 T 11225T 8-5 3 T 12281 T 45~ 8 14 T 18450T 30- 5 35
T 10748 T 45- 7 14 T 11226 T 80~ 5 2 T 12282 T 45~ 8 10 T 18450 T 30- 7 33
T 10749 T 45- 7 13 T 11227T 80~ 5 29 T 12283 T 45~ 8 13 T 18450T 30-12 10
T 10750 T 45~ 7 16 T 11228T 80~ 5 31 T 12284 T 45~ 8 21 T 18450T 31~ 3 37
T 10751 T 45~ 7 15 T 11229°T 80~ 5 17 T 12285T 45~ 8 1t T 18451 T 30- 5 35
T 10752T 45~ 7 4 T 11230 T 80~ 5 27 T 12286 T 45~ 8 25 T 18451 T 30~ 7 33
T 10753 T 45-7 2 T 11231 T 8- 5 25 T 12287 T 45~ 8 20 T 18451 T 30-12 10
T 10754T 45-7 5 T 11232T 80~ 5 23 T 12288T 45~ 8 19 T 18451 T 31~ 3 47
T 10755T 45~ 7 25 T 11233T 80~ 5 33 T 12289 T 45~ 8 4 T 18502T 55- 7 65
T 10756 T 45- 7 7 T 11234T 75- 5 32 T 12290T 45~ 8 5 T 18526 T 55-11 24
T 10757 T 45~ 7 22 T 11235T 10~ 3 48 T 12471 T 31~ 3 59 T 18526 T 55-11 25
T 10758T 45-7 9 T 11235T 10~ 9 18 T 12606 T 15- 7 53 T 18536T 55-4 1
T 10759 T 45~ 7 8 T 11266 T 55~ 7 53 T 12607 T- 15~ 7 49 T 18536 T 70~ 3 14
T 10760 T 45- 7 11 T 11267T 55~ 7 52 T 12608T 15- 7 22 T 18592 T 30~ 9 12
T 10761T 45- 7 17 T 11268T 75- 5 33 T 12609 T 15- 7 11 T 18609T 30-7 8
T 10762 T 45~ 7 28 T 11268 T 90-~-3 1 T 12619T 55- 7 34 T 18609 T 30~ 7 48
T 10763T 45~ 7 29 T 11297 T 55- 4 2 T 12619 T 55- 7 35 T 18609 T 31-3 7
T 10765T 4S5~ 7 21 T 11321 T 30- 9 115 T 12619 T 55-9 44 T 18609 T 31- 3 60.
T 10767T 45- 7 6 T 11330T 40- 3 38 T 12619T 55- 9 45 T 18710T 85-15 22
T 10768T 45~ 7 12 T 11341 T 8-7 3 T 12652T 15-11 17 T 18711 T 85-15 21
T 10769 T 45~ 7 27 T 11356 T 9%-2 1 T 12653 T 15-11 29 T 18712T 85-15 4
T 10769T 45- 8 1 T 11400T 30~ 5 23 T 12654 T 15-11 19 T 18713 T 85-15 14
T 10774T 75- 3 4 T 11400T 30- 7 2% T 12735T 55- 4 8 T 18714T 85-15 27
T 10784 T 45- 3 11 T 11400 T 31~ 3 31 T 127387 55- 5 31 T 19037T 65~ 3 8
T 10785T 45- 3 3 T 11423T 50~ 3 6 T 12740T 55- 5 32 T 19279 T 55-11 29
T 10787 T 55~ 7 14 T 11424T 31-1 5 T 12752 T 10- 3 41 T 19279 T 55-11 30
T 10789 T 50- 3 24 T 11827 T 15- 5 22 T 12752 T 10- 3 42 T 19280T 55-11 29
T 10793 T 85-~13 41 T 11534 T 15~ 7 55 T 1288T 15-13 6 :
T 10793 T 85-~1i5 32 T 11534 T 50~ 3 31 T 12829 T 15-13 14
T 10794T 85-13 2 T 11647 T 85-17 10 T 12840T 30- 2 21
T 10795T 85-13 38 T 11648 T 85-17 37 T 12840T 90-4 1
T 10815T 31~ 3 21 T 11645 T 85-17 8 T 12842 T 85-17 44
T 10859 T 15- 7 59 T 11650 T 85-17 20 T 12867 T 10- 3 49
T 1082T 50~ 3 12 T 11662 T 85~18 1t T 12868T 85-17 4
T 10877 T 31~ 3 41 T 11694 T 25~ 7 31 T 12869 T 85-17 36
T 10878 T 31- 3 40 T 11695T 25~ 7 32 T 12915T 50- 3 22
T 10880 T 80- S 42 T 11696 T 25- 7 35 T 13119T 55-9 4
T 10881 T 80~ 5 45 T 11697 T 25- 7 34 T 13119 F S5- 9 45
T 10887T 80~ 5 11 T 11698 T 25- 7 36 T 13119 T 55-11 24
T 10896 T 15- 7 14 T 11699 T 25- 7 37 T 13119T 55-11 25
T 1087T 31- 3 38 T 11700 T 25- 7 28 T 13119T 55- 7 34
T 10903 T 15- 7 S3 T 11701 T 25- 7 29 T 13119T 55~ 7 3§
T 10905T 15~ 7 51 T 11716 T 50-3 8 T 13213 T 10- 3 32
T 10910T 50~ 3 21 T 11717T S0- 3 32 T 13213 T 55-11 28
T 10917T 35~ 3 10 T 11968T 10- 3 42 T 13213T 55-7 30
T 10918T 35~ 3 10 T 11970T 15- 3 16 T 132137 90-2 1
T 10919 T 35- 3 10 T 11999T 30-5 7 T 13228T 55~ 7 57
T 10949T S0- 3 22 . T 11999T 30-7 7 T 13257 T 25~ 3 26
T 10951 T 50- 3 24 T 11999T 30- 7 8 T 13275T 50~ 3 22
T 11008T 25-3 5 T 11999 T 31-3 6 T 13642 T 45-7 16
T 11008T 25-3 6 T 11999T 31-3 7 T 13838T 15~..7 27
T 11009 T 15- 7 10 T 12000T 30~ 7 48 T 14668T 90~ 3 1
T 11010T 15-7 2 T 12000T 31-3 60 T 15478T 45-3 S5
T 11010T 1S5- 7 S T 12001 T 30-7 8 T 15756 T 30- 8 10
T 110117 -15- 7 2 T 12001 T 31-3 7 T 15756 T 30- 9 10
T 11011 T 15-.7 5 T 12016 T 85- 3 23 T 15996 T 31~ 3 21
T 11033T 75- 3 4 T 12191 T 15-13 2 T 16005T 31~ 3 38
T 11087 T 75- 5 32 T 12264 T 45-11 15 T 1600ST 31- 3 39
T 11088T 75- 5 31 T 12265T 45-11 1 T 16006 T 31~ 3 38
T 11089 T 75- 5 29 T 12266 T 45-11 9 T 16006 T 31~ 3 39
T 11092 T 25~ 3 4 T 12267 T 45-11 8 T 16267 T 30- 8 17
T 11093 T 25~ 3 12 T 12269 T 45~ 5 17 T 16267 T 30- 9 17
T 11094 T 25~ 3 12 T 12270T 45- 5 16 T 16270 T 55~ 9 48
T 11094 T 25- 3 13 T 12271 T 45~ 8 24 T 16316 T 45~ 3 S
T 131113 T 15- 7 49 T 12272T 45~ 8 23 T 16318T 45~ 3 4
T 11130T 25- 5 13 T 12273 T 45- 8 22 T 16572 T 55-14 12
T 11131 T 25- 5 47 T 12274 T 45- 8 28 T 16916 T 65- 3 35
T 11133 T 25- 5 18 T 12275T 45- 8 2 T 16917 T 65~ 3 35

PC-574~(11-63) Litho in U. S, A,






